Broadcastin

The newsweekly of broadcasting and allied arts

July

IN

)
h

B
[

IdVdSM

d

241
473700 301S9YNMIN

90114

S011%

L1/d34 YMdNeacod

Broadcasting’s turn inimpeachment arena
Pros cons agam join |ssue on crossownershlp

gJ29

T e

O O - e

Our 43d Year 1974
ER] W kel F\- l g
MOANINGSINE COLLERS

29, 1974 -

CITY. IOWA

America’s foremost easy-listening, mso-r
and beautiful music specialists are

With the finest
" adult-oriented
%/ programming available
for your market. Call us

now atf our new offices.

274 Country Road

Tenafly, N.J. 07670

2M-567-880

BONNEVILLE
BROADCAST
@NSU LTANTS




Big appetites often hide thin wallets. Market-Buy-Market® specializes in preferred
consumers: the medium/heavy users of your products. We know where they are, their
household income and whether they answer to Mr., Mrs. or Ms.

Finding them is one thing. Reaching them is even better. We can evaluate any radio
schedules you may plan to use on the Pacific Coast: the stations you should buy

and the number of spots it will take to build effective reach and frequency in this

rich market.

How can we do all of this? With the help of a great deal of data developed for
Golden West Broadcasters’ Market-Buy-Market by W. R. Simmons, Inc. So why settle
for crumbs on the Coast? We have enough consumer/media facts for a feast. And

we’ll pick up the check.
MARKET
BUY
MARKET .

A service of Major Market Radio, Inc.
and Golden West Broadcasters

KMPC Los Angeles KSFO San Francisco-Oakland KEX Portland KWVI Seattle-Tacoma-Everett
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Closed Circuit®

News about news. TV news, dependable audience-getter any
time, demonstrates its strength even more dramatically when
entertainment rerun season starts. That’s proved anew in
Arbitron TV’s latest report listing top-25 programs in coun-
try’s top-50 markets in May. News ranked among top-25 pro-
grams-in all of those markets except Los Angeles (seven more
than in February-March report), represented one-fourth of
all programs making or tying for top-25 positions (25.7%
versus 17.3% in February-March) and averaged 7.1 top-25
positions per market (versus 4.8 before). Newscasts were
highest-rated shows in four markets, ranked one-two-three

in Oklahoma City and were sole competitors in three-way

tie for first in St. Louis. In 17 markets 10 or more newscasts
placed in top 235; in four, total reached 13.

Arbitron report also turns up mystifying phenomenon:
Highest-rated news shows, whether local or network, were
on Wednesday or Thursday almost nine times as often as on
all other nights combined, and were on Wednesday more
than twice as often as on Thursday. Researchers say they’re
intrigued but have no ready explanation beyond surmise that
viewers’ midweek lifestyles may somehow figure in. What-
ever reasor, it’s not simply rerun-season aberration: Similar
trend is apparent in February-March report, which shows
three out of four top-rated newscasts were on Wednesday or
Thursday, three out of five on Wednesday.

Is comparison odious? National Advertising Review
Board is reported to be setting up consultative panel to
investigate entire area of comparative advertising on tele-
vision. Four members of five-man panel already have
been chosen and fifth is to be named soon. Panel will
issue position paper once investigation is completed.

Staffing up. Freshman FCC Commissioner Glen O. Rob-
inson has picked legal aide—Daniel Polsby, now with Wash-
ington law firm of Wilmer, Cutler & Pickering and former
student of commissioner’s at University of Minnesota Law
School. Commissioner Robinson expects to forgo engineer-
ing aide and add economist to his staff instead. Like other
aides, economist can be Grade 15, draw salary of $27,000
to $36,000.

Other brand-new commissioner, Abbott Washburn, last
week had winnowed list of applicants for his legal assistant
to about three, expects to make decision this week. He is
not certain yet whether he will seek engineering aide; de-
pends on.area in which he specializes. But if, as seems likely
in view of his background in Intelsat, he concentrates on in-
ternational communications and common carrier work, he
will look for engineering help. Meanwhile, he has picked con-
fidential assistant, Kathy Toms, formerly with Office of
Telecommunications Policy, where Mr. Wasliburn served as
consultant.

Cooking. Though no transactions have been completed
for sell-off of radio and TV properties held by Knight
and Ridder newspaper groups to pave way for their
$174-million merger (Broedcasting, July 15 et seq.), con-
versations were under way last week with each group.
Robert Ridder, president of that chain’s broadcast prop-

erties, said he had designated R.C. Crisler & Co., Cincin-
nati broker, to handle negotiations for sale of Ridder’s
interest in WCCO-AM-FM-TV Minneapolis and of wholly
owned KSSM(AM) Colorado Springs, KSDN(AM) Aber-
deen, S.D., and WDSM(AM) Superior, Wis.

Knight Newspapers owns 45% of Group One Broad-
casting Co., which includes WAKR-AM-TV and
WAEZ(FM) Akron, Ohio; KLZ-AM-FM Denver; WONE-
(AM) and WTUE(FM) Dayton, Ohio, and KBOX(AM)-
KTLC(FM) Dallas. Other 55% is owned by Roger Berk
family, Akron, presumed to be among bidders for Knight
holdings.

Futures. At least one major media brokerage is advising
clients to mark *‘paid under protest’” on checks made
out to FCC for station transfer fees. Theory is that this
establishes precedent for ultimate recovery of at least
part of fees when litigation and revisions of fee schedule
are finally resolved.

Search goes on. Looks now as though Television Bureau
of Advertising’s search and executive committees are ex-
pected to be in position to nominate new TV B president
by early September. Round of interviews two weeks ago
covered nine potential candidates (Broadcasting, July 22).
But though they reportedly narrowed field considerably,
sources close to search say, they were sufficiently short
of consensus on one man that they decided to keep look-
ing. They’re talking now of prospect that committees,may
meet shortly after l.abor Day.

Among those interviewed or considered thus far:
James E. Duffy, ABC-TV, Don Durgin, NBC-TV; Thomas
Dawson, recently of baseball commissioner’s office, for-
merly CBS-TV; John Gilbert, Television News (TVN);
George Huntington, TVB; Greg Lincoln, CBS TV Sta-
tions; Dick Noll, Tele-Rep; John M. Otter, formerly NBC-
TV, now consultant on corporate underwriting at non-
commercial WNET New York (see page 43), and Roger
Rice, Cox Broadcasting. Persistent reports say remaining
favorites at end of first round are Mr. Otter, who had
been picked for job in aborted realignment year ago, and
Mr. Rice.

Black is brighter. Specialists say black radio advertising
has been soft in recent months, but stronger than some
other increments of radio business. And they’re taking
comfort in development of new-to-black-radio accounts
from such major advertisers as S.C. Johnson (Edge shave
cream), Reynolds Wrap, Woolworth’s stores, Celanese
Corp., Iberia airlines and K-Murt stores.

Another first? Broadcust trade association spokesmen rather
than corporate heads will be on Wall Street firing line on
July 29. At invitation of J.G. Tsai & Co., five association ex-
ecutives, headed by Vincent T. Wasilewski, president, Nat-
ional Association of Broadcasters, will answer questions of
some two dozen institutional portfolio managers and anal-
ysts and other members of investment community.

Others on trade association panel at Chase Manhattan
Bank Plaza (3:30-5 p.m.) will be NAB’s Grover Cobb, senior
executive vice president; John B. Summers, general counsel;
Miles David for Radio Advertising Bureau and one official
of Television Bureau of Advertising.

Broadcasting is published 51 Mondays a year {combined issue at yearend) by Broadcasling Publications Inc., 1735- DeSales Street, N.W., Washington, D.C,
20036. Second-class posiage pald at Washinglon. Single issues $1. Subscriptions: one year $25, two years $45, three years $60. Add $52 yearly for speclal de-
livery, $65 for air mail. $4 for Canada, $6 for all other countries. Subscriber's occupation required. Annually: Broadcasting Yearbook $77.50. Cable Sourcaebook $10.
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0ld words, new ears. FCC's broadcast-newspaper cross-
ownership inquiry has been around for four years. But with
one exception, the present commissioners haven’t. Thus,
last week’s oral argument on the issue served as orienta-
tion for new regulators and as chance for both sides

to echo prior sentiments. Page 16.

Old words, old ears. Citizen groups get another chance to
take potshots at renewal bill as Pastore unit reconvenes
hearings. But despite shortage of proponents among those
offering testimony, most senators appear unmoved by
criticisms. Page 18.

Singing praises. CBS promotion chief Lou Dorfsman has
struck paydirt in his latest attempt to convey supremacy
of his organization to viewers. His “wandering minstrel”
has been called everything from a gay to a sex symbaol,
but his effectiveness in bringing home message remains
undisputed. Page 21.

Like it is. Robert Choate feels ABC and CBS have obli-
gation to educate young viewers about nature of com-
mercials networks bring their way. Networks feel other-
wise. Accordingly, group asks FCC to intervene in its
behalf. Page 22.

Comparative clash. Gillette Co.’s ad for its Tame creme
rinse makes mention of competitor, Alberto-Culver'’s
Alberto Baisam. A-C shows what it thinks of that in filing
37 million suit charging fraud against Gillette and its
agency, J. Walter Thompson Co. Page 27.

Landmarks. As broadcasting ventures into House hearing
room for first time to record Judiciary Committee’s his-

toric impeachment debate, the book of precedents comes
in for significant revisions. Page 29.

Return. Henry Geller seems engaged in mission to restruc-
ture some of the major FCC policies he helped maintain
as agency’s general counsel. His latest target: the fairness
doctrine. Page 30.

Another round. Should cable operators be compensated
when a franchise falls by wayside? That's pertinent ques-
tion in FCC's latest clarification proceeding. Page 32.

Goof. John Dexter Worthington may be having some sec-
ond thoughts over his decision to scream payola when
WMEX(AM) Boston took major effort of his CMCA Re-
cords off its playlist. Action threatens firm with loss of
lucrative distribution contract and no small amount of
bad PR. Page 34.

Rubbing it in. Savoring their judicial victory in prime-
time access dispute, independent producers prod FCC to
disclose how it intends to follow through with court dir-
ective. Page 36.

Forced coexistence. Despite EIA objections, House sub-
committee finds little fault with ali-channel radio legis-
lation. Support from Wiley, broadcasters and absence of
auto interests at hearings serve as catalyst. Page 39.

Thumbs down. Citing anticompetitive ramifications, FCC
staff recommends rejection of AT&T’s hi-lo tariff ap-
proach for news services. Page 40.

At home. Dan Pecaro has always had a particular affec-
tion for sports and movies. His career at WGN Contin-

ental gives him a chance to share that interest with the
masses. Page 57.

A broadcast first as House Judiciary Chairman Peter Rodino
gavels committee’s debates on impeachment into session last week.

Networks face $1 million daily ad loss
as they take on historic impeachment
coverage; strong ratings mark start

Big television audiences, bigger television costs: That’s how
broadcast coverage of House Judiciary Committee hearings
on presidential impeachment could be summarized near
end of last week’s hearings that began Wednesday night
(see page 29).

Best estimates available from sales sources Friday (July
26) were that advertising losses from network pre-emption
of scheduled commercials could range up to $750,000 or
more per network per night, after such recoveries as may
be obtained through make-goods, and that comparable
daytime figure could reach $250,000 or so. Network
sources noted they have relatively few availabilities open
in next few weeks that are of value comparable to scores
that were being pre-empted for hearings, particularly at
night. Initial check of station reps indicated affiliates may
be relatively much better off in terms of making good
their own pre-empted national advertising. Agencies for
many national advertisers were said to have indicated will-
ingness to accept makegoods later, though most will prob-
ably run in August rather than July.

TV set usage jumped 24% in New York during first
night of live television coverage of impeachment hearings
and was up 16% on second night, but impeachment audi-
ences tailed off second night to little more than half (56%)
of opening night’s. In Los Angeles, where prime-time ses-
sions were fringe-time show (5:15-8 p.m. PDT), set usage
increased more modestly but, unlike New York, Los An-
geles made impeachment sessions number-one attraction
on both nights. Ratings for subsequent coverage — and
national ratings for first two days as well — will be avail-
able this week. NBC had coverage Friday, and second
round of network rotation was due to start with ABC on
Saturday.

ABC had first day’s coverage (Wednesday), with session
entirely at night, and doubled its preceding Wednesday’s
audience with 15.6 Nielsen rating and 27 shdre in New
York plus 10.3 and 24 in Los Angeles. This was well
ahead of entertainment on CBS and NBC in Los Angeles.
In New York it led NBC (8.9/15) but trailed CBS (20.1/-
34). On Thursday, with both day and night sessions and
with CBS handling coverage, prime-time portion dropped
to 8.8 rating in New York versus regular entertainment’s
12.8 on NBC and 16.0 on ABC, but in Los Angeles hear-
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ing coverage at 11.2 and 27 almost equalled NBC and
ABC conbined.

Homes using television (HUT) in New York rose to
59.8% on opening night, compared with 48.3% one week
earlier, and on second night reached 53.0% as against
45.7% week before. In Los Angeles, HUT gains were esti-
mated variously to be about 10% above *normal” on
first day, about 2% ahead of week-ago levels on second.

Senate license renewal hearings winding down

Dozen more witnesses were unanimous in objection to
House version of license renewal bill at last week’s third
session of hearings before Senate Communications Sub-
committee (also see page 18),

Unannounced witnesses were four from New Jersey, in-
¢luding Senator Harrison Williams, Governor Brendan
Byrne, Newark Mayor Kenneth Gibson and State Senator
Thomas Kean. Governor Byrne noted New Jersey has no
commercial VHF stations, said there was consequent void
in news coverage of state. He said groups like New Jersey
Coalition for Fair Broadcasting must rely on license renew-
als to negotiate for New Jersey programing on neighboring
New York and Pennsylvania stations. “1f Congress passes
the pending legislation,” governor said, “it further height-
ens possibility that New Jersey will continue to face
news ‘brownout.” ”

Representing himself was former California Senator
George Murphy, who suggested renewal legislation should
include provision for examiners, presumably employed by
federal government, to subject licensee performance to con-
tinuous review in light of public interest. Challenges would
be accepted at any time that performance was judged be-
low par. Mr. Murphy also complained that House bill may
be retroactive, prompting Subcommittee Chairman John O.
Pastore (D-R.1.) to say that he too is disturbed by tortuous
wording in bill's Section 7. Bill seems to indicate provis-
ions would apply to renewal proceedings already begun un-
der existing rules.

Senator Pastore's remarks during hearings indicate he is
committed to some form of legislation revising current re-
newal rules. To those witnesses who testified that no
change is needed, senator said that if subcommittee sits on
its hands, someone else in Senate is liable to act on own
to attach renewal rider to another bill — with results ob-
jectors might like even less. Chairman further indicated his
subcommittee will not take seriously House wording requir-
ing only “‘minimal service” (language from House report)
in face of petitions to deny.

One brief but heated exchange occurred between chair-
man and Roy Rugless, head of Rochester (N.Y.) Black
Media Coalition, who said senator had not been listening
to testimony of two previous witnesses from minority
groups. “You did not show the respect that is due us so
long,” he said. Senator Pastore replied he had indeed been
listening, even though after close to 75 witnesses,
testimony had become repetitive. “If it’s raining outside,”
he said, “I don’t need 20 people to tell me so.”

More movement at FCC

Appointments, reshuffling of key commission staff exec-
utives continued late last week. Joseph F. Zias, chief of
Renewal and Transfer Division, was named supervisory at-
torney-advisor (assistant for review) in Office of Opinions
and Review. He will be succeeded by Richard J. Shiben,
chief of renewal branch. Roy J. Stewart, attorney in TV
applications branch, named chief of transfer branch in
Broadcast Bureau’s Renewal and Transfer Division. Abra-
ham A. Leib, of Cable Bureau’s Certificates of Compliance
Division, has been named chief of that unit. (For earlier
appointments, see page 45).

Commission hears last word on crossownership,
gets ready to draft rule; indications are that
it will not call for blanket divestiture

FCC on Friday wound up two-and-one-half days of oral ar-
gument on proposal to break up multimedia holdings in
same market, and plans to meet on Tuesday to begin sha-
ping rule it will adopt. Questions commissioners asked of
some 50 participants in proceeding reinforced widely held
view that rule in its present form—limiting individual to
one mass medium (except in case of AM-FM combination)
per market will not be adopted. Chairman Richard E. Wiley
will have alternatives for commissioners to consider at
meeting tomorrow. He expects report and order to be writ-
ten and adopted by end of year.

Last witness commission heard was former Chairman
Rosel H. Hyde, who said commission should abandon pro-
posal entirely and develop policy for dealing with undue
concentration of media control on case-by-case basis, When
Chairman Richard E. Wiley pointed out that pending lic-
ense-renewal legislation (H.R. 12993) would, if enacted,
prohibit that approach, Mr. Hyde said he is ‘““dubious”
about “wisdom’ of that provision in bill. “It would take
away the discretion you ought to have, as the divestiture
rule would.”

Mr. Hyde, who appeared as counsel for KSL-AM-FM-TV
Salt Lake City, which is commonly owned by Mormon
Church with Deseret News, said he understands his idea
will not make him popular with newspaper-affiliated broad-
casters concerned about license challenges based on concen-
tration-of-control issue. But he said commission could
make it clear in hearing process that newspaper affiliation
does not set up adverse presumption.

Commission heard from long list of representatives of
multi-media operations—most of them television-owning
newspaper companies—who cited benefits they said flowed
from such crossownership. They talked of local, civic-mind-
ed orientation of newspaper owners, importance of journ-
alistic heritage, and of separation of staffs of newspaper
and broadcast property.

Among those making argument were Clifford M. Kirt-
land Jr., president of Cox Broadcasting Corp., which op-
erates WSB-AM-FM-TV Atlanta and is owned by company
publishing two daily newspapers there, and Marcus Cohn,
counsel for WHAS Inc., licensee of WHAS-AM-FM-TV
Louisville and commonly owned with Louisville Courier-
Journal and Times. Small-market operators were represent-
ed by companies like Effingham Broadcasting Co., which
owns WRCA-AM-FM Effingham, Ill., and is affiliated with
Effingham Daily News. And Allen Jensen, president and
general manager of KID-AM-FM-TV Idaho Falls, Idaho,
speaking for Rocky Mountain Broadcasters Association,
said in areas like Rocky Mountains, ‘“‘there has to be cer-
tain amount of economic concentration or else there will
be no such thing as service orf diversity at the local level.”

Those opposing rule stressed so frequently that there
was no evidence of abuse on part of crossowners and that
commission should concern itself only with abuses, that
commissioners began showing concern with situation they
might confront if there were no rule. If commission felt
compelled to consider abuses as they occurred, Commis-
sioner Benjamin L. Hooks said at one point, it would be-
come involved “in dealing with program content, then with
the actions of the newspaper—with a whole thicket of
things we ought not to be dealing with.”

However, Commissioner James H. Quello said he had
not noticed “any large public outcry for divestiture.” And
he noted that no television stations or newspapers facing
competition from commonly owned media had come
forward to complain.

One of minority of speakers calling for adoption of di-
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vestiture rule was Sidney W. Dean Jr., chairman of commu-
nications committee of Americans for Democratic Action.
He said dangers to free speech and press in television-news-
paper ¢combinations “are too great for the FCC to tolerate
without clear evidence that the combination will not cre-
ate irresistible incentives for unfair competitive practices
and suppression of competition in news and information,
circulation and advertising.” He suggested criteria commis-
sion might adopt for determining kind of concentration
that would require divestiture—for instance, if newspaper-
owned television station were in area in which no other
daily newspaper was published.

Hearst hoax causes news flap in L.A.
Radio-Television News Association of Southern California
established commiilee to redraft code of professional con-
duct following Patty Hearst hoax last Wednesday night
(July 24) in Los Angeles that saw thousands of people
crowding into area of alleged apartment hideout. Incident
occurred after Los Angeles Police Department advisory,
transmitted by City News Service, was broadcast over
KFI(AM). Report was picked up by other stations and
media and brought news personnel and citizens flocking to
scene before police had established control of area. New
code, aimed to supersede one formulated in 1960°s during
civil disorders, will stress professional responsibility of
news media and police in light of public’s right to know.
RTNA board deliberated four hours last Thursday night
(July 25} with police representatives present. John Bab-
cock, news assignment editor of KABC-TV and president
of news group, suggested professional censure of reporters
who disrupt police operations.

P&S, CCC merger alive again

Proposed merger of Puacific & Southern Broadcasting Co.,
New York, into Combined Communications Corp.,
Tucson, Ariz., in limbo for past six months, is coming to
life. Firms have issued proxy statement announcing sep-
arate stockholders meetings in respective headquarters
cities Aug. 12, Assuming approval, transaction could be
consummated within two weeks.

Merger would bring remaining P&S broadcast assets
(WXIA-TV Atlanta, WWDJ[FM] Hackensack, N.J.,
WSAI[AM]-WIDJ[FM] Cincinnati and KKDI[FM] Los
Angeles) into CCC portfolio that already includes six
TV’s and one AM-FM combination. Transaction was held
up by possibility of adverse effects of energy crisis on
CCC’s outdoor advertising division. Deal calls for ex-
change of 0.6924 shares of CCC common stock for every
outstanding P&S share. Appraisals of P&S’s assets, on
file with Securities and Exchange Commission, vary, but
average is $36.45 million. P&S has already spun off three
of its radio properties to Jefferson Pilot Broadcasting Co.
—WQXI-AM-FM Atlania-Smyrna, Ga., and KIMN(AM)
Denver—for $15 million.

Ayer finds better treatment of spot TV

Latest report in continuing study by N. W. Ayer & Son,
New York, on station handling of television commercials
says “some headway’’ was achieved in 1973 in improv-
ing spot TV placements. Based on check of 199,136
spot TV commercials for packaged food products placed
by Ayer during two-year period, study reveals during

1973 make-goods were required to correct 46 out of
every 1,000 commercials, while the comparable figure in
1972 was 54. Other results of study by Ayer: in 1973,
18 out of every 1,000 commercials ordered were missing
when station invoices were audited, as against 19 in
1972; only two commercials per 1,000 spots scheduled
ran in totally unacceptable time period in 1973, compar-
ed with seven in 1972, and in 14 cases out of every
1,000, TV station ran wrong commercial in 1973 (un-
changed from 1972).

L

Pluntze

Price Schlosser

Elmer W. Lower, president of ABC News for past 11 years,
named corporate staff officer and VP, corporate affairs,
ABC Inc. He will be succeeded at ABC News by William
Sheehan, now senior VP (story, page 31).

Jim Hartz, anchorman with NBC's WNBC-TV New York,
named to succeed late Frank McGee as co-host of NBC-TV's
Today show (story, page 36).

Frank Price, executive VP-production, Universal Television,
Los Angeles, since 1973, named president. He succeeds
Sidney Sheinberg, who was named president and chief op-
erating officer of parent MCA Inc. last spring.

NBC President Herbert S. Schiosser named to receive
National Conference of Christian and Jews' Brotherhood
Award, its highest, at annual awards dinner Sept. 23 in
Los Angeles, for “contributions to human understanding.’

John R. (Jack} Pluntze, news director of Westinghouse
Broadcasting’s WBZ (AM) Boston, appointed chief of
Group W Foreign News Service, with headquarters in Lon-
don. He replaces Gene Pell, recently named Nieman Fel-
low in journalism at Harvard University for 1974-75 aca-
demic year. Charles Bierbauer, Group W bureau chief in
Bonn, named foreign news editor in London. His successor
has not been announced.
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The thought is from Thoreau. The interpretation by Corita Kent of Immaculate Heart College.

0

“It is not enough to be busy...The question is,
what are we busy about?”

Each day, the broadcaster faces two tasks. Tasks

which at times might seem to conflict.

On one hand, he faces the elemental challenge of
programming the broadcast day.

On the other, he must remain a sensitive and genuine
source of entertainment, information, and education.

To satisfy both aims requires a unique combination of
stamina and imagination.

Each day, the easy options must be rejected.

Each day, new sources of ideas and opinions must
be sought.

Each day, a determined effort must be made to
present the unusual, the unfamiliar, even the unpopular.

True, broadcasting’s appetite for material is
virtually limitless.

As is its power to open the minds and hearts of
its audience.

And that, ultimately, is what we as broadcasters are
determined to be busy about.

f

BOSTON WBZ - WBZ.TV
GROUP NEW YORK WINS

PHILADELPHIA KYW - KYW-TV

BALTIMORE WJZ-TV

PITTSBURGH KDKA - KDKA-TV

FORT WAYNE WOWO

CHICAGD WIND

SAN FRANCISCO KPIX

LOS ANGELES KFWB

WESTINGHOUSE BROAOCASTING COMPANY







How to
ship small
packagesin
a big hurry.

DELTAS

RLINES SPECH

pETA A

On DASH shipments Delta
guarantees delivery on the flight or
routing you specify between most
Delta cities.

Packages accepted up to 50 1bs.
with length plus width plus height
not to exceed 90" total, with only
one dimension exceeding 30"

Deliver to Delta’s ticket counter
or airport air freight terminal at
least 30 minutes prior to scheduled
departure time. Shipments may be
picked up at either location 30
minutes after flight arrival.

Delta’s exclusive “Dashboard”
control procedure insures constant
tracking of your shipment from
delivery to pick-up.

DASH charges are nominal.
Check Delta reservations for charges
between specific points. Pay in cash,
by company check, most general-
purpose credit cards, special credit
arrangements or on government
shipments by GBL. ADELTA

The auine run Dy Drplssmonals

Rate examples (Tax included)

Atlanta-Washington . ... ... $21.00
Boston-Miami............$26.25
Cincinnati-Louisville . . . . . . $21.00
Cleveland-Phoenix. . . . .. .. $26.25
Los Angeles-New Orleans. .. $31.50
Dallas-Los Angeles.. .. ... .$26.25
San Francisco-Atlanta... .. .$31.50
Philadelphia-Houston.. . . . . $26.25
New York-Tampa......... $26.25

For details, call Delta reservations,

L
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when you are:

Deltais ready
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BUREAUS

NEw YoRrk: 7 West Sist Street. 10019,
Phone: 212-757-3260.

Rufus Crater, chief correspondent.
Rocco Famighetti, senlor editor.

John M. Dempsey, assistant editor.
Leslie Fuller, staff writer.

Winfield R. Levi, general sales manager.

David Berlyn, Eastern sales manager. .
Jackic Keenan, Harriette Weinberg, advertising
assistanits.

HorrYwoop: 1680 North Vine

Street, 90028. Phone: 213-463-3148,
Earl B. Abrams, senior correspondent.
Bill Merritt, Western sales manager.
Sandra Klausner, assisrant.

BROADCASTING® magazine was founded in 1931 by
Broadcasting Publications Inc., using the title
BroaocasTING®—The News Magazine of the Fifth
Bstate. Broadcast Advertising® was acquired in
1932, Broadcast Reporter in 1933, Telecast® in

1953 and Television in 1961. Broadcasting-
Telecasting® was introduced in 1946.

® Reg. U.S. Patent Office.
® 1974 by Broadcasting Publications Inc.

Microfilms of BROADCASTING are available from
University Microfilms, 300 North Zeeb Road,
Ann Arbor, Mich. 48103,
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Open Mike.

Getting the ground rules straight

EbiTor: So Representative Patsy Mink
(D-Hawaii) says the National Chamber's
What's the Issue? program raises ‘‘serious
problems under the FCC's fairness doc-
trine’”’ {BROADCASTING, July 15)?

Well, her intimidating letter to MBS
and individual stations airing the program
raises serious questions as to her own
understanding of that doctrine. As I un-
derstand it, the doctrine requires only
that over an unspecified period, a sta-
tion must air opposing views on contro-
versial subjects of public concern. There
is absolutely no requirement for “equal”
or even “nearly equal” time.

All that Representative Mink proved
by her demands is that congressional
clout can be used to scare stations into
giving reply time that may not neces-
sarily be deserved.—Hugh Guidi, direc-
tor of broadcast relations, Chamber of
Commerce of the U.S., Washington.

Adman’s view

Epitor: 1 read the interesting letter
from William F. O’Shaughnessy, presi-
dent of wvox New Rochelle, N.Y,, in
the July 15 issue. I'm afraid that the
gentleman missed the essential point.

He refers to radio programs that re-
semble “a platform or a community
soapbox or a forum for the expression
of many different viewpoints.” [ don't
quarrel with that.

However, if Mr. O’Shaughnessy will
tune his own station, he will find that
nobody appears on the Liberty Lobby
programs except the announcer. Thesc
five-minute programs are actually lead-
ins for hard-selling, mail-order type com-
mercials. The product that is advertised
is a magazine that closely resembles Nazi
publications. My quarrel is with radio
station owners who are willing to accept
that type of advertising—Jack Geller,
vice president, Weiss & Geller, New York.

Correcting the record

Epitor: In the July 8 issue, in a story
about WBNS-aM-FM-Tv Columbus, Ohio,
the following parenthetical statement ap-

pears: “. . . (the Wolfe family owns two
daily newspapers and a Sunday news-
paper as well as the stations). . . .”

Since 1904, the E. W. Scripps Co. has
owned and published a newspaper in
Columbus, and continues to do so.—
Edward W. Estlow, general business man-
ageric Scripps-Howard Newspapers, New
York.

(The reference to the Wolfe family ownership was
lifted from the court’s opinion, which said: “Ap-
pellant [the petitioners to deny] peints out that the
licensee’s principals own not only the three wans
stations, but also the Dispatch Publishing Co., pub-
lishers of two daily newspapers and a Sunday news-
paper in Columbus.” Whether or not the court
accepted that representation as fact, the Wolfe
family, as Mr. Estlow says, publishes only one
Columbus newspaper, the Dispatch. The Citizen-
Journal is owned by E. w. Scripps Co. The Wolfe’s
Dispatch Printing Co. acts as agent for Scripps in
printing, circulating and selling advertising space
in the Cirizen-Journal, but the two newspapers are
corporately and editorially separate.)



Good station marketing
is not a hit
~ Or miss proposition

Station marketing programs have been
around for years. Some work. Some don't.
The broadcast specialists of Concerned
Marketing provide proven, effective
programs that eliminate the guesswork.

CONCERNED MARKETING COMPANY

Campbell Centre, 8350 North Central Expressway, Dallas, Texas 75206



Monday Memo.

A broadcast advertising commentary from Gay A. Mayer, president, MEM Inc., Northvale, N.J.

It's that extra thought
and planning that make
a winning radio campaign

As a major advertiser with many con-
sumer products on the market, among
them English Leather, I have often won-
dered why radio advertising is the Cinde-
rella of the industry. The major thrust of
most big-budget advertising campaigns is
in the powerful stepsisters, TV and print.
While they are no doubt effective, I have
really never understood their magic spell
on ad agencies. Why aren't agencies will-
ing to recommend the broadest-based,
most pervasive medium in America?

I've heard the excuses, The audience is
too fragmented. Radio is too difficult to
buy for an effective national campaign. Its
hidden costs are high: for example, in
media buying manpower. The creative
people find it too difficuit to create “mem-
orable” advertising for radio. What you
gain in cheaper per-minute costs you lose
in the greater frequency necessary to
drive the message home. There are no
effective radio networks. And then the
ultimate in self-delusion: The audience
is there but you just can’t reach it with
the three “E's”"—economy, efficiency, ef-
fectiveness.

The radio audience is not badly frag-
mented—it is wonderfully fragmented.
Fragmentation is not a disadvantage.
Furthermore, advertising people know it
isn’t. However, to make it work requires
a crystal-clear conception of a product's
market, along with an appropriate, well
thought out campaign.

Generally, fragmentation is most useful
in products connected with a special in-
terest or industry. Hotels advertise in
travel magazines. Drug companies adver-
tise in physicians’ periodicals. Those ad-
vertisers plug the holes between the spe-
cial-interest audiences with the general
mass audience of prime-time TV. That,
by the way, is my idea of how best to
use TV—to plug in the holes, not as the
major thrust.

Rarely considered is the way frag-
mentation can be used for a general con-
sumer product. For example, the primary
English Leather toiletries market includes
every male over 12. Its secondary mar-
ket includes the females who buy for
the males. Although network TV might
be the obvious answer to such a broad-
based marketing problem, I find the
blandness that sometimes passes for
“mass appeal” too ineffective. Then too,
even a provocative commercial has to
compete with three or four others in any
given TV programing break. Consumers
often do not remember the commercial,
nor do they remember the brand name.
In fact, they may confuse it with a com-
peting product.

At MEM Inc. we purposely fragment

Gay A. Mayer (pictured with Roger
McCluskey in the English Leather Special)
was elected president of MEM Co. in
January 1973, continuing the family tradition
dating back to 1894 and company's found-
ing by Mark Edward Mayer in Vienna.
MEM is prominent in fragrance and toilet-
ries industry, manufacturing products

for men, women and children. Mr. Mayer
joined MEM in 1964 and has served as
assistant production manager, purchasing
manager, traffic manager, vice president,
operations, and executive VP. He was
graduated in 1964 from williams College,
Williamstown, Mass.

our market. We then market specifically
to those fragments, with special adver-
tising, packaging, products, promotions,
and media buying to reach those special-
interest groups,

For example, we are heavily involved
in auto racing. We are sponsors of Craig
Breedlove’s rocket car, as well as Tom
McEwen's “Mongoose’” dragster and
funny car and the car Roger McCluskey
drove in the 1974 Indianapolis 500. Each
of these cars participates in different
championship racing categories. Thus,
each attracts different audiences in terms
of interest and geographic locale. Yet all
three form part of our market. They can
identify with English Leather because we
make an effort to identify with them.

The value of radio networks. We also
market specifically to the other sports
audiences that radio generates. Qur ski-
ing promotion is an example of a spe-
cial-interest market program that takes
advantage of a special-interest network.
Our Timberline toiletries line which fea-
tures an outdoorsy scent is most appeal-
ing to fans of outdoors sports. Thus we
advertise on radio stations that report
skiing conditions during the winter. Win-
ter sports fans listen attentively for the
weekend weather predictions, In doing so,
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they also hear our commercial for Tim-
berline. Chances are that the copy is
read by their favorite announcer or disk
jockey—another advantage of radio.

Such special interest networks exist
also for auto racing, the PGA pgolf tour,
and general sports information or fea-
ture programing. It is a worthwhile in-
vestment. Other networks which are ef-
fective are the major broadcasting com-
panies—CBS, NBC, Mutual and the four
ABC networks geared to contemporary
living, information, entertainment and
FM. Depending on the advertising pur-
poses, media buyers can specify geo-
graphic region, weekly scatter plans, and
special copy appropriate to each region.

Spot radio. One complaint of adver-
tisers is that radio stations have such
definite individual characters that adver-
tising a general-appeal product on them
will be too expensive in the long run. But
if advertising is specifically written for
a given station's audience, a higher per-
centage of listeners can be brought to
the point-of-sale. The listener’s favorite
radio personality will read the copy. And
since radio listeners tend to be more loyal
to their stations than TV viewers, the
frequency of commercials can be spread
out over a greater time span.

Spot radio is most effective in conjunc-
tion with local and regional promotions.
In fact, advertisers might want to con-
sider such promotions to support their
radio coverage instead of the other way
around. Special tie-ins with department
store chains, regional sports events, and
holiday celebrations all augment the suc-
cess of radio advertising. But without
radjo, such promotions are a waste of
money.

For example, suppose the advertiser
is planning a promotion in the St. Louis
area. If he sponsors any prominent per-
sonalities, he would set up a special ap-
pearance schedule with the major de-
partment stores there. Copy geared to
the stores' customer market and his prod-
uct market would be prepared for radio.
He would buy time appropriate to those
audiences. He would also gear copy to
the fans of the celebrity making the ap-
pearance. He might even have his public
relations firm place the celebrity on a
couple of local radio interviews. And, of
course, the store splits the tab.

The results are that people come to
see the celebrity promote the product in
the department store. But also, unearly
everyone in St. Louis — commuters,
housewives, teen-agers, sports fans, in-
veterate shoppers—have all heard the
product identified with something close
to their own lives, They may not come
to the personal appearance. But next
time they are in the store, they may well
pick up the product.

Memorable advertising. Let's discuss
the effectiveness of radio advertising. Of



course there are problems in reaching the
consciousness of radio listeners who often
listen while concentrating on other things,
unlike a2 TV viewer who is totally in-
volved in a story. Again, solving this
problem requires clear objectives in ad-
vertising. The commercial must be placed
during programing that inspires the lis-
teners’ close attention. The copy must
speak to the individual in the audience.
In this instance, some advertisers can't
see the trees for the forest.

For example, with English Leather
products, we emphasize sports. If Craig
Breedlove’s English Leather special is
mentioned on the broadcast, followed by
an English Leather commercial, we have
achieved frequency of product-name
mention without an extra time slot.
Again, if winter sports fans are listening
carefully for reports on weather condi-
tions, they will hear the Timberline mes-
sage that precedes it,

I must confess that I am somewhat
unsympathetic with the creative depart-
ment’'s malaise concerning radio com-
mercials. It may well be more difficult to
write effective copy for radio. True, the
producer cannot control the way a local
announcer may read his copy. That
means that the copy has to be very
nearly perfect. It must be written so that
it cannot be misread. But I'm told this
can be done. In view of the way people
remember the old-time radio programs of
the thirties and forties, I am convinced
it can be done. It simply requires a com-
mitment to the medium and discipline in
the radio copywriter’s craft.

Summing up. A lot has been written
recently about “advertising clutter” on
TV. Studies have been made proving that
with the bombardment of messages dur-
ing commercial breaks, the viewers are
remembering less and less of what they
see during that time. During any given
two-minute break in programing, as many
as four messages may be given, If that
occurs five times in one program, there
are 20 messages competing in the view-
er's reluctant memory. It is too much to
be effective. Under such conditions, fre-
quency becomes just as important in TV
advertising as in radio.

As both an advertiser and a consumer,
I find the prospect of one primary me-
dium for editorial and commercial mes-
sages intolerable. Print, radio and tele-
vision all have their limitations. To de-
pend upon only one taxes its abilities so
much that its effectiveness deteriorates.
For the audience, exposure to only one
medjum limits their horizons. And, for
children to be exposed to only TV limits
their ability to learn by other means.

Under the American system, the suc-
cess of each station or publication de-
pends upon its ability to attract advertis-
ing. But the entire responsibility for the
success of radio as a medium does not
lie wholly with the programing directors.
Advertisers must be willing to use the
medium—even if it means a little extra
thought and planning. Advertisers must
also be willing to help the radio editorial
people experiment with programs to
maintain the vitality of their broadcast-
ing. Such vitality can only enhance the
advertisers’ commercial success.

Datebook

B Indicates new Or revised listing.

This week

July 30—New deadline for comments in notice of
inquiry and proposed rulemaking concerning amend-
ing subpart F of part 76 of commission's rules and
regulations with respect to network program exclu-
sivity protection by cable television systems. Pre-
vious deadline, July 15.

July 31-Aug. 3—Rocky Mouniain Broadcasters Asso-
ciation annual convention. Speakers: FCC Chairman
Richard Wiley; Miles David. Radio Advertising Bureau.
Park City, Utah.

August

Aug. 4-16—National Association of Broadcasters
ninth annual management development seminar. Har-
vard University Graduate School of Business Admin-
istration, Cambridge, Mass.

w Aug. 6-7—Senate Commerce Commitiee hearings
on Olfice of Telecommunicalions Policy’ public broad-
casling long-range funding bill. New Senate Office
Building, Washington.

Aug. B-11—Concert Music Broadcaslers Associa
tion 1974 meeting. Holiday Inn, Lenox, Mass.

Aug. 9-11—Action for Children Television confer
ence, Music and Children's Programing. Concord
Academy., Concord., Mass.

Aug. 9-18-—Seventh annual Atlanta International
Fiim Festival with competition in features, shoris,
documentary, TV commercial, experirnental and TV
production categories. Atlanta.

Aug. 12—Extended deadline for reply comments to
FCC on network program exclusivity.

Aug. 12-15—Cable Television Information Instilute
annual seminar for local CATV regulators. Fairleigh
Dickinson University, Teaneck. N.J.

Aug. 15-18—Arkansas Broadcasters Association sum-
mer convention. Arlington hotel, Hot Springs.

Aug. 22-25—West Virginia Broadcasters Assoclation
{7" meeting. Greenbrier, White Sulphur Springs. W.
a.

Aug. 26—Deadline, extended from July 25, for com-
ments to FCC on AM-FM program duplication. Dead-
line for reply comments extended from Aug. 26 to
Sepl. 30 (Docket 20016).

Aug. 26-27—Eastern National Religious Broadcast-
ers chapter convention. Lancastar Bible College, Lan-
caster. Pa.

Aug. 27—New deadline for reply comments in notice
of inquiry and proposed rulemaking concerning
amending Subpart F of Part 76 of commission’s rules
and regulations with respect to network program ex-
clusivity protection by cable television systems. Pre-
vious deadline, Aug. 12,

September

Sepl. 7.9—Southern Cable Television Association
annual conventlon. Disney World, Orlando, Fla.

Sepl. 11-13—ARadio Television News Directors Asso-
ciation 1974 annual convention. Queen Elizabeth
hotel, Montreal.

Sepl. 13-15—American Women in Radio and Tele-

vision northeast area conference. Lodge on the
Green, Painted Post, N.Y.

Sept. 14-186—Maine Association of Broadcasters
%lnnual meeting. Sebasco Lodge, Sebasco Estates,
e.

Sept. 15-17—Nebraska Broadcasters Association an-
nual convention. Hollday Inn, Celumbus.

Sept. 15-17—Lowislana Association of Broadcasters
fall convention. Royal Sonesta hotel, New Orleans.
Sept. 16-21—VIDCOM, International Market for Video
Communications. Palais des Festivals, Cannes, France.
Sept. 18-20—Minnesota Broadcasters Association
fali conference, Hibbing, Minn.

Sepl. 18-28—Electronic industries Assoclation of
Japan Japan Electronics Show “74. Tokyo Intemational
Trade Fair Grounds, Tokyo.

m Sapt. 20-22—Fiorida Association of Broadcasters
fall conference. Hudson Millar Jr.,, WIRA{AM} Fort
Pierce, chairman, St. Lucie Hilton.

Sept. 20-22—American Women in Radio and Tele-

vision western area conference. Camelback Inn,
Scottsdale, Arizona.

Doubleday Media Offers
LUXURIOUS ROCKIES LIVING

Very profitable single-station market. Automated full-time
AM. Valuable real estate. Breathtaking mountain retreat in
top tourist area. At $450,000, just over 2 X projected 1974
gross, less than 6 X cash flow! Exclusive!

Call Neil Sargent collect at 602-264-7459.

Come join us at the Rocky Mountain Broadcasters convention
in Park City, Utah, July 30-Aug. 3. Suite 55. C'est Bon Hotel.

olm

Doubleday Media

DBrokers of Rodio. TV, CATV. ond Newspaper Properties.

Regional Managers
Bob Dalchau, 13601 Preston Rd., Dallas 75240, 214-233-4334.

Neil Sargent, 1202 E. Maryland Av., Phoenix 85014, 602-264-7459
Peter V. O'Reilly. 1730 M. St. N.W.. Washington 20036, 202-872-1100.




MeHr
S0 WHAT'S NEWN?

Phrases such as “Happy Talk,” “Tabloid,”
“Top 40 News,” and “Show Biz News” are
coined by people, mostly columnists or com-
mentators, who haven’t the slightest idea of
what makes local television news the number
one source for news in moslt markets in the
country. Much less do they have any first-
hand knowledge or understanding of what
mass audience is, or why it is attracted to and
believes in the credibility of television news
more than any other news source. None of
the “catch” phrases above relate in any way
to the success of a local newscast. What makes
for success is news content, delivered by com-
petent people in a way that uses all of the
techniques of TV to tell the story.

There was a time a few years ago, when net-
work television news carried along with it,
the local station’s news ratings. This is no
longer true. Local news has improved so
significantly in the last few years, thal in
most cases, it now carries the network news.
A study of ratings in individual markets will
make this fact clear.

We do not believe that there is or ever will
be a formula for a successful local newscasi.
Each market

economically, bult competitively. OCur recom-

is different, not only socio-

mendations Lo every client are based not on
personal opinion, but extensive research by
social scientists done in-home in that particu-
lar market. Then, the findings are combined
with the benefits of our over twelve years
experience as the first company founded, spe-
cializing in this area, to help improve the
station’s position.

In almost every case, we work directly with
the total management, including the news
director, in developing the research and the
subsequent solutions to the problems the news
director faces.

If you want to know more, phone

McHUGH axpo HOFFMAN, INC.
Communications Consultants

7900 Westpark Drive  *
McLean, Virginia 22101
Area Code 703
790-5050

Sept. 23-24—National Cable Teiavision Assocla-
tion board meeting. Rancho La Costa, Callf.

Sept. 23-24—Westarn National Religious Broad-
casters chapter convention. Marriott Motor hotel.
Los Angeles.

Sept. 23-27—Fifth International Broadcasting Con-
vention. Grosvenor House, London.

Sept. 24-27—CBS Radio network affiliates convention.
Arizona Biltmore hotel, Phoenix,

Sept. 29 - Oct. 2—Nevada Broadcasters Association
annual convention. Frontier hotel, Las Vegas.

Sept. 20-Oct. 2—American Assoclation of Advertis-
gr% Agancles Western region meeting. Vancouver,

Sept. 29-Oct. 2—Institute of Broadcasting Financial
Managemsnt 14th annual conference. Chase-Park
Plaza, St. Louls.

Sept. 30-Oct. 1—Midwest National Raligious Broad-
casters chapter convention. Moody Bible Institute,
Chicago.

October

Qct. 2-4—Tennesses Association of Broadcasters
annual convenlion. Airport Hilton motel, Nashville.

Qct. 2-8—Talscom 75, second World Telecommuni-
cations Exhibition. Palais des Expositions, Geneva.

Oct. 3-8—Women in Communications Inc. annual
3“:'?-33' meeting. Bellevue Stiratford hotel, Phila-
elphia.

Oct. 4-8—American Women in Radio and Television
mideast area conference. Sheraton Vailey Forge,
Valley Forge, Pa.

Qct. 4-8—illinols News Broadcasters Association
fall convention. Quad Citles.

Oct. 6-8—North Carolina Association of Broadcastors
anaual convention. Great Smokies Hilton, Asheville,

Oct. 8-10—lliinois Broadcastars Association fall
convention. Hyatt-Regency O°Hare, Chicago.

Oct. 9-11—Wastern Educational Socieg' for Tale-
communications annual convention. Golden Gateway
Holiday Inn, San Francisco.

Oct. 10-13—Missourl Broadcasters Association fall
meeting. Crown Center, Kansas City.

Oct. 10-13—National Association of FM Broadcasiers
annual convention. Falrmont hotel, New Orleans.

Oct. 11-13—Amarican Women in Radio and Tele-
vision southern area conference. Mills Hyatt House,
Charleston, $.C.

Oct. 14-18—North Dakota Broadcasters Association

Major mesting detes In 1974-T5

Sept. 11-13—Radio Teievision News Directors
Assoclation 1974 annual convention. Queen
Elizabeth hotet, Montreel.

Sept. 29-Oct. 2—institute of Broadcasting
Financial Management 14th annual confer-
ence. Chase-Park Plaza, St. Louis.

Oct. 10-18—~Natlonal Assocletion of FM Broad-
casters annual conventlon. Falrmont hotel,
New Orleans.

Oct. 27-30—Associatfon_of National Advartis-
ars annual meeting. The Homestead, Hot
Springs, Va.

Nov. 13-18—Socisty of Professionai Journal-
Ists, Sigma Oelte Chl annual national cons
vention. TowneHouse hotel, Phoenlx.

Nov. 17-18-—Television Bureau of Advertising

20th annual meeting. Century Plaza hotel,
Los Angeles.
Nov, 171-20—National Association of Edu-

cational Broadcasters 50th annual convention.
Las Vegas Hilton, Las Vegas.

w Jan. 18-19, 1976--Florida Association of

Broadcasters midwinter conference. Carl
Glicken, WLOF(AM) Orlando, chairman.

Feb. 8-12, 1975—National Assoclation of
Television Program Executives annual con-
ference. Hyatt Regency hotel, Atlanta.

Aprll 6-8, 1976—WNatlonal Assoclation of
Broadcasters annual conventlon. Las Vegas
convention center, Las Vegas.

April 1317, 1975—Natlonal Cable Televi-
sion Assoclation 24th annual convention. New
Orleans.

April 23-27, 1878—Amarican Women in Radio
and Teievision 24th annual convention. Con-
tinental Plaza hotel, Chicago.

w June 22-25 1975—Florida Association of
Broadcasters 40th annual convention. Don
Clark, WDAE(AM) Tampa, chairman. Dutch
Inn, Disneyworld.
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fall meeting. Featured speaker: Vincent T. Wasilewski,
National Association of Broadcasters president. Ra-
mada Inn, Dickinson.

Oct. 16-18—OQhio Association of Broadcasters and
the Indiana Broadcastiers Association |oint fall ¢on-
vention. Kings Island Inn, Mason. Chio.

Qct. 18-19—Information Film Producers of America
'13?74 natlonal conference. Vacation Village hotel, San
8go.

Oct. 17-18—Amaearican Assoclation of Advertising
Agencies central reglonal meeting. Chicago.

Oct, 18-20—American Woman In Radio and Tele-
vision east central area conferance. Marriott Inn,
Ohio Hospitality Center, Cincinnati.

Oct. 1B-20—American Women in Radio and Tels-
vision west central area Conference. Lincoln Hilton,
Lincoln, Nebraska.

Oct. 18-20—MIFED 30th blannual International Film,
TV Film and Documentary Market for film buyers and
sellers. Largo Domodosola 1, 20145 Milano, lialy.

Oct. 22-23—NAB {fali conference. Waldori-Astoria
hotel, New York City.

Oct. 23.24—Ksentucky Broadcasters Association fall
convention, Holiday Inn, Lexington.

Oct. 24-25—American Association of Advertising
Agenciss central regional mgeting. Detroit.

Oct. 25-27—American Women in Radio and Tele-
vision southwest area conference. Hilton Inn, Tulsa,
QOklahoma.

Oct. 27-30—Association of National Advertisers
annual meeting. The Homestead, Hot Springs. Va.

Oct, 28-29—NAB fall conference. Hyatt Regency
hotei, Atlanta.

Oct. 30-31—NAB fall conference.
Q'Hare hotel, Chicago.

Hyati-Regency

November

a Nov. 1-3—Loyola Univarsity college radio confer-
ence. Lewis Towers Campus, Chicago.

Nov, 2-4—Texas Association of BroadcasSters con-
vention. Enginesring conference and exhibits. Shera-
ton hotel, Dallas.

Nov, 4-8—/nternational F.T.F. Corp. film and TV
festival of New York. Americana hotel, New York.

Nov. 8-10—Educational Foundation, American Women
in Radio and Television board of trustees meeting,
Los Angales.

Nov. 10-15—Socisty of Motion Picture & Television
Engineers technical conference and eguipment ex-
hibit. Four Seasons Sheraton hotel, Toronto.

Nov. 13-1!—Socleg of Protessional Journalists,
Sigma Delta Chl 1074 national convention. Towne-
House hotel, Phoenlx.

Nov. 14-15—NAB fall conference. Fairmont hotel,
Dallas.

Nov. 15-17—American Women in Radio and Tele-
vision board of directors meeting. Continental Ptaza
hotel, Chicago.

Nov. 17-19—Tejevision Bureau of Advertising 20th

annual membership meeting. Century Plaza hotel,
Los Angeles.
Nov. 17-20—~National Associatlon of Educational

Broadcasters 50th annual
Hilton, Las Vegas.

Nov. 18-19—NAB
hotal, Denver.

Nov. 19-20—American Associatlon of Advertising
Agencles eastern region meeting. New York.

Nov. 19-20—National Cable Telavision Association
board meeting. Watergate hotel, Washington.

= Nov. 19-27—MNational Association of Farm Broad-
casters seminar at sea. OE-2 Caribbsan Islands
cruise.

Nov. 20-21—NAB fal! conference. Sands hotel, Las
Vegas.

convention. Las Vegas

fali conference. Brown Palace

December

Dec. 2-5—~National Association of Reguiatory Utii-
ity Commissioners B6th annual conventlon. Town and

Country hotal, San Diego.

® Dec. 2-6—~North American Broadcast Section,
Worid Association for Christian Communication an-
gual conference. Galt Ccean Mile hotel, Fort Lauder-
ale. Fia.

Dec. 4-T—Celifornla Community TV Associatlon
winter conference. Disneyland hotel, Anaheim, Calif.

January 1975

Jan. 5-8—Winter Consumer Electronics Show. Conrad
Hilton hotel, Chlcago.
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Name

This little booklet will tell you
why IF MODULATION is

the world’s standard for
television transmitters

21 questions —and 21 answers — on |ntermediate
Frequency (IF) Modulation, and why it is today's
state-of-the-art approach to color transmission.

What is IF MODULATION? What are the benefits of
IF MODULATION? Why is IF MODULATION superior?
These are just a few of the points covered.

There are also more specific questions, and answers,
on the technical aspects of IF MODULATION. All de-
signed to tell you about the real improvements in
recent VHF and UHF color television transmitter design.

HARRIS

COMMUNICATIONS AND
INFORMATION HANDLUING

--------1

Gates Broadcast Equipment Division
Harris Corporation

Product Marketing Department 100
Quincy, lllinois 62301

Yes, I'm interested. Please send me a copy of
your [F Modulation booklet.

Title

I Company

I Street

State Zip

City
L-----------



Media

Old arguments,
new impetus
for action on
crossownership

Biggest difference at FCC’s
latest exposition of issue

is commission membership

itself; additional element

Is citizen group involvement

Four years after it had issued the notice
of proposed rulemaking, the FCC last
week was in the final stages of delibera-
tions on the question of whether it
would require the breakup of commonly
owned broadcast properties and news-
papers in the same market. And although
the make-up of the commission had
changed drastically over the four years,
the arguments on both sides had not.

The Department of Justice, which had
originally suggested the rule that would
bar anyone from owning more than a
newspaper or a television station or an
AM-FM combination in a market, was
continuing to argue that, on economic
theory alone, no one should be allowed
to wield the power that, it says, goes
with ownership of a television station
and daily newspaper in the same market.
Broadcasters and newspaper publishers
and their attorneys—and they were in
the vast majority at the argument—con-
tended there was no evidence of the kind
of abuse that would warrant such “radi-
cal surgery,” if indeed the commission
had the authority to attempt it.

If there was one new element it was
the presence of citizen groups support-
ing the proposal, some looking to it as
a means of opening the door to black
ownership of television stations. But
countering them were representatives of
stations owned by newspapers talking
pridefully of all that they had accom-
plished for their communities over the
years.

The arguments were being made in
two and a half days of oral argument,
which began on Wednesday and were
expected to provide the last word on
which the commission would base a de-
cision, at least tentatively, in the rule-
making, Chairman Richard E. Wiley
plans to call the commissioners together

Brioadcasline=Nul2

this week to consider the matter and, he
hopes, decide on instructions to the staff
for drafting an order resolving the issue.
He said several times that the commission
would act speedily.

For most of the commissioners, the
arguments were not terribly old hat.
Only Commissioner Robert E, Lee was
on the commission on March 25, 1970,
when the notice of proposed rulemaking
was adopted. He had concurred in the
action with a statement in which he
stressed that he had not made up his
mind on the question of divestiture,

The questions from the bench did not
seem particularly revealing of the com-
missioners’ attitudes, at least on the first
day. Commissioner Glen Robinson, who
as a professor of law at the University of
Minnesota had indicated he favored a
strong anticoncentration-of-control policy
as an alternative to government interven-
tion in programing, challenged those who
opposed the rule more often than those
who did not. But he seemed to be trying
to pin down arguments.

And observers found little basis for
questioning the conventional wisdom that
the proposed rule cannot command the
support of a majority of the commis-
sion. Modifications, however, are ex-
pected to be considered. One possibility
mentioned is a rule that would not
require divestiture of holdings but would
bar co-located crossownership prospec-
tively. Another, suggested by questions
Chairman Wiley asked, would be directed
against particularly serious concentration
of control situations, however ‘“serious”
might be defined, possibly a situation in
which the only newspaper in a city owns
the only television station and few if any
outside broadcast signals are received.

Most attention on the part of the com-
mission and parties seemed to focus on
the first scheduled speaker—the Justice
Department representative, Barry Gross-
man, acting deputy assistant attorney
general in charge of the antitrust division.

Daily newspapers and television sta-
tions are the most effective means of ad-
vertising goods and services and of dis-
pensing news, Mr. Grossman told the
commission, And since “‘economics”
limits the number of television stations
and newspapers that serve individual
markets, he added, common ownership
of them in individual markets should not
be allowed.

He was aware, Mr. Grossman said,
of the arguments on the other side which
hold that there is no evidence of abuse
on the part of those owning newspapers
and television stations. But, he said, such
evidence is not necessary for the commis-

Broadcasting Jul 29 1974
16

Vol. 87 No. 5

sion to act. The commission is not limited
to “eliminating evil.” It is only necessary
that commission action be taken in “rea-
sonable expectation” of promoting com-
petition and providing more diverse
voices, he said’ “Reasonableness of ex-
pectation is what should concern the
commission.”

That position received vigorous dis-
sent. First, there was Arthur B. Hanson,
general counsel of the American News-
paper Publishers Association, who made
it clear newspaper publishers resented be-
ing singled out as a class that could be
barred from the ownership of local
broadcast stations. That is treating pub-
lishers as “felons or aliens,” he said. And
that, he added, is not possible under the
Constitution. Furthermore, he said, the
Justice Department’s *“attempt to per-
suade this commission through a rule-
making proceeding, to enforce the anti-
trust laws, represents an invidious in-
trusion by an executive agency into the
proceedings of an independent regulatory
agency created by the Congress of the
United States and answerable only to the
Congress and the courts.”

Mr. Hanson, who speaks with some
heat, appeared to push that argument a
little far for the taste of some commis-
sioners, Responded Chairman Wiley:
*This is an independent regulatory agency;
we'll make up our own minds.” When
Mr. Hanson said he simply wanted Justice
to understand that, Commissioner Ben
Hooks retorted, “We understand that.”

ANPA’s communications counsel,
Aloysius B. McCabe, argued that there
is no dearth of competing voices now,
and that if forced divestiture did occur,
local ownership of broadcast properties
would give way to ownerships by distant
banks, conglomerates, insurance com-
panies—the only entities with the finan-
cial resources to buy television properties.

But in any case, the ANPA representa-
tives said, the commission is dealing with
a small and declining fraction of the na-
tion’s stations, as far as local newspaper
ownership is concerned, Mr. Hanson said
83 out of more than 700 television sta-
tions and fewer than 400 AM and FM
stations out of more than 7,500 are af-
filiated with local daily newspapers.

And Ernest Jennes, counsel for wrtop-
TV Washington, which is owned by the
Washington Post, said the department
was wrong in assuming that diversity of
voices is equated with diversity of own-
ership. Diversity of viewpoint, he said,
“depends on the policy of stations to
report and present news and opinion.”
These attitudes, he added, “are part of
a tradition of a free press, and are as



Justice's Grossman

likely to be found in newspaper-owned
stations as in stations owned by other
businesses.”

Those who opposed the rule did not
rule out commission action against cross-
owned stations in specific cases. Frank
Fletcher, counsel for WBeN Inc., a sub-
sidiary of the Bufialo Evening News, said
the commission might develop a “laundry
list of no-no’s”—actions that it would
consider contrary to the public interest
on the part of the station. And the Na-
tional Association of Broadcasters’ special
counsel on the crossownership issue, Lee
Loevinger, said the license-renewal bill
now pending before ‘the Senate Com-
munications Subcommittee would not
prevent the commission from dealing
with cases of abuse of power even
though it would prohibit case-by-case
consideration of such matters as cross-
ownership or integration of management
and ownership.

But a major argument of those op-
posing divestiture was the one Mr. Gross-
man had attempted to anticipate with
his contention that such a rule would be
“reasonable’’—the lack of hard evidence
that divestiture is needed, “Justice says,
‘What we cannot prove, you must as-
sume,’ ” said W, Theodore Pierson, coun-
sel for Lee Enterprises Inc., the Evening
News Association and Wky Inc. “This
[proposal] is radical surgery for an ail-
ment the proponents can’t discover.”

Mr. Loevinger, a former commissioner
who served also as chief of the antitrust
division, was particularly harsh on his
former colleagues in Justice. He said that
while broadcasters have sustained the
burden of proof—in volumes of data
submitted in earlier stages of the pro-
ceeding—the burden should be on those
who want change, “who want to impose
forfeitures and depreciation of invest-
ment” on those who would be obliged to
sell properties.

And although the Department of Jus-
tice is rightly concerned with competition,
it is barred from considering the public-
interest, he said. “If the Department of
Justice sees antitrust violation, its duty
is to bring it to court.” But, he said,
“competition is one element in a determi-
nation of the public interest”—which is
the FCC’s concern—"but only one ele-
ment.”

NAPA's Hanso

The Justice Department’s approach
was a reasonable one to Stephen Barnett,
a professor of law at the University of
California at Berkeley. “The kind of
power we are concerned with,” he said,
“is monopoly power in local markets.”
He said there are 60 cities in which the
“monopoly” newspaper owns one or
more radio stations, and 20 cities where
the only newspaper owns the only tele-
vision station. ‘“There is no reason to
assume that television from outside mar-
kets is an adequate substitute for local
news and public affairs, and for local
advertisers,” he said.

And on the question of evidence of
abuse that would support divestiture, he
thought it was readily available. “There
are media-aware people in cities who
would laugh at the notion that there is no
impact from crossownership,” he said.

The citizen groups had ne trouble find-
ing grounds for supporting the proposal.
Indeed, Frank Lloyd of Citizens Com-
munications Center, who ‘represented the
National Citizens Committee for Broad-
casting, said citizen groups have been
raising the question of concentration of
control of media in renewal proceedings
since 1969. The need for such a rule,
which would provide for an “unmanaged
marketplace,” is particularly urgent now,
he said, in view of recent commission
decisions in the fairness report. He re-
ferred to the commission’s barring appli-
cation of the fairness doctrine to com-
mercials and ruling out public access to
the broadcast media,

Furthermore, he said, the divestiture
route is freer of First Amendment prob-
lems than a case-by-case approach to
abuses of power wielded by crossowned
media. “You don’t have to get involved
with what's going on in the newsroom to
get at abuses,” he said.

And some citizens spoke for them-
selves. The National Black Media Coali-
tion was represented by six members
from chapters across the ' country—
Rochester, N.Y.; New Haven, Conn.;
Chicago; Houston, and Columbus, Ohio.
Some talked of what they considered
abuses of crossownership power in their
respective cities; others of “black ideas
and viewpoints [being] frozen out” of
crossowned media.

Broadcasting Jul 29 1974
17

NAB's Loevinger

And some said divestiture itself is not
enough. Kujaatele Kweli, secretary of the
coalition, said, “Guidelines must be de-
veloped which not only require divesti-
ture, but which also increase diversity.
Otherwise new rules might only recognize
vested interest. Any new ruling must be
conceived in the spirit of creating new
opportunities for the previously de-
prived.”

And James Alexander, of New Haven,
put it more explicitly: A rule requiring
divestiture should make it clear that
black owners from the local community
would “have the first opportunity to buy
into the stations” being sold,

One of the crossownership situations
complained of by the coalition represent-
atives involved the Housron Post and its
KPRC-AM-TV. It happened that Jack
Harris, president of the television sta-
tion, was in the audience, awaiting his
turn to participate. He said newspaper
ownership was a plus, and noted that
KPRC-Tv was the only one of three sta-
tions in Houston that was still locally
owned. He also talked with pride of the
manner in which it competes vigorously
with the Post. “There is no reason why
this ownership should be traded for one
hundreds or thousands of miles away,”
he said.

Mr. Loevinger had been in the com-
mission meeting room during the testi-
mony of the National Black Media Coali-
tion members, and in his remarks later
described the testimony as “moving and
persuasive.” And he said that he and
the NAB “favor and will fight for full
equality of opportunity” for blacks and
minority groups. “If some of the testi-
mony presented was accurate and sup-
ported by evidence,” he added, “some
licensees should be disciplined—not for
crossownership but for dishonesty, rac-
ism and discrimination.”

The matters about which the coalition
complained “must be rooted out,” he
said. But there is no easy solution. And
the problems, he added, did not result
from crossownership. Nor is it likely that
divesture would herp blacks acquire sta-
tions. He said the law does not permit
the commission to favor a particular
transferee, and stations will sell for up to
$60 million.



Anti’s have say
on renewal bill

Second set of hearings before
Pastore unit hears mostly
from minority-oriented groups

As the bell sounded to begin round two
of Senate license renewal hearings, the
room was filled with witnesses eager to
take a cut or two at the proposed renew-
al bill (H.R. 12993). When the first two
days had ended, the legislation had found
but three allies in a group of 24,

The hearings are being held by Sena-
tor John O, Pastore’s (D-R.1.) Com-
munications Subcommittee, which com-
pleted one set of hearings in June.

Comments for and against tended to
follow tracks well worn in the first round
of hearings. Current license challengers,
for example, argue the bill would make
incumbent license holders immune to
challenge, with the certain result that
broadcasters would become slothful and
would lose sight of the public interest.
(Among other things the bill would
lengthen the license term to five years
and would require holders to show “sub-
stantial” service to their communities
against competing applications and “mini-
mal” service against petitions to deny.)

Witnesses from minority groups, espe-
cially blacks, complained the bill is racist.
They and representatives from public
interest groups (such as the Greater Dal-
las-Fort Worth Coalition for the Free
Flow of Information) said the bill weak-
ens the petition to deny, the only weapon
they said they have to gain access to
broadcast programing.

Minorities have gained little as it is,
said Errol E. Hunt, executive director,
Urban League of Rhode Island. He add-
ed, “It is a sham to allow black and
minority programs to be aired before
people wake up, after they go to bed and
while they are in church.”

A lonely supporter of the bill this time
around was the National Association of
Broadcasters, represented by its presi-
dent, Vincent T. Wasilewski. Mr. Wasi-
lewski, in a prepared statement, express-
ed NAB’s conviction that a five-year
license term is not too long, that the bill
does not foreclose new ownership of sta-
tions and that consumer and minority
groups will not be frustrated in trying to
get action on their complaints to broad-
casters. The new legislation is needed to
bring stability to the industry, said Mr.
Wasilewski, so broadcasters can devote
less time to litigation.

“We believe this to be a moderate
piece of legislation which should not be
obstructed by delaying tactics, which is
what we see from certain opponents,”
Mr. Wasilewski said.

“Certain opponents” undoubtedly in-
cluded Albert Kramer of Citizens Infor-
mation Project, Washington, by some
accounts the opposition's orchestrator,
Mr. Kramer ran the hearings into over-
time the first day while fencing with
Chairman Pastore.

Mr, Kramer prefaced his remarks by

saying no license renewal legislation was
needed at all, then launched into a 38-
page statement outlining among other
things a plan for rewarding broadcasters
for community service with “prefer-
ences” over competing applicants. He
called further for staggered license terms
within a particular area and for systems
to phase out co-located ownerships of
newspapers and stations (BROADCASTING,
June 17).

Ten pages into Mr. Kramer’s state-
ment a vexed Senator Pastore interrupt-
ed and complained of the plan’s com-
plexity. The senator confided he was
under pressure from nearly all his col-
leagues in the Senate to pass a renewal
bill. Mr. Kramer argued that a lot of
senators just wanted the issue out of
their hair and that if a bill-is necessary
at all, Senator Pastore need only push a
provision for five-year staggered license
terms to fulfill his political commitments.

The chairman replied he was obligated
to find a reasonable solwtion to issues
such as ascertainment standards and shot
back, “If you think I can pass the Kramer
bill in this Congress, my young man,
you're mistaken.”

Mr. Kramer had earlier aroused the
chairman's ire when he used the word
“blackmail” in describing tactics the NAB
used to solicit letters of support from
service organizations which use broadcast
facilities. Mr. Kramer implied that some
letters of support from religious leaders
which Senator Pastore had previously
read into the record may have been ex-
torted from them by broadcasters who
threatened to cut their programs. The
implication was wholly rejected by the
chairman.

A recurrent complaint about H.R.
12993 in the first two days of hearings
was that the bill is retroactive. William
G. Simon, president of Fidelity Televi-
sion Inc., Los Angeles, said in his testi-
mony that confusing wording in Section
7 of the bill conceals the fact that upon
passage the bill would apply to all com-
peting applications and petitions to deny
which are now pending under the present
law. Obviously their dispositions could
change as a result. The test of a licensee’s
past performance, for example, would
change and considerations of diversifi-
cation and integration of ownership into
management would be eliminated, Mr.
Simon said. Fidelity is seeking the chan-
nel 9 facility now occupied by KHI-TV
Los Angeles.

Another license challenger who testi-
fied was R. Leslie Cizek Jr., vice presi-
dent of Tropical Florida Broadcasting
Co., which has gained attention as a con-
testant for Post-Newsweek’s WPLG-TV
Miami. Mr. Cizek decried reports in
Washington and Florida which implied
that Tropical Florida is a “handmaiden
of the government” in Mr. Cizek’s words,
working with the White House to harm
Post-Newsweek. Another license challen-
ger at the hearings, Charles O. Blaisdell,
contributed to Mr. Cizek's defense saying
Tropical Florida was formed “fully two
months before Watergate, at a time when
the current administration was enjoying
unprecedented popularity with the Ameri-
can people and a respectful reportage by
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the Washington Post itself.”” Mr, Blaisdell
is president of Multi-State Communica-
tions Inc.,, which is challenging RKO
General In¢. for channel 9 in New York.

Among the witnesses the first day
were a half dozen from Senator Pastore’s
home state of Rhode Island. One witness,
in complaining that Italian-Americans are
“always portrayed as mobsters” on tele-
vision, aroused the senator, himself an
Italian-American, to respond, “It's get-
ting to be disgusting, absolutely disgust-
ing. . . They could show more of men
like Fermi, Rodino and Sirica.”

Senator Howard Baker (R-Tenn.)
said the hearing record will remain open
for anyone who wishes to submit further
comments until Aug. 7. But formal hear-
ings will conclude this Wednesday.

T ————— i S —— T T
Wiley cites flaws
in Kramer renewal ideas

FCC chairman sides with Whitehead
in opposing proposed legislation

FCC Chairman Richard E. Wiley has
found the proposed license-renewal bill
drafted by the Citizens Information Proj-
ect no more appealing than did Clay T.
Whitehead, director of the Office of Tele-
communications Policy.

Mr. Whitehead two weeks ago said
the proposal would not provide the sta-
bility of ownership that is one of its
stated goals (BroaDcasTiNg, July 15).
Mr. Wiley last week said the proposal
“fails to strike a reasonable balance” be-
tween “predictability and stability, on
the one hand, and the competitive spur
contemplated by the Communications
Act, on the other.”

Both officials submitted their views in
response to requests from Senators Philip
A. Hart (D-Mich.) and Howard Baker
(R-Tenn.), members of the Senate Com-
munications Subcommittee, for comments
on the proposal submitted by CIP's Al-
bert Kramer during hearings on license-
renewal legislation. The proposal would
require a successful challenger in a re-
newal/comparative proceeding to buy out
the depreciated assets of the incumbent
licensee or reimburse it for “unrecouped
investment.” It would also provide assur-
ance that a newcomer could win in such a
hearing if its proposals are “clearly su-
perior” and if it could demonstrate a
“very high probability” that the proposal
will be implemented.

“If the incumbent has provided a
strong and substantial service to the pub-
lic, the comparative hearing standard
should not interfere with the legitimate
renewal expectancies implicit in the Act,”
Chairman Wiley wrote. “The incumbent
should not lose its license based on
preferences to be awarded a newcomer
on ‘paper promises’ and ‘financial capa-
bility.” ™ Such a standard, he added, does
not strike the proper balance between
the statutory goals of industry stability
and the competitive spur.

Chairman Wiley also took the oppor-
tunity to state his opposition to the use
of percentage guidelines for judging li-
cense programing performance. He said



the bill appears to reflect a misconcep-
tion—that the public will be better served
by a newcomer who can promise more
informational programing. “Both the
commission and the courts have recog-
nized that performance in the public in-
terest cannot be measured simply by a
percentage test,” he said. “Programing
responsive to a community’s problems,
needs, and interests is the best standard
by which to evaluate performance in the
public interest,” he said.

Mr, Wiley also found the proposal
wanting in that it would provide for case-
by-case application of such criteria as
integration of management and owner-
ship and diversification of media owner-
ship, which are the standards applied in
nonrenewal comparative proceedings.
Applying those criteria in renewal/com-
parative proceedings, he said, would in-
ject “an undesirable element of insta-
bility” into the broadcast industry.

_And the reimbursement standard pro-
vided for in the proposal, he added,
“would not adequately counterbalance”
it. “Indeed, in the long run, the public

. » may be the loser” if the application
of such criteria could deprive it of “a
strong, solid substantial service in favor
of untested proposals.”

| Media Briefs

Okay, but . . . Questioning equal em-
ployment practices, FCC conditionally
granted license renewal and transfer of
KLMR(aM) Lamar, Colo., from KLMR
Inc. to Dennis Behan for $477.325. Com-
mission said both applications had de-
ficient equal employment proposals and
required station to submit list of com-
munity organizations contacted for job
openings and detailed affirmative action
statements with 1974 and 1975 employ-
ment reports.

Second look. Mexican-American group
has filed notice in U.S. Court of Appeals.
District of Columbia Circuit, that it will
appeal FCC grant of renewal to Uni-
versity of New Mexico Board of Regents
and city of Albuquerque, N.M., board
of education for educational station
KNME-TV  Albuquerque.  Appellants
Alianza Federal de Mercedes, La Escuela
del Rio del Norte de Nuevo Mejico,
Santiago Tapia Y Anaya, Isabel Garcia
and William L. Higgs asked court to
overturn commission’s dismissal of their
petition' to deny, which claimed that
KNME-Tv  had discriminated against
chicanos and other minorities in pro-
graming and had violated fairness doc-
trine.

Second roadblock. Black group that
filed petition to deny renewal of Call of
Houston Inc.’s kcoH(aM) Houston last
week filed petition to deny transfer of
control of that station. John B. Cole-
man and Michael P. Petrizzo and others
applied to FCC in June to buy 100%
control of station from Robert C. Meeker
estate for $400,000. Alleging that appli-
cants had made “no new promises” to
improve situation, Black Citizens for
Media Access said transfer should be

Revealed.

Philanthropist and Coca-Cola pioneer Robert W, Woodruff, 84, made

a rare appearance to receive the 12th annual 1974 “Shining Light” award co-
sponsored by WSB(AM) Atlanta and the Atlanta Gas Light Co., in recognition of
his service to humanity. Present at the ceremony in front of Coca-Cola's world
headquarters in Atlanta (I to r): W.L. Lee, president of Atlanta Gas Light; Elmo
Ellis, vice president-general manager of WSB; Mr. Woodruff, and Luther Cain Jr.,
his long-time assistant. Among the “hard news’ disclosed by WSB on that occasion:
Mr. Woodruff's anonymous donations of millions of dollars to community projects,
including the purchase of three downtown plots for use as public parks. Mr. Wood-
ruff is a former president and board chairman of Coca-Cola, remains a director.

denied for same reasons as petition to
deny renewal—that xcoH has not served
needs and intercsts of black-community
and violated FCC rules on program-
length commercials.

Judges’ manual. “Manual for Admin-
istrative Law Judges,” written by Merritt
Ruhlen, has been issued by Administra-
tive Conference of U.S. Each procedural
technique used at formal proccedings by
fcderal administrative law judges is dis-
cussed from assignment to decision. De-
signed for both those new to profession
and experienced judges. manual is meant
as a general guide to procedural tech-
nique and is not specific to any particular
agency. 2120 L Street, N.W., Washing-
ton 20037.

The unwanted. KpFa(FM) Berkeley,
Calif., went off air July 23 after its staff
of 45, including volunteers, went on
strike, seeking removal of Roger Pritch-
ard, manager, and Craig Pyes, program
director. The listencr-supported Pacifica
station remained off air for sccond day
July 24 as strikers and management
moved to negotiate differences. Mr. Pyes,
however, has announced resignation. Es-
sence of difficulties, it is understood, is
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Mr. Pritchard’s aim to restructure sta-
tion’s organization,

One more time. Coordinating Com-
mittee of the Black Community, Topeka,
Kan., last week asked FCC to recon-
sider rejection of its petition to deny
renewal of nine Topeka stations. Late
filing was due to misunderstanding of
filing rules, committee said, and it urged
commission to accept “new evidence” of
job discrimination and programing in-
adequacies which it claimed would pro-
vide specificity that commission said
original petition lacked. Stations involved
are: WIBW-AM-FM-Tv, KTSB(Tv), KEWI-
(AM)-KSWT-FM, KTOP-AM-FM and WREN-
(aM). Commission itself has held up
licenses of KTOP-AM-FM, WREN and KTSB
pending resolution of FCC equal employ-
ment inquiries.

Beefed up radio. Kasi(aM) Ames, lowa,
celebrated National Radic Month and
National Beef Month with one shot.
Union Story Trust and Savings Bank,
Iowa Beef Industry Council and Kasi
gave away hind quarters of beef in ex-
change for antique radios from listeners,
other beef prizes for those visiting dis-
play in bank lobby.



Consumer agency bill
runs into rough water

Nixon says he'li velo measure;
Senate filibuster possible

In the midst of floor debate last week on
a bill creating a Consumer Protection
Agency, President Nixon sent a message
to the Senate that he will veto the legis-
lation in its present form.

The Senate bill would give the agency
wide-ranging power to intercede for con-
sumers before federal agencies, including
the FCC and courts. However, the meas-
ure specifically exempts FCC license-
renewal proceedings from the agency’s
authority.

In a July 18 letter to Senator Carl T.
Curtis (R-Ncb.), President Nixon said
that, while the bill under debate “is un-
acceptable,” he might accept a substan-
tially softened measure. The administra-
tion’s major objections to the bill, as ex-
pressed in a May 15 letter by Office of
Management and Budget Director Roy
L. Ash to Senator Sam J. Ervin Jr. (D-
N.C.), are that the agency would be too
powerful and independent. But in his
letter Mr. Ash also attacked the renewal
exemption, which he said would exclude
CPA from proceedings that “sometimes
concern vital consumer interests.” Such
proceedings, he said, should be placed on
an equal footing with other agency ac-
tivities. The FCC exemption also has

been the target during floor debate of
Senate Minority Whip Robert P. Griffin,

The possibility of a Nixon veto came
as ro surprise to the bill's supporters. But
they were more concerned last week
about prospects of a filibuster. That tac-
tic, led by Senator Ervin, killed a similar
measure the previous year, and while no
such action had begun by the middle of
last week, the bill’s supporters were still
apprchensive and could not say when a
votc is likely to come.

TV station records
are now subject
to copying by public

FCC amends rules to conform
with older policy allowing
for reproduction of program logs

The FCC last week announced a rule
change that would permit mcmbers of
the public to reproduce records and ma-
terials in the public files of television
station applicants, permittees and li-
censees. Under the new rule, stations
must make their records available for
machine reproduction provided that who-
ever wishes to make copies make such a
request in person and pay “the reason-
able cost of reproduction.”

The commission said the new rule was
warranted in light of a rule change last
January that provided for public inspec-
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tion and reproduction of television pro-
gram logs. That action, it said, created
the “anomalous situation” in which the
public could copy the newly available
material (the logs) but not material that
had previously been public.

In taking the action, which resulted
from a further notice of proposed rule-
making, the commission said that the
proposal had been approved, to varying
degrees, by CBS, the National Associa-
tion of Broadcasters, the National Citi-
zens Committee for Broadcasting, the
National Black Media Coalition and the
Office of Communication of the United
Church of Christ. The suggestion of CBS
that parties wishing to copy be required
to identify themselves beyond name and
address was rejected by the commission
as unnecessary, but it agreed to an NAB
proposal that stations need not, though
they may if they wish, comply with mail
requests for copies.

At the suggestion of NAB and NCCB
the FCC also set a requirement that
requests be fulfilled “within a reasonable
time, but which in no event shall be
longer than seven days.” This does not
mean, however, that seven days should
be the norm, the commission said, and
it said that if problems arise it would
take another look at the question in the
future.

As for the "‘reasonable costs” require-
ment, the commission, noting that it has
experienced no problems with this stand-
ard in the logging rule, said that it would
be left to stations and requesting parties
to determine what is reasonable. How-
ever, charges should not include person-
nel costs, it said, since that might dis-
courage requests.

The FCC rejected the proposal of the
NBMC that the rule change also be ap-
plied to radio stations. That question
will be taken up in a later proceeding,
it said.

| Changing Hands

Announced

The following broadcast station sales
were reported last week, subject to FCC
approval:

® WpaY-Tv Green Bay, Wis.: Sold by
Norbertine Fathers of the Roman Catho-
lic Church to Nationwide Communica-
tions Inc. for figure in excess of $5 mil-
lion. Norbertine Fathers run St. Norberts
College and own WHBY{AM) Appleton,
Wis. Buyer is subsidiary of Nationwide
Mutual Insurance Co. of Worthington,
Ohio, and also owns WNCI(FM) Colum-

- cipeee == ___]
Honor back home. The Michigan
state legislature has adopted a con-
current resolution paying tribute to
James H. Queflo on hls confirma-
tion as a member of the FCC. Mr.
Quello, former manager of WJR-AM-
FM Detroit, is the first resident of
Michigan to serve on the commis-
sion. The resolution will be presented
to Commissioner Quello at a Junch-
eon today (July 29} at the Detroit
Athletic Club.



bus, Ohio; wGAR(AM )-WNCR(FM} Cleve-
land; waTE-TV Knoxville, Tenn.; wWLEE-
(AM) Richmond, Va., and WwWXEX-Tv
Petersburg, Va. It has received FCC
approval to buy wFMM-FM Baltimore
for $950,000 and has applied for FCC
approval to sell wrFb(am) Columbus-
Worthington, Ohio, for $750,000
(BROADCASTING, July 22). WBAY-TV is
CBS affiliate on channel 2 with 100 kw
visual, 20 kw aural and antenna 1,200
feet above average terrain.

= KBYG(AM) Big Spring, Tex.: Sold by
Howard County Broadcasting Inc. to
KTFs Inc. for $221,500 plus $35,000 for
covenant not to compete. Principals in
seller are John H. Hicks and John H.
Hicks III, who also own KLVI(AM)-
xBrPO(FM) Beaumont, KLAR(AM) Laredo,
KLUF-AM-FM  Lufkin and KRRV(AM)
Sherman, all Texas. Principal buyer is
Hugh D. Frizzell, who also owns KTFs-
(aM) Texarkana, Tex. KBYG operates on
1400 khz with 1 kw day, 250 w night.
Broker: George Moore & Associates.

= KeENE(AM) Toppenish, Wash.: Sold by
John R, DiMeo, Don L. Downing and
Al Winn to Donald R, Nelson for $125,-
000. Mr. Nelson is general manager of
KXLE-AM-FM Ellensburg, Wash., and,
with Messrs. DiMeo and Downing, owns
it and kBKw(AM) Aberdeen, Wash. His
shares in those stations are being re-
deemed for $15,000. Keng is daytimer
on 1490 khz with 1 kw.

3 Kcri(FM) Helena, Ark.: Sold by
Radio Helena Inc. to Phillips County
Broadcasters Inc. for $85,000. Principal
in seller is Charles D. Saunders, presi-
dent. Principal in buyer, W. Barry Med-
lin, owns KAGH(AM) Crossett, Ark. KcrI
is on 103.1 mhz with 3 kw and antenna
260 feet above average terrain. Broker:
George Moore & Associates.

Approved

The following transfers of station owner-
ship were approved last week by the
FE)C (for other FCC activities, see page
46):

= WBLs(#M) New York: Sold by Judick
Broadcasting Co. to ICBC Corp. for
$1,350,000. Principals in seller, Harry,
Sylvia and Morris Novik (100%), also
have interest in wPUT(AM) Brewster,
N.Y. Parent of buyer is Inner City
Broadcasting Corp., a black owned com-
pany that also owns wLIB(AM) New
York. Among Inner City principals are
Clarence Jones, publisher of Amsterdam
News, New York, and singer Roberta
Flack. WBLS(FM) is on 107.5 mhz with
2 kw horizontal, 1.45 kw vertical and
antenna 1,220 feet above average terrain.
= KLMR(AM) Lamar, Colo.: Control of
KLMR Inc. sold by Douglas D. Kahle
(75% before, none after) to Dennis
Behan (25% before, 100% after) for
$477,325. Mr. Behan, manager of KLMR,
also has interest in xaTto(aM) Safford,
Ariz., ksiL(aM) Silver City, N.M., and
Media Cable TV Systems Inc., Lamar.
FCC granted application subject to equal
employment conditions. KLMR operates
full time on 920 khz with 5 kw day,
500 w night.

® Winw(aM) Canton, Ohio: Sold by

Radio Canton to North American Radio
for $460,000. Principals in seller are
Margaret L, Wardlaw (55%) and John
J. Laux (45% ). Ms. Wardlaw has inter-
est in KIST(AM) Santa Barbara, Calif.
Principals in buyer are Jack Steenbarger,
Canton businessman, and Earle E. Wise,
Canton attorney. WINw is daytimer on
1520 khz with | kw directional.

* Wwws(FM) Saginaw, Mich.: Sold by
Clark Broadcasting Co. to Wwws Radio
Inc. for $150,000. Principal in seller is
Lumphra L. Clark, president. Principals
in buyer include Frank P. Lloyd (27.2%),
Achilles Angelicchio, Lehman D. Adams,
Freeman Martin (each 14%) and others.
Mr. Lloyd owns wTcL(FM) Indianapolis.
Wwws is on 107.1 mhz with 2 kw and
antenna 360 feet above average terrain.

T T T S R e S S L T |
Commerce Committee

marks up its revisions to
Senate’s copyright bill

Just under the wire, the Senate’s Com-
merce Committee last week wrapped up
consideration of its Judiciary Commit-
tee's copyright bill. After throwing out
the controversial Section 114, which
would have required broadcasters to pay
performance royalties to recording artists,
and penciling in a watery sports blackout
provision in Section 111 (BROADCASTING,
July 22), the committee sat down one

last time in executive session Tuesday.

for some last-minute minor changes. A
staff document incorporating the com-
mittee’s directives was expected to be
ready for reporting out by Thursday—
right on the 15-day deadline imposed by
Judiciary.

Voted Tuesday was an amendment by
Senator Daniel K. Inouye (D-Hawaii)
to exempt Hawaii and Puerto Rico from
inclusion among areas where subsequent
rebroadcast of taped programs by cable
systems would be permitted. Also ap-
proved was an amendment by Senator
Norris Cotton (R-N.H.) that would ex-
empt from copyright those cable systems
existing before March 31, 1972—pro-
vided those systems served communities
“so situated as to be principally depend-
ent upon such system for access to
broadcast signals.”

When the copyright bill with Com-
merce Committee revisions reaches the
floor (in 10 days to two weeks or longer,
depending upon progress of the plodding
Consumer Protection Agency bill), vigor-
ous fights are expected over the Com-
merce Committee’s amendments, which
are to be taken up before the bill itself.

One amendment to be introduced on
the floor is a proposal by Senator Howard
Baker (R-Tenn.) to allow libraries and
archives to tape evening television news
programs. The amendment is prompted
by a current dispute between CBS and
Vanderbilt University over the univer-
sity’s practice of videotaping television
news programs for rental to researchers.

WEST EXCLUSIVE

Class 3 Daytimer with a Class C-FM
In a fast growing market
Golden opportunity for a dynamic owner/operator

$397,500

Real estate included,
very favorable terms to qualified buyer.

—

Please contact John H. Bone, San Francisco Office

M

drcterded

America’s most dynamic and experienced media brokers.

WASHINGTON, D.C.: 1730 K Stroet, M. W,, 20006 (202) 3933458
CHICAGD: 1429 Tribune Tower 60&11 (312) 337-2754
DALLAS: 1511 Bryan Street, 73200 (214) 748.0345
SAM FRAMCIZCO: 111 Sutter Street, $4104 (415} 392-5671

Brokers of Newspaper, Radio, CATV & TV Propertias
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t Advertisinga.

Choate petitions
for new tack
in children’s ads

He wants FCC to make networks
carry programs and messages
providing education in advertising

In an attempt to force scruliny of chil-
dren’s advertising in light of the fairness
doctrine and public-interest obligations,
the Council on Children, Media and
Merchandising last week petitioned the
FCC to require ABC and CBS to edu-
cate the young viewer in evaluating and
understanding advertising techniques.

The complaint, according to council
head Robert Choate, stems from an “un-
satisfactory” response by the two net-
works to a March 21 letter that charged
them with failure to meet their obliga-
tions to educate children about the
nature of TV commercials. While NBC
did not escape unscathed at that time,
the council applauded that network’s
treatment of children’s ad issues in
its new programing and presentation of
Junior Consumer Tips prepared with the
Council of Better Business Bureaus.

In filing its formal complaint July 24,
the council made good its threat to take
the matter to the FCC. It said that the
networks are under a basic public-interest
requirement to provide *“vital informa-
tion” to a unique audience that has tra-
ditionally been afforded special protection.

Although based primarily on public-
interest arguments, the complaint also
charged the two networks with violation
of the faimess doctrine. The complaint
argued that advertising to children is a
controversial issue of public importance,
and that the two networks have failed
to provide explicit coverage of the issues
involved despite extensive print coverage
of the subject. Secondly, the presentation
of commercials aimed at children consti-
tutes an implicit pro-advertising position
on that issue that requires balanced pro-
graming, it was said.

In a May 24 letter to the council, CBS
said there was no “empirical evidence”
buttressing the council’s assertion that
advertising to children was harmful or
raised counteradvertising requirements,
and argued that the broadcast of com-
mercials does not per se raise fairness-
doctrine obligations. To the council’s as-
sertion that CBS had failed to present
contrasting views on the subject, the net-
work said it had presented “extensive
material” on advertising techniques and

roducts aimed at children and argued
or its right to make independent jour-
nalistic decisions.

In a May 8 reply to the council, ABC
said it had instituted both quantitative
and qualitative commercial improve-
ments. It also said it disputed the argu-
ment for the applicability of the fairness
doctrine as being “wholly inconsistent
with that basic commission policy.”

The council’s proposed remedy differs

from ad recommendations presented to
the commission in the past. Unlike Ac-
tion for Children’s Television, which has
proposed a complete elimination of ads
in children’s programing, and suggestions
from other quarters recommending that
the FCC develop commercial time limits
and other ad restrictions, the Choate com-
plaint asked for no changes in advertis-
ing in itself. It would, however, require
informational programing—via such ave-
nues as public-service announcements,
entertainment, news or documentary
presentations—that would teach the
child to distinguish advertising matter
from entertainment programing, the pur-
pose of advertising and techniques em-
ployed to sell products.

“It is only fair and just that anyone
who seeks to exploit an audicnce that is
admittedly gullible, naive and innocent,
also explain those techniques,” according
to Mr. Choate.

FCC happier about
commercial time
standards for children

Wiley sees self-regulating action
of NAB, INTV as facilitating
rulemaking on TV for youngsters

FCC Chairman Richard E. Wiley ap-
pears to have gotten what he wanted
from the industry in connection with
children’s television programing. As a
result, it is virtually certain that when
the commission completes its aging rule-
making on children’s television program-
ing—it was initiated in February 1970—
commercial time standards will be ex-
cluded.

Chairman Wiley last week described
himself as “‘very pleased” by the decision
of the board of the Association of Inde-
pendent Television Stations to recom-
mend that all independents begin on Jan.
1, 1975, a phased reduction of nonpro-
gram elements in children’s programing.

The action, following and paralleling
action by the National Association of
Broadcasters code, opens the door to
speedy commission action on the long-

pending proceeding, the chairman said.
He said the staff is nearing completion
of a document which he plans to review
and submit to the commission in the fall.,

Whatever else is in the document, it
seems a safe bet that commercial time
standards will not be, In discussing chil-
dren’s preograming in his speech in At-
lanta in May, Chairman Wiley said that
the commission was being forced to take
various actions because of the failure of
broadcasters to regulate themselves. With
broadcasters now undertaking the kind
of self-regulation he seemed to have in
mind, it appears that time-standard rules
would not be in order.

The chairman also said he was pleased
by the INTV board’s action in establish-
ing a committee to explore other chil-
dren’s advertising matters with INTV
members. These include separation of
program material and commercials and
hosts’ delivery of commercials.

The voluntary plan the INTV board
is recommending to the members calls for
an upper limit of 14 minutes per hour,
Monday through Friday, and 12 minutes
per hour on weekends, starting Jan. 1,
1975, The maximum would drop to 12
minutes per hour during the week and
nine and one-half minutes on weekends,
starting Jan. 1, 1976.

Chairman Wiley indicated he was satis-
fied with the reductions, that they were
along the lines of what he had proposed
in Atlanta. “We're not looking for deeper
cuts,” he said.

If the commission makes the chair-
man’s word good and foregoes rules be-
cause of the self-regulatory actions by the
NAB and INTV, the commission would
keep tabs on the stations in both groups
to determine, by Jan, 1, 1976, whether
they have adhered to the self-regulatory
guidelines.

If that turns out to be the case, the
chairman could be expected to make a
point of expressing his displeasure pub-
licly. And if such jawboning did not
work, the commission might include a
question asking about advertising in
children’s programing.

Jan. 1, 1976, is also significant in that
it is the date by which NAB members
who are not members of the code will
have been required to join.

S e et e e e e we:
Nutrition rule delayed. With its failure last week to vote out its trade regulation
rule on nutritional advertising at the |ast formal Federal Trade Commission meeting
before the August recess, observers are saying not to expect commission action
oh the rule—detailing the type of nutritional information that must be disclosed as
well as the type of ad claims that may be made—before Labor Day since a number

of questions are unsettled.

One is whether the advertising industry, through its joint committee (represent-
ing the American Association of Advertising Agencies, American Advertising Fed-
eration and Association of National Advertisers), can come up with a sufficiently
strong consurmmer education program to sway the FTC from its desire for “brand
specific” information in ads. Results of a committee meeting two weeks ago make
It look as if the industry won’t concede the brand-specific point; it wants to use the
Advertising Council to flesh out details of its educational campaign.

While not brand specific, the campaign will provide information about product
categories and probably urge label reading in an attempt to satisfy the FTC’s Con-
sumer Protection Bureau director, Tom Rosch, who says he could settle for a plan
that would “lead the consumer by the hand’ to the product label.

Qutside observers also wonder if the FTC has the technical expertise to settie
another question—the degree to which sugar is hazardous to heaith—and speculate
the agency may decide to drop sugar provisions from the rule rather than tackle a
question over which even experts are at odds.
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We're proud of a new TCR-100 milestone...

We're pleased to announce that de-
liveries of the TCR-100 Cart Ma-
chine recently passed the 200 mark.

The 200th Cart Machine went to
WGN-TV Chicago, which joins the
rapidly growing number of stations
that are so sold on the Cart concept
that they’re ordering their second
machine.

Worldwide, the Cart Machine is
responsible for some 27,000 com-
mercials per day. So it’s no wonder
that the 12 millionth cart commer-
cial was recently broadcast.

Some of the reasons for the suc-
cess of the Cart idea:

Laborsavings of up to 1100 man-
hours per year. Each station break
is set in motion at the push of a
button. And making up a daily spot
reel is eliminated. Which helps
explain why many stations report
vearly savings of as much as
$30,000.

There’s improvement of the on-
air look of station breaks. Auto-
matic switching means clean and
precise spots.

Also, the Cart Machine frees up
reel-to-reel equipment for other rev-
enue-producing duties. And in-
creasing numbers of users are find-
ing production applications for the
Cart.

That includes all five stations in
Seattle, Washington.

In short, more and more stations
are finding that for them, the Cart
Machine is an idea whose time has
come. See your RCA representative
for a demonstration. Or talk to one
of the 200 stations who own one.

So it shouldn’t be a surprise that
41 out of the top 50 U. S. markets
are using at least one TCR-100 on
a regular basis. And 75 out of the
top 100.

In 33 U. S. markets, the TCR-
100 is the only automatic station-
break machine currently in use.




And grateful fora new

TCR-100 honor.

It was with a special sense of grati-
tude that RCA accepted the coveted
statuette granted the TCR-100 Cart
Machine at the 26th annual Emmy
Awards presentation ceremonies,
As noted by RCA Division Vice
President Neil Vander Dussen,
“This recognition by the Academy
is a tribute to a great RCA design
team and to the many broadcasters
whoshared with us the uncertainties
of pioneering a system completely
new to TV station operation.”
We’d like to assure all broad-
casters of our continuing commit-
ment to the discovery of new and
better ways of improving the art

For its leading role in the
development of quadruplex
video tape cartridge equipment.

and science of broadcasting.

Answers to the most-asked questions
about RCA TV transmitters.

Q. What one thing would you say to
convince me to order my next trans-
mitter from RCA?

A. More TV broadcasters choose
RCA transmitters than any other.
And the percentage is growing.

Q. 0.K. Suppose I switch to an
RCA transmitter. Will I see any im-
provement in picture quality?

A, Very likely. And the older your
present transmitter, the more change
you should see. We're improving
transmitter quality all the time. You
can take advantage of modern video
processing, signal precorrection, the
minimal use of RF linear amplifiers
after modulation, and DC filament
supplies that reduce hum to far be-
low the interference level.

Q. What about stability?

A. Very little adjustment is needed
for peak transmitter performance,
thanks to automatic sync level con-
trol and regulated filament supplies
to keep tube filaments at precise
voltages.

REN

Q. How difficult is it to set up and
tune an RCA transmitter?

A. Not difficult—simple. Many of
the tuning adjustments needed in
earlier-generation transmitters just
don’t exist in an RCA “F” line
transmitter. Only two visual tuned
linear amplifier stages. No tuning
at all in the solid-state visual RF
amplifiers following modulation.

Q. Has maintenance also been sim-
plified?

A. It sure has. In fact, RCA trans-
mitters are quite easy to maintain.
Designed that way. Thanks to the
lower number of tubes, for instance.
Only one blower cools the entire
transmitter (two in parallel trans-
mitters). And components are read-
ily accessible for servicing. Our
thinking is that a transmitter which
is easier to maintain will be better
maintained.

Q. How many types do you make?

A, Just about a transmitter forevery
need. VHF highband and lowband,
15 kW to 50 kW. UHF 30 kW to

220 kW. Single end or parallel sys-
tems. And all associated audio and
video equipment. Plus transmission
line. And antennas.

Q. Do RCA transmitters cost less?
A. In most cases, no. We believe
that the lowest cost over the life of
the transmitter is realized by build-
ing in quality right at the beginning.
And that extra quality—represented
by improvements like regulated DC
filaments, interstage RF circulators,
automatic sync level control, and
broadband solid-state linear ampli-
fiers—costs extra money.

Q. Then you’re saying I’ll get more
for the money I do spend?
A. Right.

Q. Where can I get more informa-
tion?

A. Easy. Call your RCA represent-
ative—or write RCA Broadcast Sys-
tems Marketing Services, Bldg. 2-5,
Camden, N.J. 08102, We'll send
you our latest brochure.,



In film to tape transfer, image quality
doesn't have to be a losing game.

If there’s any one reason for the ac-
ceptance of our TK-28 Film Cam-
era by a growing number of telepro-
duction houses, it’s quality. Quality
of operation and quality of results.

Consider thiscomment from
Jack Calaway—Vice President, En-
gineering and Operations at Trans-
American Video, Inc., Hollywood:
“The TK-28 produces pictures of
the highest quality with nearly zero
downtime. It is far and away the
most stable and easily operated
camera I have ever been associated
with.”

And that’s very important in situ-
ations like the extremely competi-
tive West Coast post-production
market, where TAV operates.

TAV houses complete TV pro-
duction facilities. Their TK-28 runs
for ten to twelve hours a day with
“excellent reliability”.

To quote Mr. Calaway again, on
the TK-28: “The picture quality in
all critical areas is excellent, and we
are particularly pleased with the low
noise and excellent resolution.

“Since the installation of the cam-
era, we have transferred all types of
material, from home movies to fea-
tures for network airing. In every
case, our clients have commented
on the quality of the product, and
this is what counts.”

The TK-28’s unique ability to
handle a wide range of picture-
quality problems and to actually en-
hance the reproduction of film is a
major reason for its rapid accept-
ance by critical film users.

Among the problems handled au-
tomatically by the TK-28 are: Vari-
ations in film density and contrast
range; low color saturation; film
base errors; scene-to-scene match-
ing and color fidelity.

The TK-28 takes care of them all
—with automatic color balance, au-
tomatic level control, a preselect-
able Chromacomp color masking
system and other high-performance
features.

Chromacomp is valuable where
the TK-28’s colorimetry must be
matched to that of live cameras, as
at Videocassette Industries, a fast-
growing Los Angeles teleproduc-
tion center.

VCI's TK-28 system is equipped
with Plumbicon pickup tubes,
chosen for their low-lag qualities.

Ernie Rinaldi, Chief Engineer at
VCI, is another industry profes-
sional who stresses the need for top-
quality performance in this highly
competitive atmosphere.

Besides straightforward film-to-
tape transfers, the VCI TK-28 sys-
tem is also used to transfer filmstrips
to the videocassette format—one
more example of the flexibility in
the film/tape mix.

Flexibility is also evident at
Editel, Inc., another TK-28 owner.
Editel’s Hollywood Telecine opera-
tion includes the TK-28 and a TP-
55 Multiplexer with a TP-7 slide
projector; a TP-66 16mm film pro-
jector, and a 35mm film projector—

along with an interlock magnetic
master recording system.

Editel may on one project trans-
fer film to tape. Then on another,
start with tape, transfer to 35mm
workprint for editing, and back to
tape for “masters” and distribution.
The end product is almost always
tape, according to Editel’s Don
Johnson.

Other recent purchasers of the
TK-28 for teleproduction are Tele-
tronics International, New York,
and Compact Video Systems of
Burbank -~ more instances of the
TK-28’s expanding use in the bur-
geoning teleproduction industry.

You've read the
story... now see

the demo tape.

It's one thing to read about the
TK-28. But seeing what it does with
the video image is another.

Which is why it will pay you to
get in touch with your RCA repre-
sentative and take a look at the
TK-28 demo tape.

You'll see an actual demonstra-
tion of how this third generation of
film cameras improves upon the
performance of older, second-gen-
eration equipment in a number of
ways.

And you’ll find out how the
TK-28 can help you operate more
economically at the same time it’s
improving your product.

So give your RCA representative
a call. Because seeing is believing.

RN



Grand Ole Opry has some brand-new

RCA color
cameras.

We know one reason why the recent
opening of the new Grand Ole Opry

House just outside Nashville was so

colorful:

Five new TK-45 color cameras.
Plus a complete TK-28 telecine sys-
tem. (And coming—two TKP-45
color portables.)

The new cameras are due for a
workout, because the busy new
Opryland U.S.A. complex is al-
ready in full swing, producing live
shows, syndicated programming,
and commercials, too, under the di-
rection of WSM-TV.

Circular

polarization
comes to

VHF
antennas.

Currently undergoing FCC-author-
ized tests is a new RCA antenna that
employs circular polarization, long
a success in FM broadcasting.

The new antenna, being tested by

WLS-TV, American Broadcasting |
Company’s Chicago O&O station, |

The Opryland broadcast opera-
tion includes the Opry House’s
4400-seat auditorium, a TV studio
seating up to 400, and a small mo-
bile van carrying the TKP-45s.

Grand Ole Opry has been broad-
casting for nearly half a century,

The TR-70C...

provxdmg country music buffs w1th

outstanding entertainment. We're
pleased with the opportunity of
helping to make their second half
century even more colorful.

A teleproduction machine

with somelhl

At a list price of $103,500, which
includes CAVEC & DOC, our TR-
70C teleproduction machine has a
lot of important extras. Extras that
you probably won’t find in lower
cost machines.

Unsurpassed in its video and au-
dio specnﬁcatlons, the TR-70C is for

sits atop the 110-story Sears tower. =

The radome-covered antenna is
mounted on a cylinder along with a
standard horizontally polarized an-
tenna.

Since early May, with special |

FCC permission, WLS-TV has been
using the circularly polarized an-

tenna for its normal broadcast op- |

erations.

The hoped-for result will be im-
proved service, more solid cover-
age, and reduced reflections, partic-
ularly in densely populated urban
areas.

If you're thinking about a new
VHF antenna and would like to be
kept current on circularly polarized
development, write us at RCA
Broadcast Systems, Bldg. 2-5, Cam-
den,N.J.08102.

the broadcast station or other tele-
vision facility that demands the very
best in quality and performance.
Operational conveniences include
automatic stop cue, automatic FM
standards selection, variable shuttle
speed, two switchable-previewable

exira.

v1deo inputs, built-in record current
optimizer and a list of others too
numerous to mention here.

For assurance of day-in, day-out
performance, monitoring facilities
include 17 fault indicators, 13 me-
tering readouts, and audio and con-
trol track simulplay.

Still another extra is “Cart” capa-
bility. The TR-70C is an ideal
master for the TCR-100. In this
capacity it doubles as both a reel-to-
reel recorder and a signal processor
for the Cart Machine. Its built-in
Chroma Amplitude and Velocity
Error Correction (CAVEC) and
Dropout Compensator (DOC) are
the same as those employed in the
TCR-100’s Signal Processing Unit
(SPU).

There’s a lot more to the story.
Check your RCA representative for
complete details.

The TR-70C ..
tant extra is value.

B

. its most impor-



Alberto-Culver tangles
with Gillette over
creme-rinse TV spots

A-C files $7 million suit charging
that Tame ads are deceptive in
making comparisons to

its Alberto Balsam product

Alberto-Culver Co., Melrose, Ill., has
sued the Gillette Co., Boston, and its ad-
vertising agency, J, Walter Thompson
Co., for $7 million over a TV commercial
for Gillette’s Tame hair creme rinse that
A-C claims makes fraudulent compari-
sons to Alberto Balsam, a competitive
product.

The suit, filed in U.S. Northern Illinois
District Court in Chicago, charged Gil-
lette and JWT with conspiracy. Alberto-
Culver says the Tame ad “fraudulently
deceives the public and presents a false
representation and comparison of the
two hair-care products.” The complaint
also said that use of Alberto Balsam, a
trademark, was not authorized. The com-
plaint alleged unfair competition, decep-
tive trade practice, consumer fraud, de-

ceptive business practices and common
law trade libel.

The complaint charges specifically that
the commercial “creates a false impres-
sion that unlike Alberto Balsam and other
creme rinses and conditioners, Tame
‘rinses really clean’ or disappears from
the hair, while in fact, none of the Tame
products can impart the conditioning
claimed by Gillette if totally rinsed or
removed from the hair.

“Tt falsely implies that Alberto Balsam
leaves the hair unclean while Tame rinses
completely away and leaves the hair
totally free of any substance. In fact, the
conditioning qualities of both products
are dependent on retention of substance
in the hair.”

The complaint also labeled as false
other claims made in the commercial for
Tame relative to its composition and its
cleansing capability.

Alberto-Culver asked the court to en-
join the defendant from use of all tele-
vision or other advertising materials cor-
responding to the practices alleged in the
complaint and to require it to place
corrective advertising to counteract the
effect of the Tame commercials. Plaintiff
demanded $6 million in damages plus $1

million in punitive damages, plus an ac-
counting for further compensation from
“all profits and gains wrongfully derived”
from the practices involved.

A spokesman for J. Walter Thompson
said, “We have reviewed the complaint.
We feel there’s no merit to the allega-
tions, and we will defend our position
vigorously.”

Campaign reform, favorable
to radio-TV, goes to floor

At long last Representative Waync Hays’s
{D-Ohio) House Administration Com-
mittee has voted out a comprehensive
campaign-reform bill. The measure, a
“clean™ bill designed by Representative
Hays’s committee, was voted last Wednes-
day (July 24).

The House bill contains two provisions
which were left untouched in the final
session and which are less restrictive to
broadcast licensees than the Senate’s
version (S. 3044) passed April 11, First,
although a candidate’s over-all expendi-
tures would be limited, the proportion he
could spend on broadcast time is not.
Secondly, unlike the Senate’s bill, the

The minstrel boy to CBS’s promo war has gone

Dorfsman goes on location around U.S.
for unusual spots that stress network
strength in prime-time programing

Lou Dorfsman was rummaging through
the chaos of papers on his desk trying
to dig out the scrawled memos from his
secretary concerning interview requests
from TV reporters on the Detroit News,
the Dallas Times-Herald, UP], the In-
dianapolis News and the Long Island

Press. “This is absolutely unique in my
experience,” he said as he continued his
search. “I can’t remember newspaper

guys ever badgering me before about an
in-house promotional campaign.”

Lou Dorfsman is vice president, ad-
vertising and design, for the CBS/Broad-
cast Group, and the campaign he’s re-
ferring to features what the network calls
“a wandering minstrel,” dressed in white
and wearing chalk-white make-up, who
exalts CBS's prime-time stranglehold in
60-second spots that have been turning
up an average of three times a night
over the past two months.

Mr. Dorfsman is the brains behind
these spots, and he went out on the road
to supervise the production of all five
of them (the one in Kansas from a local
hospital bed, where he pored over the
location schedules while counting the
eight broken ribs he had picked up in
an auto accident). In addition to the
wheat fields of Kansas, the CBS crew
touched base in Oklahoma (with a rodeo
as backdrop), the French Quarter of
New Orleans (where the Olympic Preser-
vation Hall Dixieland band joined in),
a fishing village in Maine and the beach
near Eureka, Calif. (where “we had to
do some covering up because the girls
were a little too bare,” in Mr. Dorfsman's
words).

One reliable source puts the over-all

production cost for this campaign at
$100,000 (or, roughly, $20,000 for each
spot).

Mr. Dorfsman says his original plan
was to put the white-clad minstrel on a
white horse and introduce him at the
annual CBS affiliates convention in May.
Then the horse and rider were to have
set off on a cross-country tour to spread
the word about CBS’s being “the lead-
ing network” in prime time “for 18 years
in a row.” “But that would have taken
the better part of a year, and we didn’t
have that kind of time,” Mr, Dorfsman
says, with a smile.

The wandering minstrel (played by Ken
Chandler, a singer-lyricist who writes for
Rick Levine Productions, the commercial
house that worked with CBS on the
spots) has become something of a
Rorschach test for viewers. According to
Mr. Dorfsman, mail reaction ranges all
the way from sexually agitated women
who'd like to climb into bed with the
minstrel to the unnamed (they don’t
sign their letters, as a rule) malcontents
who ring down curses on CBS for dirty-
ing up the airwaves with what they re-
gard as an obvious homosexual. In be-
tween these extremes, viewers have
compared the minstrel to the decadent
emcee of “Cabaret,” to the vicious Mal-
colm McDowell character in “A Clock-
work Orange,” and to the silent, clown-
like revellers who appear in the beginning
and at the end of the movie “Blow Up.”
To Mr. Dorfsman, he's “a figure I'd
call Mr. Entertainment—a troubadour, a
harlequin, a court jester, or, if you will,
a bard. I deliberately put him in that
costume because I wanted to draw a veil
between the audience and the guy behind
the make-up.

“After all, we're pushing CBS, not Ken
Chandler.”

On location. The Olympic Preserva-
tion Hall Dixieland band is featured
In this spot filmed in New Orleans’
French Quarter, along with the white-
clad minstrel Ken Chandler.

Cameo role.

Lou Dorfsman (), the
man who conceived the CBS promo-
tion campaign, daylighted in it &s a
grizzled Maine fisherman in one spot.
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BAR reports television-network sales as of July 7
ABC $335,828,700 (30.2%) CBS $407,384,500 (36.6%), NBC $368,690,900 (33.2%)

Total Total
minutes dollars
week weex
ended ended minutes 1974 rotal 1873 total
Day parts July 7 July 7 1974 total dollars dollars
Monday-Friday
Sign-on-10 a.m. 60 $ 407,700 1,814 $ 12,144900 § 12,723,400
Monday-Friday
10 a.m.-6 p.m. 931 7,308,700 26,914 236,632,400 207,662,600
Saturday-Sunday
Sign-on-6 p.m. 235 2,048,900 7,760 110,539,900 100,225,100
Monday-Saturday
6 p.m.-7:30 p,m. 98 1,594,600 2,653 58,081,900 51,860,600
Sunday
6 p.m.-7:30 p.m. 9 79,200 395 9,051,000 9,095,400
Monday-Sunday
7:30 p.m.-11 p.m. 394 16,637,000 10,594 612,076,300 564,940,600
Monday-Sunday
11 p.m.-Sign-off 172 2,662,100 4,594 73,377,700 63,642,600
Total 1,899 $30,738,200 54,722 $ 1,111,904,100 $1,010,150,300
* S Broadecast Advertisers Reports network-TV dollar révenues estimates.

BAR reports teievision-network sales as of July 14
ABC $345,498,400 (30.2%), CBS $418,837,900 (36.6% ), NBC $378,941,400 (33.2%)

Total Total
minules dollars
week wesk
ended ended 1074 total 1974 total 1973 totaf
Day parts July 14 July 14 minutes dotlars dollars
Monday-Friday
Sign-on-10 a.m. 58 $ 428,900 1,872 12,573,800 $ 13,152,700
Monday-Friday
10 a.m.-6 p.m. 996 7,782,200 27,909 244,414,600 213,459,600
Saturday-Sunday
Sign-on-6 p.m. 212 1,858,600 7,974 112,398,500 102,249,000
Monday-Saturday
6 p.m.-7:30 p.m. 97 1,574,000 2,750 59,655,900 53,258,800
Sunday
6 p.m.-7:30 p.m. 6 55,200 401 9,106,200 9,217,400
Monday-Sunday
7:30 p.m.-11 p.m. 407 17,154,700 11,002 629,231,000 579,775,100
Monday-Sunday
11 p.m.-Sign-off 175 2,520,000 4,770 75,897,700 65,748,300
Total 1,951 $31,373,600 56,678 $1,143,277,700  $1,036,860,900

*Source: Broadcast Advertisers Reports network-TV dollar revenues estimates.

House version would require broadcasters
to file detailed written reports with a
new federal elections commission of all
expenditures by candidates for the use
of the broadcasters’ facilities,

It is expected that the bill will be
taken up on the House floor in about two
weeks. After debate and vote its next
stop undoubtedly will be a Senate-House
conference where differences in the two
versions will be reconciled.

Business Briefs

Rep appointments. Intermountain Net-
work, Salt Lake City: Eastman Radio,
New York ®* Kero-Tv Bakersfield, Calif.,
and wtoc-Tv Savannah, Ga.: Katz Tele-
vision, New York ® KuLr-Tv Billings,
KGVO-TV Missoula and its satellites, KCFw-
Tv Kalispell, KTvM-Tv Butte and KFBB-TV

Great Falls, all Montana, and KCRG-TV
Waterloo, Towa: H-R Television, New
York ® WTtoc-aM-FM Savannah: Katz
Radio, New York ® WEBR(FM) Miami:
Southern Spot Sales, Raleigh, N.C.

K & E’s new unit. Kenyon & Eckhardt,
New York, has formed new division in
Chicago, Dawson, Johns and Black K &
E, which will operate independently of
K & E Chicago but will rely on world-
wide K & E organization for administra-
tive, billing, legal, research and other
services. Principals are Marion Dawson,
formerly vice president and creative direc-
tor, Needham, Harper & Steers, Chicago;
R. Powell Johns Jr., who was account
supervisor and vice president at Leo
Burnett Co., Chicago, and Jim Black,
formerly vice president and creative di-
rector, Leo Burnett Co., Chicago.

Restructuring. Shareholders of privately
held Tatham-Laird & Kudner Inc., New
York and Chicago, will vote tomorrow
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(July 30) on proposal to change agency
from corporation to partnership. TL&K,
which bills estimated $65 million (about
75% in broadcast), has 76 shareholders.
Under proposal all shareholders would
become partners, and six of agencies’ top
executives would become managing part-
ners and comprise management commit-
tee. They are C.R. Standen, chairman of
the executive committee; Paul Schlesin-
ger, board chairman; Jerome Bimn, presi-
dent; Fred Winter, treasurer, and William
Bienemann and Theodore Williams, vice
presidents and management supervisors.

All in ome. Wunderman, Ricotta &
Kline, New York, direct-marketing sub-
sidiary of Young & Rubicam, has been
named to handle broadcast advertising
portion of CBS's Columbia House Divi-
sion account (record albums). WR&K al-
ready has print part of account and re-
places A. Bicoff & Co., Chicago, in
broadcast sector. Columbia House bills
about $4 million in broadcast and ap-
proximately $8 million in print. WR&K
will add to its staff to accommodate addi-
tional business.

KM&G picked. Emerson Ltd.,, Wash-
ington, operator of 33 restaurants in East,
has appointed Ketchum, MacLeod &
Grove, Washington, to handle advertising
and promotion.

Cost of ads. Senate Commerce subcom-
mittee on environment has heard testi-
mony from utilities and oil companies
that some controversial advertising, for
Internal Revenue Service and Federal
Power Commission purposes, is deduct-
able and, in utilities’ case, chargeable to
public rather than shareholders. Com-
panies were rebutting contrary assertions
by Media Access Project, which last year
won FCC decision that Georgia Power
Company energy and rate-increase ads
triggered fairness doctrine obligation for
two Georgia TV stations to air other side
(BROADCASTING, Dec. 10, 1973).

Bag it. Union Carbide Corp., New
York, has begun back-to-school promo-
tion for its Glad sandwich bags, includ-
ing intensive schedule on various NBC-
TV daytime and nighttime programs.
Campaign, to run through September,
was created and placed by Leo Burnett
Co., Chicago.

All-in-one. Film Products Inc., Los An-
geles, has appointed Foote, Cone &
Belding there as ad agency for U.S.
introduction of new “Take 12", preloaded
camera. National campaign, to start in
San Diego in September, will use TV as
primary medium, according to Byron
Mayo, FC&B senior vice president and
management supervisor. Camera, ex-
pected to sell for $6.95 retail, consists of
box that consumer aims, “shoots” 12 pic-
tures, then reseals and mails to developer.

New product spree. Dancer-Fitzgerald-
Sample, New York, reports that new
food and drug product introductions for
first six months of 1974 reached 11-year
high. D-F-8’s June issue of New Product
News shows 421 food and drug product
introductions in U.S., topping 1973 figure
of 384.
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Historic coverage
for historic events

Live broadcasts are permitted
as House committee deliberates
impeachment of President

The House Judiciary Committee debate
on impeachment was opened to broad-
cast coverage last week in a move with-
out congressional precedent. For the first
time, live microphones and cameras were
admitted to a deliberative session of a
House committee. Previously, live cov-
erage had been permitted only at com-
mittee hearings, where witnesses testified.

It was still unsettled whether the main
House debate could be broadcast if, as
was anticipated, the committee voted out
an impeachment resolution.

Live broadcasts began with the first

open session of the committee last

Wednesday (July 24) at 7:30 p.m. EDT.
In accord with a rotation schedule that
had been previously arranged for net-
work television, ABC-TV drew opening
night, CBS-TV the second day and night
and NBC-TV the third. Regular commer-
cials and programs were canceled on the
television networks, though stations car-
ried conventional commercial clusters at
the irregular station breaks.

CBS was the only radio network carry-
ing continuous coverage of last week's
impeachment debates. The network's
“modified gavel-to-gavel” broadcasts were
interrupted only by regularly scheduled
hourly six-minute newscasts (containing
commercials); the newscasts were sand-
wiched between two-minute station
breaks. Fifteen-minute wrap-ups followed
the committee’s adjournment each night.
ABC and NBC broadcast regular “special
reports” on the debates. At 20 minutes
past each hour ABC Radio carried four
to nine minutes of debate summary
anchored from Washington. A 15-minute
wrap-up at 11:35 p.m., rebroadcast at
6:05 am., followed each day's coverage.
NBC Radio broadcast 90-second reports
on the debates every half-hour, with a
three-and-one-half-minute  wrap-up  at
5:45 p.m., and bulletins for dramatic
events; NBC's coverage was produced
and delivered from New York. Mutual
Broadcasting System included 30- and
60-second live reports from the House
chamber within regular newscasts. A 15-
minute summary was fed to MBS stations
at 5:35 p.m. daily.

There were other news events last week
that were covered live in prime time. On
Thursday at 7:30 p.m. EDT President
Nixon’s economic speech was carried by
ABC-TV and NBC-TV while CBS-TV
stayed with the Judiciary Committee, ac-
cording to its rotational assignment. On
Monday a 7:30 p.m. EDT press confer-
ence by the President’s impeachment law-
yer, James St. Clair, was carried live by
ABC-TV and CBS-TV. At 11:30-mid-
night that night NBC-TV broadcast a
special, The Evidence: The President's
View, featuring Mr. St. Clair at his news
conference and remarks by Sam Garri-
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Libel Insurance policy
is nearly as crisp and concise
as YOUr evening news.
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son, minority counsel to the Judiciary
Committee.

In preparing for the impeachment open
hearings, ABC, the pool network, poured
in $50,000 for TV camera platforms and
technical facilities in the House chamber,
to be split with other networks. ABC
sources estimated technical expense would
run about $10,000 a day.

Network news executives expressed en-
thusiasm at the House's approval July 22
of its Rules Committee’s resolution to
permit live coverage and the Judiciary
Committee's subsequent agreement to let
broadcasting in. “Since the beginning we
and the other networks have been asking
that the Judiciary Committce proceedings
be open to television as well as to print
media,” said Bill Sheehan, senior vice
president (and soon to be president; see
opposite page), ABC News. “We weren't
saying whether or not the hearings should
be open to the public—just that when the
committee is open for debate, TV re-
porters be allowed in.’

Bill Small, CBS News senior vice presi-
dent, hard news, said: “We’d been wait-
ing for a long time for this to open up.”
Richard Wald, NBC News president, told
BROADCASTING: “It may well be that there
is no more important constitutional ques-
tion in our time than this one. To open
these hearings to the public but not to let
television in would be to say that only
those who live near Washington and
know someone sufficiently important to
get a ticket would be able to witness the
debate and voting. This is just not fair to
the American public. This ought not to
be the privilege of a few when it is the
concern of everyone.”

One network newsman, noting the pro-
hibition against commercials in the broad-
casts of the hearings, observed: “This
time we’re going to come out looking just
like public broadcasting.”

The Public Broadcasting Service last
week was carrying gavel-to-gavel cover-
age live while the commercial networks
pursued their rotation plan.

The House vote to admit broadcasting
to committee meetings as well as hearings
—but still at the final discretion of the
committee itself—was 346 to 40. The
new rule was sponsored by freshman
Representative Wayne Owens (D-Utah).

Opponents, led by Representative David
T. Martin (R-Neb.), argued that the
presence of broadcast equipment and
prospects of instant analysis would de-
tract from the solemnity of the debate.

Supreme Court reopens
courtroom in New Orleans

A television station and two newspapers
in New Orleans last week won an im-
portant skirmish in a legal battle that
observers say may set a precedent in the
fair trial-free press debate. (BROADCAST-
ING, July 22).

The action last week was a stay by
Supreme Court Justice Lewis Powell of a
New Orleans criminal judge’s order that
would have barred wvUE(TV), the Times-
Picayune and the States-Item from cover-
ing parts of a rape-murder case there.
The June 17 order by Judge Oliver

Schulingkamp, among other things, pro-
hibited the reporting of open court testi-
mony in the pretrial hearing. At the re-
quest of the newspapers, which had been
rebuffed by state and lower federal
courts, Justice Powell stayed the order
pending Supreme Court action on their
appeal of the earlier decisions. He said
he will issue an opinion on the stay at
some unspecified future date.

The first of four trials was to begin
last Wednesday July 24. Two defendants
—Stephen Berry and Timothy Rudolph
—have been charged with the rape and
murder of a student nurse.

Court holds jailing
of Lewis justified

KPFK general manager loses appeal
over refusal to surrender originals
of SLA tape and radicals’ tetter

The U.S. Court of Appeals in San Fran-
cisco has upheld the jailing of Will Lewis,
general manager of KPFK(FM) Los An-
geles, for refusing to give federal authori-
ties a tape from the Symbionese Libera-
tion Army and a letter from the Weather
Underground.

Mr. Lewis, who spent 16 days in fed-
eral prison for contempt of court, was
released earlier this month by Supreme
Court Justice William O. Douglas pend-
ing the outcome of the appeals court
litigation.

Mr. Lewis declined to turn over origi-
nals of the two items, as well as to an-
swer questions before a federal grand
jury in Los Angeles, on the grounds that
the material was confidential and that his
First Amendment rights were being com-
promised. He did, however, turn over
copies of the two items to the FBI when
they were first received. The SLA tape,
which included the voice of Patricia
Hearst, was left in an alley outside the
station shortly after the SLA shootout in
Los Angeles last May. In the letter, the
Weather Underground took credit for
the bombing of a state office building in
Los Angeles.

The appeals court noted that there was
no request for confidentiality by the
senders. Even if there had been, it added,
this “may not override the authority of
the grand jury.” The court also denied
defense charges that the requests of the
grand jury constituted “official harass-
ment of the press and not for legitimate
purposes of law enforcement.” The court
said it agreed “overwhelmingly” with
the finding of the trial court that . .. the
requests of the grand }ury were entlrely
legitimate and justified.

After being informed of the appeals
court verdict, Mr. Lewis commented:
“The whole thing is fraught with peril
for the press. . . . If this case can’t be
reversed, it's open game for all kinds of
reporting.”

Mr. Lewis told a news conference fol-
lowing announcement of the decision that
if money cannot be raised for an appeal
to the Supreme Court, he will purge him-
self of the contempt charges by relin-
quishing the tape and letter to federal
officials.
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Geller seeks
reconsideration
of fairness report

Armed with ‘Miami Herald’ decision,
former FCC general counsel says
his rejected proposal for doing
away with case-by-case method
should be given a second look

Former FCC general counsel Henry
Geller was back at the commission last
week, trying again to persuade it to
abandon its case-by-case approach to the
fairness doctrine. He feels the commis-
sion should consider at license-renewal
time whether a station, in its over-all
performance, has lived up to its obliga-
tion to deal fairly with controversial
issues of public importance. And Mr.
Geller now has the Supreme Court de-
cision in the Miami Herald case as addi-
tional argument that the case-by-case
approach violates the First Amendment
(BroOADCASTING, July 1).

Mr. Geller renewed his quest in a peti-
tion for reconsideration of the commis-
sion’s fairness report, which was released
July 12. In all, Mr. Geller was concerned
about six proposals he had made in the
fairness inguiry which the commission
failed to adopt—either without even deal-
ing with them, or without considering
the legal arguments underlying them if
it did. But the principal proposal dealt
with substituting renewal-time review for
case-by-case approach to fairness.

Mr. Geller noted that the commission
had cited a number of reasons for re-
jecting the proposal but that it did not
focus on the crucial issue—"govern-
mental interference with day-to-day
broadcast journalism.” For in the Miami
Herald case, he said, the Supreme Court,
in striking down. a state right-of-reply
statute applicable to newspapers, held:
“It has yet to be demonstrated how gov-
ernmental regulation of this [editing]
process can be exercised consistent with
First Amendment guarantees of a free
press as they have evolved to this time.”

Mr. Geller does not question the con-
stitutionality of the fairness doctrine; he
notes that the Supreme Court in the
Red Lion case held that it is consistent
with the First Amendment. But, he said,

“it does not follow that the commission
can therefore interfere unduly or deeply
with daily broadcast journalism.

Mr. Geller maintains that the Supreme
Court’s decision in the CBS vs. Demo-
cratic National Committee case, which
held that the public did not have a First
Amendment right of access to broadcast
facilities for editorial advertisements, also
supports his position. He said the court’s
decision relied “heavily on the considera-
tion that a constitutional right of access
for editorial advertisements would involve
the government [the FCC] far too much
in the ‘day-to-day editorial decisions of
broadcast licensees.” ”

In the face of the CBS and Miami
Herald cases, he said, “it is most in-
appropriate for the commission to con-
clude its three-year study of fairness by



saying, in effect, ‘business as usual,’ and
issuing what is really just another primer.”

Mr. Geller also cites those two Su-
preme Court opinions in connection with
a complaint about the commission’s fail-
ure to adopt one of his other proposals—
one calling for a revision of its policy
concerning slanted or staged news.

The policy holds that the commission
will not investigate charges of such mis-
conduct unless there is “substantial ex-
trinsic evidence or documents that on
their face reflect deliberate distortion."
And Mr. Geller holds that it is correct,
but he says it does not go far enough to
protect licensees against government in-
terference in “the most sensitive journal-
istic area.”

He feels the commission should make
it clear it will not look into charges of
distortion unless “there is extrinsic in-
dependent evidence (e.g., the statement
of a station newsman) that the licensee
(i.e., the owner or top management) has
given instructions to deliberately slant
the news. . . .”

Sheehan president
of ABC News as
Lower moves into
corporate post

New title for 11-year veteran:
VP tor corporate relations;
successor steps up in September

Elmer W. Lower, president of ABC News
for the past 11 years, will leave that post
next month to become a corporate staff
officer and vice president, corporate af-
fairs, of ABC Inc. He will be succeeded,
effective Sept. 5, by William Sheehan,
currently senior vice president of ABC
News. Mr. Lower will be recommended
for the corporate position at the next
ABC board meeting Aug. 12.

In announcing Mr. Lower's upcoming
transition, Elton Rule, ABC Inc. presi-
dent, said Mr. Lower had asked last year
for "“a change of pace” for this fall. “We
were aware of how dedicated he was and
how hard he had worked to build ABC
News into what it is today, and we fully
understand his wishes. We also wanted to
retain his experience, talents and perspec-
tive in the ABC family,” Mr. Rule said.
Mr. Lower’s new responsibilities will in-
clude “deep involvement in both domestic
and international corporate relations.”
ABC sources said Mr. Lower is not in-
tended as a replacement for James Hag-
erty, ABC vice president, corporate rela-
ttons, who has taken a leave of absence
since he suffered a stroke in January.

Among Mr. Lower’s new duties will
be coordinating ABC relations with for-
eign television and foreign broadcast un-
ions. He will remain involved with ABC
News election coverage, being a recog-
nized advancer of television election cov-
erage technology. He co-founded in 1964
the co-operative News Election Service
(NES). Mr. Lower was a print journal-
ist for 20 years, and broadcast news ex-
ecutive for 10 years with CBS and NBC

before joining ABC in 1963. During his
ABC News presidency, the ABC Evening
News tripled its number of affiliates and
its ratings, becoming a competitive news
force with CBS and NBC.

Mr. Sheehan, a broadcast journalist for
23 years, joined ABC News 13 years ago
as a correspondent. Since January 1973
Mr. Sheehan has been ABC News senior
vice president, the chief operating of-
ficer of all network news departments,
including TV, radio, documentaries, spe-
cial events, public affairs, finance and
administration. “He has been very in-
strumental in building ABC News to its
present stature,” said Mr. Rule.

Just before the announcement of his
new position, Mr. Lower had announced
a reorganization of administrative func-
tions in ABC News' New York head-
quarters into four separate departments.
The new areas will come under the super-
vision of Charles Frey, director of ad-
ministration for ABC News. The break-
down provides for departments of budget
control, to be managed by Bernard Os-
borne, formerly manager of program
controllers; financial analysis, to be man-
aged by Jerry Amico, formerly assistant
business manager of Metro TV Sales;
business management, to be headed by
William L. Nagy, formerly assistant busi-
ness manager, ABC News; and adminis-
tration, to be managed by Roberta Travis,
formerly program controller, ABC News.
Named manager of administration in
Washington is Bill Moore, formerly with
the film division, who will be assisted by
Robert Bryan, named business manager
for the Washington news bureau, for-
merly administrative assistant in the
Washington business office.

Martin Rubenstein, vice president and
general manager of ABC News, said
the re-organization is to accommodate
growth.

Manning counters
Herschensohn charges

Bruce Herschensohn, deputy special as-
sistant to President Nixon, was told by
CBS News last week that he was wrong
on all four counts he had cited the pre-
ceding week in accusing CBS Evening
News of bias against the administration.

The assertion and a request for a cor-
rection were contained In a four-page
letter sent by Gordon Manning, vice
president and assistant to the president of
CBS News, who had been on a panel
with him when Mr. Herschensohn made
the accusations at the New York State
Broadcasters Association’s annual con-
ference (BroADCASTING, July 22). Mr.
Manning said he had checked and found
that:

® One story that Mr. Herschensohn
claimed CBS Evening News had omitted
on June 26, the day he used in citing his
examples, had in fact been carried “in
full” on CBS Evening News on June 25,
“the day when it happened, and when it
was nationally significant news.” This
related to a vote by which the House
Judiciary Committee refused to investi-
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gate dairy industry contributions to Dem-
ocratic political campaigns.

= Another story that Mr. Herschensohn
claimed CBS Evening News omitted, in-
volving reports that Senator Hubert
Humphrey (D-Minn.) and Representa-
tive Wilbur Mills (D-Ark.) or their aides
had invoked the Fifth Amendment when
questioned about campaign finances, may
have broken too late for CBS Evening
News on June 26 but in any case was
carried the next day on CBS Morning
News. In addition, Mr. Manning said,
Senator Humphrey’s finances were dealt
with in two special reports on subsequent
CBS Evening News broadcasts.

" Films of the event “fully” support
CBS News correspondent Dan Rather’s
assertion that President Nixon “looked
tired and sleepy” when he arrived at
NATO headquarters, and that a few
times he reached out to shake hands that
weren't there. “What Rather was re-
porting was the truth, witnessed by his
experienced reportorial eye and our film
cameras,” Mr. Manning wrote. “And, in
my opinion, what Rather reported wasn’t
all that negative” and may in fact have
seemed “favorable and sympathetic” to
many viewers. But, he added, “In order
to be ‘fair' to the President must one
always be ‘favorable’?”

® Mr. Herschensohn had himself “gen-
erously” withdrawn another criticism, in-
volving a story in which CBS News cor-
respondent Marvin Kalb quoted unnamed
“high officials” about the Soviet attitude
toward the U.S.’s “weakened position”
in advance of the Moscow summit, after
learning from other newsmen that the
source of the Kalb story was Secretary
of State Henry Kissinger, who had asked
not to be identified by name,

Mr. Manning concluded: “The CBS
News record on the four special news
items you criticized at [the NYSBA
meeting) is, I believe, clean and correct.
Rather than showing bias or favoring
one party or one individual over another,
I believe our correspondents, camera-
men, writers, editors and producers were
responsible and exhibited sound news
judgments. , ..”

Journalism Briefs

Analysis of editorializing. “Dimensions
of Broadcast Editorializing,” written by
Edd Routt combines call for more and
stronger editorials by TV and radio with
overview of traditional antagonisms be-
tween print and electronic media. Also
included are elementary how-to-sections,
report on small- to medium-market edi-
torial efforts, and descriptions of FCC
policy. Introduction is by Travis Linn,
wFAA-Tv Dallas. Among 22 contributors
are Robert Manewith, editorial director,
wGN Chicago and Sanford Ullman, news
bureau manager, National Association of
Broadcasters. Tab Books, Blue Ridge
Summit, Pa. $8.95. 204 pp.

Free time. Wrop-Tv Washington will
give each of 39 candidates in Maryland
primaries 15 minutes of prime time in
August. Candidates are for governor,
U.S. senator and representative in five
districts within station's reach.



Cabloo:
Clarifying cable

NCTA, operators, public-interest group
offer their two-cents worth on
franchise nonrenewal questions

151ing

Compensation for nonrenewal cases was
the key focus in comments filed last week
"with the FCC as part of its cable clari-
fication process.

Cable operators insisted on the need
for compensation formulas for cable sys-
tems whose franchise expires or is can-
celed. Teleprompter Corp. argued that
if no compensation is assured, it would
discourage operators from makmg any
substantial improvements during later
stages of their franchise term.

The National Black Media Coalition
had another suggestion for maintaining
quality service near the end of the fran-
chise term—tying renewal to perform-
ance in the public interest. Requiring
the local government to begin studying
renewal a full two years prior to the ex-
piration date would allow time for the
kind of citizen participation Black Media
Coalition hopes for.

Most cable operators felt “fair market
value” is the best formula for compensa-
tion in cases of expiration or cancella-
tion. In instances where no fair market
value can be agreed to, provisions for
impartial arbitration should be estab-
lished by the franchise authority, ac-
cording to the Naticnal Cable Televi-
sion Association.

In a joint petition filed by the Civil
Liberties Union of Alabama and the
Alabama Media Project, compensation
was viewed in a different light. Arguing
that the compensation formulas ad-
vanced by cable interests would provide
a “windfall” for systems that are termi-
nated because of poor service or some
other default, the petitioners suggested
that compensation be regarded as an
award of damages as in contract law. In
cases of expiration, they feel no compen-
sation is necessary, but advise franchise
authorities to reserve options to purchase
cable systems so service will not be inter-
rupted.

Most comments filed addressed the
problem of the continuation of service be-
tween the time the original franchise

canceled or expired and the time the new
operator takes over. Cable groups are
concerned that where systems are operat-
ing at a loss, the new owners might drag
their feet and leave the financial burden
with original operator. The NCTA and
Texas Utility Advisory Council felt a
one-year limit is feasible, during which
time profits could be retained but losses
could be passed on to new operator.
Teleprompter would set that limit at one
month.

If a one-year limit in cases of justi-
fiable cancellation were established, Via-
com International commented that no
operator should be required to operate
as a public trustee in that interim period,
The problem with continuation of serv-
ice can be circumvented, according to
Viacom, by requiring the transfer of
systems immediately after expiration.

Local and state groups including the
National League of Cities, the U.S. Con-
ference of Mayors, New York State Com-
mission on Cable Television, Minnesota
Commission on Cable Communications,
and City of New York were against any
federal rule dictating specific terms on
franchise renewal. Noting the need for
rilemaking in the area, but insisting local
standards and implementation are called
for, the same groups saw only ‘“‘general
guidelines” from the FCC as acceptable.
The City of New York took exception,
however, to any guideline suggesting com-
pensation, stating such compensation can-
not be made,

Five staff members of Cable TV In-
formation Center, filing on their own be-
half, summed up local viewpoint in say-
ing renewal problems do not lend them-
selves to “uniform nationwide applica-
bility.”

NCTA says ABC petition
is ‘another delay tactic’

The National Cable Television Associa-
tion last week asked the FCC to dismiss
a petition by ABC that would open up
renewed rulemaking proceedings on pay-
cable and sports carriage by cable sys-
tems (BROADCASTING, July 1).

Noting that the pay-cable rilemaking
had already been delayed by oral argu-
ments requested by the National Asso-
ciation of Broadcasters and that the com-
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mission had dismissed a request last
January by the National Association of
Theatre Owners to put off pay-cable ac-
tion until commission vacancies were
filled, NCTA said the ABC petition was
part of a concerted effort to throttle pay
cable. The petition was “just another de-
lay tactic,” the association said, “to stall
the already long overdue resolution of
the pay-cable docket.” To the network’s
suggestion that the new commissioners
would need to be newly briefed on the
issue, NCTA replied that the “outstand-
ing record” of filings in the proceeding
and the commission staff are sufficient
to keep the newcomers informed. Further,
it said, ABC had supplied no specifics
to back up its charges that the existing
record is “stale.”

Skeptics question
Seattle’s plan
to update its cable

Hearing on proposed ordinance
expected to highlight disputes

Seattle, which has been served by cable
since 1951, is now attempting to set
standards to regulate the medium on a
contemporary basis. But the city’s cable
operators feel the tentative ordinance
which has emerged after 18 months of
studies is more a pipe dream than a
working reality,

The ordinance now pending before the
city council was drafted by a citizens
advisory committee commissioned by the
municipal government in 1973, A public
hearing on the ordinance will be held
Aug. 12 and, according to city officials,
there doubtless will be revisions before
final action is taken.

The necessity for the new regulatory
system, according to Betty McFarlane,
executive secretary of the city’s Bureau
of Public Works, is obvious. “QOur existing
franchises don't really give us a handle
on complying with any of the new FCC
requirements,” she said. For more than
20 years, Ms. McFarlane noted, the city's
method of dealing with cable has been
simply to issue “a permit for the use of
the street area.” There are some regula-
tory provisions—such as a 6% gross re-
ceipts tax which the FCC now says is
illegal. There was also a requirement that
the cable operator must receive a certifi-
cation from the city for each additional
50 miles of plant it constructs.

The proposed ordinance is somewhat
more complex. It suggests the city be
divided into eight specific franchise areas.
In addition, the ordinance calls for each
cable district to have its own public ac-
cess channel, and for all the systems to
be interconnected with one another and
with other cable facilities in the metro-
politan area.

At present, there are two operating
systems in Seattle which evolved through
a number of ownership changes over the
past 23 years. Interstate 5, which bisects
the city, serves as a natural boundary for
the two operations, with Teleprompter
serving the west and a Viacom-controlled
facility on the east. In addition, Vanhu



Cablevision, a predominantly black con-
cern which has just been issued an FCC
certificate of compliance, will soon begin
constructing its system in the east region.
Although local cable officials estimate
that about 60% of the city (excluding
the downtown and industrial regions) has
been wired, there are now only about
25,000 subscribers in Seattle—a penetra-
tion of about 11%.

Derek White, manager of the Tele-
prompter-owned Seattle system, express-
ed his conviction that the advisory com-
mittee’s eight-district concept will be sig-
nificantly revised. “Each district could be
moved around to satisfy everybody,” he
said. But he noted a greater concern with
the proposed requirement that each of the
districts have their own public-access
facilities. “Why does the city of Seattle
want to split up, divide or segregate the
whole community” when the concept of
public access envisions a system whereby
all citizens can be collectively enlighten-
ed? he asked.

Another problem, Mr. White asserted,
involves the initia]l plan to interconnect
the entire region. “I'm not sure it can
even be done technically. What you're
talking about is a regional microwave net-
work. Who’s going to pay for it? We're
not. The city won’t. The FCC certainly
isn’t going to.”

Particular issue
may force general
policy on regional
franchises in N.J.

New Jersey’s Office of Cable Television
is considering a case that could make it
the first cable regulatory body to formu-
late a policy on granting regional fran-
chises.

The case involves a petition by Na-
tional Video Systems, operator of cable
systems serving three New Jersey sea-
side communities, to take over portions
of a Dover township area now fran-
chised to another firm, Clear Television
Corp.

The National Video petition under-
scores a common problem among the
state’s cable operators. National Video
now serves the communities of Lavalette,
Seaside Park and Seaside Heights. It is
seeking to extend its service to four un-
incorporated areas located on islands
adjacent to its existing system. Those
four areas are technically part of Dover
township, which is the cable domain of
Clear Television. But geographically, the
National Video operation is closer to
the unincorporated areas. And it is pos-
sible that, because of the expense in-
volved in bringing the Clear Television
service to the island communities, cable
may never be available there.

The problem, OCT officials say, is not
an isolated one. As one staffer put it,
“New Jersey has so many areas that may
not get cable that regionalization is some-
thing we've got to consider.” OCT Direc-
tor John Cleary said too many franchises
were granted prior to the office’s estab-
lishment last year. “Now it’s a matter of

a hop, skip and jump between many
systems. Tt makes it very difficult for us
to formulate policies.”

The National Video case, Mr. Cleary
speculated, could provide some answers.
The OCT will hold hearings on the mat-
ter in September, he noted, and a de-
cision could come soon thereafter. “It's
an isolated case,” Mr. Cleary said, “but
it could have a bearing on the thinking
of the office as far as regionalization
goes.”

The OCT director emphasized the im-
portance of such a consideration. “It's
a very important part of the cable in-
dustry, and one that must be addressed.”
Indeed, Mr. Cleary feels that a separate
rulemaking proceeding should be held
on the matter, but he notes some prob-

lems. “I think it's going to require a great
deal of study, and I would hope for some
guidelines from the FCC.”

Thus far, however, the commission
has been silent on the matter.

FCC to question HBO
on its pay-cable of Yankees

FCC Chairman Richard E. Wiley has
ordered a study to determine whether the
carriage of New York Yankees baseball
games on a pay cable system violates the
FCC's antisiphoning rules.

The chairman said Home Box Office,
the pay distributor, would be asked for
its “‘reasons for believing that the distribu-
tion of these games is consistent with our
regulations.” The FCC investigation was
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prompted by a letter sent to Mr. Wiley
by Willard E. Walbridge, chairman of
the National Association of Broadcasters’
Special Committee on Pay Television last
month (BROADCASTING, June 24).

Mr. Walbridge noted that wPIX-Tv New
York has customarily broadcast a number
of Yankee games each season, including
this one. Home Box Office is distributing
some of the games not broadcast. Under
FCC rules that prohibit pay-cable use of
sports events seen on free television in
the preceding two years, “it has been our
understanding,” said Mr, Walbridge, that
the Yankee games would be “unavailable”
to the pay system.

Responding to Mr, Walbridge, Mr.
Wiley said the FCC “will give this matter
its most careful attention and delibera-
tion.”

Cable Briefs

Trying again. Boulder, Colo., which
despite nationally heralded cable study
two years ago still hasn't franchise, now
has three applicants, city official says.
One is Communications Corp. of Boulder,
owned by three Troy, N.Y., business-
men; second is group of four principals
headed by Ken Downes Associates, Los
Gatos, Calif. Third is Samuel Street &
Associates, cable consultancy that moved
to Boulder early this year with intent to
establish system there and which is re-
garded as frontrunner. Teleprompter
Corp., original Boulder franchisee, pulled
out several months ago.

Cooperation. Bids will be accepted next
month from cable firms wishing to apply
for franchise being worked out jointly by
three local governments in Roanoke
county, Va. Franchise would include
Roanoke city, Vinton and unincorporated
areas of county.

Freeze. Pennsylvania citizen groups have
formed coalition to work with state, lo-
cal cable regulators—and immediately
called for moratorium on further CATV
development in state. Citizens for Cable
Awareness in Pennsylvania says breath-
er is needed to help officials, industry
get clearer picture of cable’s developing
nature.

o e = |
Cheating with buttons. Some re-
sourceful people in Beverly Hills and
Westwood, Calif., have discovered
how to get a free ride on Theta
Cable's pay TV service, and the com-
pany is taking countermeasures, it
acknowledged last week. Theta be-
gan its pay TV service last April, and
now has about 15,000 pay customers,
according to Jack Mann, Theta mar-
keting vice president. Some regular
customers, he said, discovered they
could bring in the movie “Z" chan-
nel without paying by depressing two
buttons on the converter., Counter-
attack consists of removing the Z
channel frequency from all homes,
except those that subscribe. Theta
charges $6 extra a month, plus selec-
tor and hook-up fees on top of its
regular charges that range from $5 to
$8.45 per month.

Payola charge backfires

on small label’s chief

CMCA president, at news conference,
says WMEX Boston made him buy ads
for playing his ‘Run Around Sue’;
station denies all charges and

Stax balks on distribution deal

Calling a public news conference to
charge a Boston top-40 station with
“payola” proved a disaster to a fledgling
record company president, who wound
up undermining a sale to Stax Records
of the very song he said was used in the
alleged extortion. John Dexter Worthing-
ton, president of obscure CMCA Record
Co., of New York, last Monday (July
22) told the Boston news media that
wMEX(AM) received $800 in commer-
cials and 500 promotional T-shirts from
him in exchange for playing his label’s
single, Run Around Sue. The song is a
revival by a Boston group known as The
Second Society, of the '60's rocker.

At the same time he was making the
complaint, which alleged the station stop-
ped playing the song because the flow of
T-shirts and ads was stopped, Mr. Worth-
ington was seeking to close negotiations
with Stax Records, in Memphis, a divi-
sion of Columbia Records, for rights
to distribute the song. Stax sources con-
firmed that the deal was being considered
for the distribution of the song, but that
because of Mr. Worthington's highly
visible actions in Boston “we don’t know
whether we'll go ahead with it.”

WMEX publicity director Ansel Chaney
“categorically” denied all Mr. Worthing-
ton’s charges and said the station’s play-
ing Run Around Sue was dictated only
by its sales popularity in area record
stores. Mr. Worthington had said at the
news conference. that he had lodged a
complaint about wMEX with the FCC;
however FCC Complaints and Compli-
ances Director William Ray told Broap-
casTING he had “nothing in writing”—
only a telephone call July 22 from Mr.
Worthington outlining his grievance.

According to Mr. Worthington, Run
Around Sue was a top-requested item
from wMEX's listeners and was selling
extremely well in Boston record stores
when the station removed it from its
playlist. The Boston Globe reported that
at his news conference, Mr. Worthington
declared he had “affiadavits from 25 rec-
ord stores that the record was top 10 in
sales, WMEX said it was not selling. But
even today, checks show it is selling
well.” Mr. Ray said Mr. Worthington
told him that the station refused to play
the record because he wouldn’t kick in
more advertising and T-shirts. According
to the Globe. Mr. Worthington said he
was told by the station’s program direc-
tor “that if T bought advertising the rec-
ord would stay on.”

Mr. Chaney said Mr. Worthington
did contract to buy $800 worth of pro-
motional advertising for the single and
donated 500 promotiona] T-shirts to the
station, The shirts carried the name of
the song on one side and the station’s

Broadcasting Jul 29 1974
34

logo on the other. However, Mr, Chaney
said the promotional expenditures were
“all his [Mr. Worthington] idea.”

The promotion ads and shirts for Run
Around Sue came in while the song was
being played and requested, both parties
agree. On July 12, The Second Society
performed Run Around Sue and other
material for a charity event in New
Hampshire sponsored by wMEX. Shortly
afterward, the song was taken off the sta-
tion’s playlist. Mr. Worthington then tried
to “get the song put back on” and offered
to buy more ads and more shirts, Mr.
Chaney said. “He made certain threats,
and said he would file complaints—but
we can’t yield to that kind of pressure,”
Mr. Chaney said.

T —————
Extras. The following new releases, listed
alphaberically by title, are making a mark
in BROADCASTING’s “Playlist” reporting
below the first 75:

= BE MY DAY, Cats (Fantasy).

= CAPTAIN HOWDY, Simon Stokes (Casa-

blanca).

FREE, Fresh Start (ABC-Dunhill).

GEORGIA PORCUPINE, George Fishoff

(United Artists).

® GIVE ME A REASON, Maureen McGov-

ern (20th Century).

I'M COMING HOME, Spinners (Atlantic).

® 'VE HAD IT, Fanny (Casablanca),

(OLD HOME, FILLER-UP) KEEP ON A

TRUCKIN' CaFE C, W. McCall (MGM).

KING FU, Curtis Mayfield (Curtom).

KING OF NOTHING, Seals & Crofts (War-

ner Brothers).

® JOVER'S CROSS, Melanie (Neighbor-
hood).

= RIVER RISIN', Edgar Winter Group
(Epic).

® THEN CAME You, Dionne Warwick/
Spinners (Atlantic).

® waLK oN, Neil Young (Reprise).
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Tracking the ‘Playlist.” There are 11
new songs coming on the “Playlist”
this week; they are led by Barry
White's Can't Get Enough of Your
Love, which cuts in at 39, and the
Heywoods' Who Do You Think You
Are, which leapfrogs on at 52, Close
behind is Happiness Is Just Around
the Bend (52), by Main Ingredient,
and the Doobie Brothers’ Eyes of Sil-
ver (58). Another new song with a bolt
Is Bob Seger's Get Out of Denver
(63). Also new and hovering this week
at the bottom of the "'Playlist”": Charlie
Rich’s / Love My Friend (67), Guess
Who's Clap for the Wolfman (69),
Lynary Skynyrd's Sweet Home Ala-
bama (70), Diana Ross’s and Marvin
Gaye's Don't Knock My Love (72),
Herb Ohta's Song for Anna (73) and
Ray Stevens's Moonlight Special (75).
Breaking top 40 in Its second week
on the chart is Eric Clapton’s /
Shot the Sheriff (35, with a bolt)
("“Breaking In,”" July 1), Billy Preston's
Nothing from Nothing (37) and Lamont
Dozier's Fish Ain't Bitin’ (40, with a
boit). Other bolted singles: Grand
Funk's Shinin’ On {49), Lobo's Rings
(55) and the Rubettes’ Sugar Baby
Love (56).
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These are the top songs in alr-play pepularity on U.S. radio, as reported to
Broadcasting by a nationwide sample of stalions that program contemporary,
“top-40" formats. Each song has been “weighted” in terms of Arbitron Radio
audience ratings for the reporting siation on which it is played and for the part
of the day in which it appears. (E4) indicates an upward movement of 10 or
mare chart positions over the previous Playlist week.
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Rock the Boat (3:05)

Hues Corp.—RCA

Rock Your Baby (3:14)

George McCray—TK Records

Annie's Song (2:58)

John Denver—RCA

Don’t Let the Sun Go Down On Me (5:33)
Elton John—MCA

Rikki Don't Lose that Number (3:58)
Steely Dan—ABC/Dunhill

Billy Don't Be a Hero (3:25)

Bo Dongaldson & the Heywoods—ABC/Dunhill
Waterloo (2:46)

Abba—Atlantic

The Air that | Breathe (3:33)

Hollies—Epic

Sundown (3:37)

Gordon Lightfoot—Reprise

Rock & Roll Heaven {3:23)

Righteous Brothers—Haven

The Night Chicago Died (3:30)

Paper Lace—Mercury

Side Show (3:25)

Blue Magic—Alco

Radar Love (2:53)

Golden Earrings—MCA

Feel Like Makin’ Love (2:55)

Roberta Flack—Atlantic

Taking Care of Business (3:13)
Bachman-Turner Overdrive—Mercury

On and On (3:20)

Gladys Knight & the Pips—Buddah

If You Love Me (Let Me Know) (3:12) 15
Olivia Newton-John—MCA

You Make Me Feel Brand New (4:45) 18
Stylistics—Avco

Call on Me (4:00) 19
Chicago—Columbia

Be Thankful (For What Yon Got) (3:25) 20
William DeVaughn—Roxbury

Please Come to Boston (3:57) 21
Dave Loggins—Epic

Wild Thing (2:56) 23
Fanc.:!—Big Tree

Band On the Run (5:09) 22
Paul McCariney & Wings—Apple

Machine Gun (2:45) 24
Commodores—Motown

Tell Me Something Good (3:30) 26
Rufus—ABC/Dunhill

You Won't See Me (3:07) 25
Anne Murray—Capitol

Rock Me Gently (3:28) 28
Andy Kim—Capitol

(You're) Having My Baby (2:32) 27
Paul Anka-~United Artists

I'm Leaving It (All) Up to You (2:46) 30
Donny & Marie Osmond—MGM

Keep on Smiling (3:25) 29
Wet Willie—Capricorn

Wildwood Weed (2:40) 3
Jim Stafford—MGM

Hang On in There Baby (3:23) 33
Johnnie Bristol—MGM

Sure as I'm Sitting Here (2:55) 35
Three Dog Night—ABC/Dunhill

If You Talk in Your Sleep (2:25) 32
Elvis Presley—RCA

| Shot the Sheriff 37
Eric Clapton—Atlantic

LaGrange (3:15) 43
Z. Z. Top—London

Nothing from Nothing (2:40) 38
Billy Preston—A&M

One Hell of a Woman (2:52) 34
Mac Davis—Columbia

Can't Get Enough of Your Love 36
Barry White—20th Century

Fish Ain't Bitin’ (3:36) L3
Lamant Dozier—ABC/Dunhill

Finally Got Myself Together {3:05) 40
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Lasr  [hrs Titie (length} - .

week  week Artisi—iabel 108 3 To 120

32 42 This Heart (3:22) 45 43 40 43
Gene Redding—Haven

49 43 You & Me Against the World (3:08) 39 41 45 42
Helen Reddy—Capitol

40 44 Dancing Machine (2:29) 44 49 43 44
Jackson Five—Motown

43 45 Come Monday (3:07) 42 44 47 47
Jimmy Buffett—ABC/Dunhill

41 46 Hollywood Swinging (4:35) 47 45 44 45
Kool and |he Gang—Delite

53 47 Loco-Motion (2:45) 46 50 46 48
Grand Funk—Capitol

44 48 Workin' at the Car Wash Blues (2:30} 48 48 52 50
Jim Croce—ABC/ Dunhill

59 [ 49 Shinin’ On (3:23) 52 51 51 486
Grand Funk—Capitol

48 50 Star Baby (2:37) 49 53 49 51
Guess Who—RCA

54 51  Rub It In (2:12) 50 47 53 52
Billy “Crash™ Craddock—ABC/Dunhill

— 52 Who Do You Think You Are 51 52 50 53
Heywoods—ABC/ Dunhill

50 53 If You Wanna Get to Heaven (3:04) 56 55 48 54
Qzark Min. Daredevils—A&M

— M54 Happiness Is Just Around the Bend 58 46 58 49
Main Ingredient—RCA

67 E1 55 Rings 63 54 55 60
Lobo—Big Tree

64 [4 56 Sugar Baby Love (3:33) 54 57 54 57
Rubettes—Polydor

46 57 For the Love of Money (3:45) 55 59 56 58
O"Jays—Phila. Int'l.

— @ 58 Eyes of Silver 57 62 63 59
Daobie Brothers—Warner Brothers

66 59 The Bitch Is Back (3:50) 77 56 64 55
Elton John—MCA

65 60 Beach Baby (3:02) 70 58 57 63
First Class—U. K. Records

28 61 The Streak (3:15) 63 61 61 62
Ray Stevens—Barnaby

69 62 Ballero (3:25) 61 69 59 65
War—United Arlists

— @3 Get Qut of Denver 72 60 62 61
Bob Seger—Reprise

62 64  Put Out the Light (3:07) 59 65 71 67
Joe Cocker—A&M

51 65 Haven't Got Time for the Pain (3:25) 60 67 65 69
Carly Simon—Elekira

56 66 Train of Thought (2:34) 64 66 60 70
Cher—MCA

— 67 | Love My Friend 62 70 66 72
Charlie Rich—Epic -

71 68 Let’s Put It All Together 69 71 72 56
Stylistics—Avco

— 69 Ciap for the Wolfman 71 64 67 64
Guess Who—RCA

— 70 Sweet Home Alabama (3:20) 67 68 69 68
Lynard Skynryd—MCA

45 Tt Midnight at the Oasis (3:36) 66 74 68 74
Maria Muldaur—Reprise

— 72 Don't Knock My Love 90 83 70 66
Diana Ross & Marvin Gaye .

— 73 Song for Anna 65 72 75 80
Herb Ohta—A&M

61 74 Already Gone (3:39) 74 77 73 73
Eagles—Asylum

- 75 Moonlight Special 73 75 14 717

Ray Stevens—Barnaby

Alphabelical list (with this week's over-all rank): The Air thai | Brealhe (8). Already
Gone (74), Annle's Song (3). Ballero (62). Band On the Run (23), Be Thanklul {For
what You Got) (20). Beach Baby (60), Billy Don't Be a Hero {6). The Bilch is Back
(59), Call on Me {19), Can't Gel Enough of Your Love (39), Clap for the Wollman
(69). Come Monday (45). Dancing Machine (44), Don't Knock My Love (72), Don't
Let the Sun Go Down on Me (4), Eyes of Silver (58). Feel Like Makin' Love (14),
Finally Gol Mysell Togelher (41), Fish Ain't Bilin' (40), For the Love of Money {57).
Get Ous of Denver (63). Hang On in There Baby (32), Happiness Is Jusl Around the
Bend (54). Haven'lt Got Time Ior the Pain (65), (You're) Having My Baby (28). Hollywood
Swinging (46). | Love My Friend (67). | Shot the Sheriff (35). If You Love Me (Let
Me Know) (17). If You Talk in Your Sleep (34). If You Wanna Gel 1o Heaven (53).
I'm Leaving It {All) Up o You (29), Keep On Smiling (30), LaGrange (36), Let's Put
I All Together (68). Loco-Motion (47), Machine Gun [24), Midnight at the Oasis {71),
Moonlight Special (75). The Night Chicago Died (11), Nothing from Nothing (37),
On and On {16), COne Hell of a Woman (38), Please Come 10 Boslon (21). Put Out the
Light (64), Radar Love (13), Rikki Don't Lose thal Number (5), Rings (55). Rock Me
Gently (27). Rock the Boat (1). Rock Your Baby (2). Rock & Roll Heaven (10),
Rub It In (51), Shinin' On (49). Side Show (12). Song for Anna (73). Star Baby (50).
The Streak (61), Sugar Baby Love (56), Sundown (9), Sure as I'm Silling Here (33).
Sweel Home Alabama (70). Taking Care of Business (15), Tell Me Someihing Good
(25), This Heart (42). Train of Thoughi (66), Waterloo {7). Who Do You Think You
Are {52). Wild Thing {22). Wildwood Weed (31). Workin' at the Car Wash Blues {48).
You M&kse) Me Feel Brand New {18), You Won'l See Me (26), You & Me Againsl the
world :
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Programing

NAITPD pushes for
from-the-ground-up
look at prime access

Independent producers ask FCC
to re-examine its reasons
for the rute in the first place

Pressing hard the partial victory it won
in the courts on prime-time access, the
National Association of Independent
Television Producers and Distributors
last week asked the FCC to specify just
what it intends to look into when the
commission undertakes its court-ordered
reconsideration of the rule. The FCC
two weeks earlier had announced its ex-
pedited schedule for that further look
(BroaDcaSTING, July 15).

The NAITPD said that, before em-
barking on a fourth round of comments
on the rule, the commission should clear
up several points:

" What is the “controlling objective”
of the rule?

" What is the relevance of network
0&0 program-buying practices to
prime-time considerations?

" How can network dominance of
prime time be controlled by opening up
more time to the networks?

® What jurisdiction does the commis-
sion have to base regulatory judgments
on “Hollywood employment patterns?”

The association also asked the com-
mission to set an effective date for any

QUALITY TALKS

CKEK

Cranbrook, British Columbia

Continental’'s new 5/10 kW AM
transmitter is setting records for
acceptance. It has performance
and efficiency, with the cleanest
sound around. Listen to Continen-
tal: quality talks.

Electnonica

CONTINENTAL
BOX 17040

ELECTRONICS MFG. CO.
ALLAS, TEXAS 75217

rule change, regardless of the outcome
of the current rulemaking.

Claiming that the original purpose of
providing prime-time access was to en-
courage competition in programing,
NAITPD said that a major reason the
U.S. Court of Appeals stayed the effec-
tive date of the January 1974 revised
rule was that it failed to consider the
“possible detrimental effect” of the re-
vision on competition. And *“there is
nothing in the [July] further notice’s
treatment of the subject of competition
which suggests that further comments
can cure the relative deficiencies in the
[January] report and order,” it said.
Because the prime-time access rule was
relaxed in January to permit more net-
work public-affairs, documentary and
children’s programing, the association
said, the commission is now in the posi-
tion of having to determine whether the
purpose of the rule is to encourage com-
petition or boost the quality of pro-
graming, “The commission must . . .
explain how it will resolve the dilemma
of a report and order which on the
one hand endorses the access rule be-
cause it successfully achieves its stated
pro-competitive objective, and on the
other hand partially revokes that rule
because the [networks’] monopoly’s 30-
year headstart in program development
leads the commission to prefer its prod-
uct,” the association said.

The next question NAITPD wants the
commission to take up is whether the
influence of networks over their owned-
and-operated stations is relevant fo any
access rulemaking. In the first place, it
said, such a question is not really solu-
ble through rulemaking comments since
the degree of influence, as revealed
through program-buying patterns, can
best be determined by querying the
0&0’s. Even so, any unwarranted influ-
ence might be better corrected through
license regulation of the stations or “by
regulating the networks’ relationship to
their 0O&0’,” the association suggested.
The question of relevance should be
settled before beginning a rulemaking gen-
erating an influx of comments that in the
end reflect only the opinions of the vari-
ous filing parties, the association said. It
called for “a threshold judgment by the
commission” based on the existing rec-
ord and some limited comments, to de-
termine that relevance. “Only if the
commission then concludes that network
domination of network prime time could
constitute grounds for alteration of the
access rule (as opposed to grounds for
a separate proceeding addressed to more
direct ways of dealing with that issue)
need comments be requested,” it said.

Similarly, the association requested a
“threshold judgment” as to whether the
commission should base its regulatory ac-
tions on “Hollywood employment pat-
terns”—that is, whether an access rule,
by denying time to networks, puts pro-
duction people out of work. And again,
NAITPD said, if the commission finds
that it does have jurisdiction in that area,
it must show the relevance of the em-
ployment problem to “the efficacy of the
access rule in achieving its fundamental
objectives” and further, that such em-
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ployment patterns can be traced to the
effects of the rule.

Finally, noting that producers and
buyers have been kept in programing
limbo by the rule’'s vagaries, the associa-
tion asked the commission to set a
specific effective date for whatever rule
emerges. It proposed that any change
become effective no sooner than at the
start of the first full season at least 16
months after an order is promulgated
by the commission or, in the event of
appeal, where the commission is upheld,
the start of the first season beginning six
months after the affirmation. It said such
a schedule would permit the rule to go
into effect as soon as possible and still
be in accordance with the New York
court’s requirement that the January re-
vision be delayed at least 12 months
from the September 1974 date originally
set by the commission. “Moreover,” the
association said, “it would guarantee
that syndicators could do what the com-
mission has so far both invited and pre-
vented—commit to program production
something taking more time and money
than they can afford to lose through bu-
reaucratic fiat instead of just through the
whims of the marketplace or their own
misjudgments.”

Jim Hartz picked
as McGee successor

WNBC-TV anchorman replaces
late ‘Today’ show host;
Brokaw and Snyder opt out

Jim Hartz, wnBc-Tv New York news-
man, begins today (July 29) his new
job as co-host of NBC-TV’s Today show,
filling the vacancy left by the death last
April of Frank McGee,

Mr. Hartz’s selection from among
three leading NBC newsmen for the
$100,000-per-year post was announced
last week by Richard Wald, NBC News
president. He said:

“In our judgment, Jim Hartz, Tom
Brokaw [NBC News White House cor-
respondent] and Tom Snyder [host of
NBC-TV's Tomorrow show and KNBC-TV
Los Angeles newsman] were superbly and
equally qualified for this particular assign-
ment, and our judgment was confirmed
by audience testing conducted by NBC
research, as well as by audience reac-
tion as expressed through viewer mail
and telephone calls. However, because
of their own career goals and the sub-
stantial time commitment demanded by
the Today role, both Brokaw and Snyder
were reluctant to take on the assign-
ment.”

Mr. Hartz maintained, in a telephone
interview, that Mr, Brokaw's and Mr.
Snyder’s “reluctance” to take the job
“absolutely” did not mean he was a
third choice. “I know for a fact I wasn’t
the third choice,” he insisted. The wNBcC-
Tv newsman will give up his anchor post
with that station’s 11 p.m. half-hour
newscast, but will remain co-anchor for
the station’s NewsCenter 4 two-hour
6 p.m, news program umil a replace-
ment is found. That means he will begin
his day at about 6 a.m. for Today, and
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The worlds of Wold. Transmission fa-
cilities and technical services for
nearly 400 pro and college football
radio broadcasts from out-of-town
locations will be furnished during the
1974 season by Robert Wold Co., Los
Angeles.

The Wold firm negotiates with com-
munications carriers for long lines
and local loops, as well as internal
stadium circuits. For many of its cli-
ents, RWC also arranges for produc-
tion equipment, including techni-
cians.

RWC clients include radio rights
holders of 16 of the 26 NFL clubs,
eight of the 12 WFL clubs and 10
major colleges. By the start of the pro
and college seasons, RWC expects
its football clients to number 45 to
50 local broadcasters.

Mutual Radio Network is employ-
ing RWC for its NFL Monday night
and Notre Dame college broadcasts
(Broadcasting, July 22).

RWC’s syndication division- again
is producing and distributing Com-
puter Kickoff, a score-prediction fea-
ture announced by Ray Scott. This
19-week schedule will begin Sept 1
on approximately 200 radio stations.

end it at 7 p.m., after the local newscast.

One reason Mr, Brokaw declined the
job, New York newspapers reported, was
his unwillingness to deliver the com-
mercial messages required of Today per-
sonnel. (John Chancellor, NBC Nightly
News anchorman, refused to do com-
mercials while Today host and won that
right.) According to Mr. Hartz, the issue
of commercials “wasn’t talked about un-
til I was offered the job. I think anyone
seriously considered for the job realized
that it's always been part of the job.”
Mr. Hartz was informed he had been of-
fered the post July 12 in a phone call
from Lee Hanna, NBC News vice presi-
dent. He was among nine men who were
temporary co-hosts since Mr. McGee's
death, not all of whom were seriously
considered as Mr. McGee’s replacement,

Mr. Hartz had been identified with
Mr. McGee's job since April 18, when
he appeared in a memorial Today pro-
gram dedicated to the late anchorman.
Mr. Hartz was a close personal friend
{Mr. McGee was godfather to one of his
children) and associate of the late news-
man, and was a fellow Oklahoman. Mr.
McGee was considered Mr., Hartz’s men-
tor at NBC News, which Mr. Hartz, 34,
joined in 1964.

I ————— e AT S VRN T T S N o ]
No White House pressure
to schedule ‘O’Hara’—CBS

CBS-TV officials last week denied impli-
cations in a newly released transcript of
presidential conversations that the White
House may have had a hand in placing
the 1971-72 O’Hara, U.S. Treasury
series on CBS-TV.

Transcripts released by the House
Judiciary Committee quoted former
Presidential Assistant John D. Ehrlich-
man as telling Mr. Nixon on April 19,
1971, in reference to O’Hara, that “your,

uh,. your television sense is apparently
pretty good. They, uh, you know, we
got, uh, a narcotics show on.” Mr. Nixon
replied, “did you?", according to the
transcript, and then told of having seen
the program—presumably the pilot,
which CBS had broadcast earlier in April
—and called it “a good show.”

But the White House had nothing to
do with getting either the show or the
series on the air, CBS-TV President
Robert D. Wood asserted last week. He
said it was scheduled solely on its merits,
without outside influence, in CBS-TV's
belief (overestimated, as it turned out)
that it would get strong audiences. “We
did have one meeting—a sort of cere-
monial thing when an official of the
Treasury Department [which cooperated
with Jack Webb and Universal TV in
producing the series] came by—but that
was after we’d picked up the series and
scheduled it,” Mr. Wood said.

The series, which starred David Jans-
sen, received more public attention in ils
cancellation at the end of the 1971-72
season than in its original scheduling.
An assistant secretary of the treasury
complained to Senator John O. Pastore
(D-R.1.) that O'Hara was in danger of
being dropped by CBS out of deference
to TV violence hearings then being con-
ducted by Senator Pastore’s Communi-
cations Subcommittee (BROADCASTING,
March 27, 1972).

CBS officials insisted at the time that
the show was being dropped primarily
because of low ratings, not because of
the violence hearings. Mr. Wood re-
called last week that the assistant treas-
ury secretary had called him and sug-
gested the show’s ratings might improve
if the series were given a second year
but did not make an issue of it.

T T I T ST T I T T T
No-names in NFL exhibitions
begin to worry ABC-TV

ABC-TV may not carry its three sched-
uled Monday-night National Football
League exhibition games if the players’
strike still hasn’t been settled by Aug. 19.

This scenario was laid out last Wednes-
day (July 24) by James Spence, ABC’s
vice president for sports-program plan-
ning. He said that the network’s sales
people will begin canvassing advertisers
committed to the preseason telecasts in
the next 10 days or so to see if they’re
willing to go along with an informal plan
tentatively agreed to by NFL Commis-
sioner Pete Rozelle and the sports depart-
ments of the three television networks.
Basically, this plan calls for "after-the-
fact” money adjustments if the ratings of
the games are pulled down by the teams’
fielding of untried rookies and free agents
while the veteran name players march in
picket lines in front of the stadiums. Un-
der this arrangement, a sponsor would
get some rebate on jts payment to the
network, and the network would in turn
get a rebate on the rights fees it shelled
out to the NFL.

If a number of sponsors demand up-
front adjustments, though, or insist that
the network remove their spots alto-
gether, Mr. Spence said ABC may sim-
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ply scrap its plans to telecast the games
and hope that the strike ends before
Sept. 16, when it begins its regular-
season Monday-night telecasts.

But Mr. Spence hastened to add that
he expects sponsors to say yes to the
after-the-fact arrangement based on any
demonstrable ratings’ loss.

Industry sources said CBS and NBC
would probably carry all of their sched-
uled preseason games, strike or no strike.

Network and union sources aiso
thought it unlikely that the National As-
sociation of Broadcast Employes and
Technicians would honor any picket
lines thrown up by striking NFL play-
ers, mainly because the players’ union is
not a part of the AFL-CIO. But an NFL
spokesman said that if the picket lines
were honored, it was his understanding
that the networks would use supervisory
people to get the games on the air.

The three Monday night games of
ABC-TV are scheduled for Aug. 19, Aug.
26 and Sept. 2. Its coverage of the
Miami-All Stars games last Friday (July
26) has already been a casualty of the
strike. Unaffected was last Saturday’s
(July 27) telecast of the Hall of Fame
game between Buffalo and St. Louis.

NBC-TV starts its preseason coverage
Aug. 17; CBS-TV Aug. 25.

Archie, Columbo
come home again

The Hollywood summer syndrome, that
annual malady that afflicts TV stars who
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want to get out of the series rut, seems to
be over. Last week Carroll O’Connor re-
turned to his duties as Archie Bunker in
CBS's Aill in the Family. And Peter
Falk’s unhappiness with his Columbo
series seems to have evaporated as Uni-
versal TV announced that he would re-
sume work in the third of next season’s
six episodes of that NBC series.

Mr., O’Connor seemed to be unhappy
with his contract and wanted back pay;
in fact he filed a suit against Tandem
Productions, producers of Al in the
Family, for clarification of his contract
and for $64,000 in claimed arrears
(BrOADCASTING, July 22). He failed to
show up for the taping of the first episode
of next season’s series on July 16 and was
written out of that show. The second
show was tailored to be shot with him or
without him. In response to Mr. O’Con-
nor’s suit, Tandem asked for and re-
ceived a preliminary injunction that pro-
hibited Mr. O’Connor from working for
anyone else during the term of his con-
tract with Tandem. It was Tandem, in-
cidentally, that also had trouble with
Redd Foxx, settled last month after nine
episodes of NBC's Sanford & Son had
been shot without him.

Mr. Falk, who had completed two of
the next season’s Columbo shows, had
filed a suit against Universal for $132,-
000 in claimed delinquent payment as
well as other grievances, An expedited
trial had been sought and had been
scheduled for today (July 29). The set-
tlement, however, obviously has mooted
that.

Changing Formats

* KNEw(aM) Oakland, Calif.,, has
changed its format from MOR to coun-
try music, becoming the second Metro-
media station to adopt that format
(kLacfam] Los Angeles has featured
country since 1970),

®* Kezr(FM) San Jose, Calif,, has
switched from “beautiful music” to a
format it is calling “EZ rock.” John T.
Bradley, general manager, describes the
new programing as “an easy sort of
modern music, designed for long listen-
ing span and attention.”

* WEAM(aM)  Arlington, Va., has
brought in a new general manager, Bruce
Houston, formerly with wrc(am) Wash-
ington (BROADCASTING, July 8), and a
new format. The station, one of Wash-
ington’s pioneer rockers, has dropped
MOR and returned to rock. Program
;onsultant to the station is Kent Burk-
art.

* WGRF(FM) Atlantic City has adopted
Drake-Chenault’s Hitparade, a contem-
porary easy listening format, as have
wsME(AM) Sanford, Me., and wPFM-
(FM) Panama City, Fla.

® KraL(aM) Pineville, La., has begun
programing  Drake-Chenault’s Great
American Country, contemporary coun-
try format. WTUN(FM) Selma, Ala., and
wsoN(aM) Henderson, Ky. have also
adopted this automated format,

Program Briefs |

Waiver retention sought. CBS and NBC
have asked FCC to extend waiver of
prime-time access rule that permits
affiliates to carry one-time-only news and
public-affairs programs in proscribed
times. Networks said extension is neces-
sitated by court stay of new access rule
that would have accommodated special
network needs this year and asked for
quick action to permit coverage of up-
coming “significant matters, such as im-
peachment proceedings.”

New entry. Vidistrib Inc., Los Angeles,
announces agreement with Mark Pro-
ductions to syndicate new half-hour TV
show, Stereoscope, featuring Dr. Loriene
Chase, psychologist and writer of syndi-
cated newspaper column. Guest on pilot
is Linda Lovelace, star of X-rated movie,
“Deep Throat.”

Customers galore. Paramount Television
has lined up 33 stations so far for its
Portfolio VI group of 30 theatrical
movies (“Love Story,” “Barefoot in the
Park™ and “Gunfight at the O.K. Corral”
are among titles). In addition to five
CBS-owned stations, line-up includes
wxXIA-Tv Atlanta, wuas(tv) Cleveland,
wFaAA-Tv Dallas-Fort Worth, wuJBK-TV
Detroit, xTRK-Tv Houston, wicc-tv Piits-
burgh and wMaL-Tv Washington.

Seasonal specials. Twleve markets have
signed for Avco Broadcasting’s two
Hanna - Barbera - produced holiday TV
specials, bringing total to 23 stations.
Newly signed for The Thanksgiving That
Alinost Wasn't and A Christimas Story
are: wrtop-Tv Washington, wixt Jack-
sonville, Fla., wxit Winston-Salem, N.C.,
wwBT Richmond, Va., wruk-tv Green
Bay, Wis.,, wicL Savannah, Ga., wrsB
Hartford, Conn., wMT-Tv Cedar Rapids,
lowa, kTvE El Dorado, Ark,, WTHI-TV
Terre Haute, Ind., wJHG-Tv Panama City,
Fla., wsJv Elkhart, Ind.

Global gloves. Worldvision Enterprises,
New York, will make available to TV
stations abroad coverage of First World
Amateur Boxing Championships to be
held in Havana next month. More than
40 boxing teams, including U.S. con-
tingent, will participate in event, which
will be produced by ABC Sports Inc. and
carried on unspecified date on ABC's
Wide World of Sports. Semi-finals and
finals of championship matches will be
held on Aug. 28 and Aug. 30. World-
vision will make coverage available over-
seas live via satellite or by delayed tele-
cast on video tape.

Across Pacific. Six-month voyage of
Chinese junk, Tai-Ki, from Hong Kong
to South America is being produced as
60-minute or 90-minute film special by
BBC and Document Associates, New
York, for showing on BBC-TV and one
U.S. TV network and other stations
throughout world. Eight-man crew in-
cludes television cameraman.

Buckeye rights. WrtvN-Tv Columbus,
Ohio, with high bid of $180,700 for
three years, has been awarded TV rights
to home basketball games of Ohio State
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University. Wrwc(tv) Columbus had
bid $148,370. OSU this fall moves into
second year of three-year $230,400 con-
tract with wrtvN(am) Columbus for
latter to set up radio network for school’s
football games.

Telethon results. CBS-TV researchers re-
port that 40.5% of all TV homes were
tuned in to at least six minutes of Answer
America, Democratic Party’s telethon
(from 10 p.m, on Saturday, June 29, to
7 p.m., Sunday, June 30, NYT). Average
national Nielsen rating for entire telethon
was 4.0 with 23 share, which averages
out to 2.5 million homes. Telethon was
carried by 206 stations (99% clearance)
and chalked up $7 million in pledges (of
which about $6.4 million will be col-
lected, based on previous default per-
centages). With production cost of $2.4
million, telethon was more profitable by
about $2 million than last year’s shorter
event on NBC.

Truckin’ along. Detroit Diesel Allison,
division of Generali Motors Corp., and
wwva(AM) Wheeling, W. Va.,, have
joined forces for the *“Power Parade
Caravan,” consisting of five-vehicle roll-
ing display of trucking equipment visiting
25 truck sites throughout the U.S, where
wwva country music personalities will
present live shows. WwvaA, owned by
Screen Gems Radio, division of Columbia
Pictures Industries, is country music sta-
tion said to have large audience of truck
drivers. Tour will last one month and cul-
minate in Wheeling Truckers’ Jamboree
Expo where special country music show
will be carred over wwva.

Music from Apollo. Syndicated series of
one-hour radio shows, recorded live at
Apollo Theater in New York's Harlem,
will be syndicated to stations, starting in
mid-September, by Cox/Racz Produc-
tions, New York. Top-name soul and
rhythm-and-blues personalities will star in
programs, which are being produced by
Cox/Racz and Bobby Schiffman, presi-
$:ntkof 125th Street Apollo Corp., New
ork.

CTW’s latest. Children’s Television Work-
shop’s new health-information series for
adults, Alive & Well, will premiere Nov.
20 on PBS. Twenty-six hour-long epi-
sodes will be produced. Leading under-
writers of $7 million project are Corpora-
tion for Public Broadcasting, Robert
Wood Johnson Foundation, Exxon Corp.
and Aetna Life & Casualty Co.

“Overseas Mission.” Weekly 30-minute
public affairs program by noncommercial
WAMU-FM American University, Wash-
ington, and Agency for International De-
velopment is available to television and
cable on two-inch high-band color video
tape, Show features spontaneous inter-
views with U.S. and foreign officials.

Tie-in packages. The American Legacy,
Salt Lake City, producer of bicentennial
programs by same name, is offering two-
year programing feature. Package in-
cludes local market exclusivity, station
[D and one-and-one-half minute his-
torical vignettes, Sales to more than 100
stations have been announced.




Equipment & Engineering

All-channel radio:
examining costs,
consumer choice,
FM industry growth

House subcommittee hears testimony
on its versions of bills that would
require AM-FM service in sets

The House Communications Subcommit-
tee is to meet today (July 29) to mark
up a bill requiring manufacturers to in-
stall both AM and FM tuning capacity
in radio receivers. A similar bill has been
passed by the Senate (BROADCASTING,
April 29) on a 44-42 vote.

The bill is aimed principally at the
automobile radio market, which the bill’s
advocates assert is rigged against the
interests of FM broadcasting. Auto man-
ufacturers were conspicuously absent
from the witness list at one day of hear-
ings before the subcommittee last week,
although they were said to have been in-
vited to testify. They also stayed away
from committee hearings in the Senate.

At last Monday’s hearing before the
House subcommittee, FCC Chairman
Richard E. Wiley introduced letters that
the FCC had received from auto makers
on the pricing of auto radios. Replying
to FCC inquiries, Mr. Wiley said, Ameri-
can Motors, Chrysler, Ford and General
Motors had generally agreed that “the
selling price of automobile radio receiv-
ers, for AM only, AM-FM monophonic,
and AM-FM stereophonic follows an ap-
proximate ratio of 1:2:3"—that is, the
mono combination costs twice, and the
stereo three times, as much as an AM-
only car radio. The prices for those sets,
Mr. Wiley noted, are: for AM, $49-$69;
for AM-FM mono, $101-$186, and for
AM-FM stereo, $149-$233.

Yet, according to a study by the Ar-
thur D. Little Co., cited at the hearings
by former FCC Commissioner Kenneth
A. Cox as a spokesman for National
Public Radio, the cost of adding FM to
a typical AM-only car radio, which it-
self could cost only $13.52, is $6.95. And
while acknowledging the automakers’ as-
sertion that the disparity in prices stems
from the higher quality sets needed to
meet car mobility and space require-
ments, Mr. Wiley questioned the need
for the cost jumps for AM-FM combina-
tions if the quality has already been
built into the AM receiver. “Perhaps the
auto manufacturers, the Federal Trade
Commission or the Department of Jus-
tice can shed additional light on the
question of the price structure in this
area,” the chairman said.

However, Mr. Wiley’s support for an
all-channel bill was not unqualified. A
key problem for him, and one that al-
most tripped up the bill in the Senate,
is the concern that an all-channel bill
would force consumers to buy radio
service they don't want. “We are con-
cerned with reducing the consumer’s
freedom of choice and the possible extra

cost that may be involved for citizens
who still want to purchase an AM-only
receiver,” Mr. Wiley said. But a com-
mittee member and sponsor of one of
the House bills, Representative Clarence
Brown (R-Ohio), reasoned that there is
another, more compelling side of the
freedom of choice issue. “It is our re-
sponsibility to open up as many channels
of communication as possible,” he told
Mr. Wiley. “What we are doing is ex-
panding the freedom of choice of the
listener of what he can hear.”

Another committee member, Repre-
sentative James M. Collins (R-Tex.),
noting that FM sets are now in some
90% of homes and 28% of cars, ex-
pressed concern that the bill would be
an unneeded boost to the FM industry.
“They’re all willing applicants [for FM
licenses],” said Mr. Collins. “They know
what they’re getting into, don’t they?”
Mr. Wiley agreed that “we don’t have an
obligation to insure their profitability,”
but, he said, “stations have to be viable
to provide service” and he reiterated his
feeling that the price structure of auto
manufacturers puts an artificial damper
on that viability.

A committee spokesman said that auto
companies had been invited to testify
but had not responded, “They don’t want
to have those rip-off prices of ‘theirs ex-
posed to the congressional glare,” he
suggested.

The only opposition to the bill at the
hearing came from the Electronics In-
dustries Association, whose staff vice
president, Jack Wayman, argued that
the bill is not needed and would be
counterproductive.

EIA sales figures show that in 1973
90% of all home radio sets sold in the
U.S. for more than $15 were capable of
FM reception. In the same year 28% of
auto radios sold were FM equipped. The
auto FM sales represented a 13.6% in-
crease over the previous year, Mr. Way-
man said.

The EIA executive said the require-

One down. Barrett E. Guisinger,
VP-technical adviser to the president
of International Video Corp., Sunny-
vale, Calif. (1}, is with Carl Hanseman,
VP-research and development, Vid-
tronics Co., Los Angeles, before the
first of three IVC-9000 recorders
scheduled to be delivered to Vid-
tronics early next month. To be used
in Vidtronics broadcast tele-produc-
tlon, the machines use two-inch tape
and a segmented scan helical format.
They sell for between $60,000 and
$90,000 each. Shipments to Vid-
tronics will be completed before Aug.
31, IVC said.
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ment of FM capability in car radios
would be “particularly unsound during
this inflationary period.” He cited figures
that in some cases were higher than those
quoted by Mr. Wiley to illustrate the
price spreads in factory-installed car
radios: $60-$80 for AM only, $125-$165
for AM-FM monophonic, $200-$250 for
AM-FM multiplex or stereo, $250-$400
for AM-FM -tape stereo.

Mr. Wayman added that there were
“burgeoning sales” of car radios for in-
stallation after delivery from the auto
factory. He said it was estimated that by
1975 40% of car radios sold, at the fac-
tory or afterward, would have FM ca-
pacity and by 1978, 75%.

Mr. Wayman said EJA opposed the
bill on the grounds it would violate “the
basic American right of freedom of
choice.”

But Congressman Brown asked: “Can
I go out and buy an FM-only radio for
my car?’ “No,” Mr. Wayman replied.
Then, “if your choice is FM, all you can
do is get both,” Congressman Brown
continued. “May I ask how that relates
to my freedom of choice?”

To that, Mr. Wayman said: “You can
buy an FM portable if you want. You
see cab drivers in New York all the time
with a portable sitting there.”

The committee also heard from a
panel of broadcasters, all of whom ex-
pressed support.of the legislation. Richard
Jencks, vice president of CBS, said the
bill would “permit listening to FM by the
87% of the public who do not now have
access in their automobiles to FM radio.”

Donald Thurston, president of Berk-
shire Broadcasting Co. and head of the
National Association of Broadcasters’ all-
channel radio committee, voiced NAB
support of the measure, which he said
need not be burdensome to manufac-
turers Or consumers.

The Senate-passed bill that is before
the House subcommittee would make
AM-FM tuning capacity a requirement
in all sets costing more than $15 at re-
tail and shipped in interstate commerce.
Also before the subcommittee is a bill
introduced by Representatives Brown
and Lionel Van Deerlin (D-Calif.) that
would impose no dollar criterion but
would leave it to the FCC to exempt
certain categories of sets from its rules
to be written by authorization of the
legislation.

Technical Briefs

New in color cameras. Concord Com-
munications Systems enters color camera
market with PCC-49 color video camera
weighing less than six pounds and switch-
able for all portable applications. Initial
delivery expected in September. Also
available is VTR-460 color video camera
recorder pack priced at $4,495. 40 Smith
Street, Farmingdale, N.Y. 11735, (516)
694-7960.

Preview Master. L. J. Scully Manu-
facturing Co. announces Preview Master
designed for disc cutting, utilizing solid-
state logic control circuitry. Operating
with closed loop drive, the unit improves



wow and flutter. Additional features in-
clude NAB/CCIR equalification, ability
to accommodate most preview times and
cue modes for easy loading. Priced at
$4,525. 138 Hurd Avenue, Bridgeport,
Conn. 06604.

Complete rundown. Collins Radio has
published new catalogue describing com-
plete line of broadcast equipment. Collins
Radio, Broadcast Division, Dallas 75207.
(2i4) 235-9511.

New Beaulieu. Hervis Corp., Sherman
Oaks, Calif., announces availability of
new Beaulieu 5008S, single-system or
double-system sound, super-8 camera.
New camera, which accepts both Kodak
Ektasound or silent cartridges, features
existing-light filming capability and is
equipped with new Angenieux 6-80mm
zoom lens. Price: $1,448.

T e W O T
Lee offers lone
land-mobile dissent

Additional spectrum space
given to land-mobile users is
incursion on UHF and violation
of congressional intent, he says

FCC Commissioner Robert E. Lee says
the commission’s decision to permit land-
mobile radio to share UHF channels in
three cities is part of a constant unjusti-
fied whittling away of channels available
for television broadcasting.” He also
calls it a “breach of faith with the Con-
gress.”

Commissioner Lee expressed his views
in a dissenting statement issued in con-
nection with the commission’s decision
to permit UHF-land mobile sharing in
Miami, Dallas-Fort Worth and Houston
(BROADCASTING, July 22). Similar shar-
ing is already in effect in 10 cities.

His reference to a “breach of faith”
with Congress relates to enactment of
legislation in 1962, in response to an
FCC request, requiring television-set
manufacturers to build into their sets the
capacity to receive all 82 channels. “Con-
gress,” he said, “recognized the need to
utilize 82 channels of television broad-
casting. Our stated priorities were to
provide one or more facilities in all com-
munities and one or more services to all
areas.”

FCC staff puts
thumbs down
to AT&T rates

Common Carrier Bureau presentation
says company overstated its case

in asking hi-lo rates it claimed

were needed to compete with SSC’s;
return to drawing board suggested

The private line hi-lo tariff that AT&T
has adopted for news services as a means
of meeting the competition it is facing
from new specialized common carriers
has been unreasonably successful in that
regard, according to a presentation by the
trial staff of the FCC’s Common Carrier
Bureau. Not only that, the staff says, the
costs being passed on to news-service
subscribers—broadcast stations and news-
papers—are substantial and may have a
“severe” impact on smaller customers,
although the impact would not be ex-
pected to impair seriously the nationwide
dissemination of news.

The staff offered those findings in a re-
port to the commission recommending
rejection of the new tariff. The staff says
AT&T has not demonstrated that the
new rates are “just, reasonable and non-
discriminatory.”

The report also says the commission
should set down guidelines for AT&T
to follow in the future in filing rates
for competitive services. The suggested
guidelines reflect gaps and errors the
staff said can be found in the case AT&T
made in behalf of the hi-low tariff.

AT&T put the new rates into effect
last month after a five-month delay re-
sulting from the efforts of news services,
broadcasters and newspapers to kill the
rates. If the commission should declare
the new rates illegal, customers will be in
line for rebates.

The hi-low tariff
traditional method of nationwide price
averaging with rates set according to the
routes involved—lower in low-cost, high-
density routes (the New York-Chicago
corridor, for instance), higher in the
high-cost, low-density areas. AT&T said
the new tariff is needed to help it combat
what it called the cream-skimming—that
is, servicing only high-density areas—of

445 PARK AVENUE

more fLan a c[ecaJe o/ Condfruch'ue Seruice
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HOWARD E. STARK
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replaced AT&T's .

new specialized common carriers, such
as MCI Inc.

MCI, however, said the tariff is aimed
at putting it out of business. And the
commission staff said that the tariff has
had “a substantial adverse impact” on
the specialized common carriers. MCI, it
noted, “has been forced to reduce its
staff by 30%, its cash flow has been
constricted, and, in order to meet the
hi-lo rates, its break-even point on new
routes has been extended from 18 to 32
months and its net revenues will decline
substantially.”

Indeed, the staff says, “Bell has seri-
ously overestimated the demand for SCC
services in relation to its own, and to
this extent has misconceived the extent
to which it is necessary to restructure its
rates to be competitive with the SCC's.”

The staff says the evidence does not
support the contention of news organiza-
tions that the new tariff would result in
a substantial cancellation of newswire
services or that the dissemination of news
nationally will be seriously impaired. A
survey by the National Association of
Broadcasters tending to support that as-
sertion (BROADCASTING, April 8) was dis-
missed by the staff as “biased and self-
serving”: the staff notcd that the NAB
informed those being surveyed that the
results would be used to oppose the
AT&T's rate-increase request.

Nevertheless, the staff said, the record
supports the contention that “less finan-
cially secure subscribers would feel the
effect significantly.” The report mentioned
specifically the Rocky Mountain Broad-
casters—144 AM, FM and TV broad-
casters operating in small markets with
small staffs and limited resources. The
higher costs “will make it impossible”
for many of them to retain both network
and newswire services, according to the
staff. “In very small markets, where sta-
tions have only a newswire, the increases
may compel them to discontinue even
the newswire,” the report says.

Besides NAB and the Rocky Mountain
Broadcasters Association, the new tariff
is being opposed by such news organi-
zations as the Associated Press, United
Press, Reuters, Dow Jones and Com-
modity News Service.

At bottom it is what the staff sees as
the effect of AT&T's “serious overesti-
mation of the threat” of competition
from the specialized common carriers
that seems the key to the recommenda-
tion to reject the tariff. The rate filing,
the report says, “has been inimical to
the growth of competition for specialized
communication services. We believe that
a healthy competitive environment can
only be promoted and maintained if
Bell's rates are clearly reflective of the
unique characteristics of its plant and
based on accurate costing thereof.”

In the guidelines the staff urged the
commission to direct AT&T to present
new market studies reflecting realistic
growth potential and customer accep-
tance of specialized common carrier serv-
ice. They also require a complete justi-
fication for fundamental demarcations be-
tween classifications of service developed
to de-average rates in response to com-
petitive offerings.



Company
L (o 5 e POR BDOD A0 DBAE BO0D
L5 I 56600060000 60000500006000
BBDO Inc. ...........co.nnans 000
Capital Cities Communications Inc. .
Chris Craft ....... 000DBJ00 GDOABDO0D

Cox Broadcasting ............ 00900
Dun & Bradstreet , . ... .
Kaiser
Metromedia Inc. .,....
MGM ......
New York Times Co. ..
Reeves Telcom
Rollins 1inc.
Scripps-Howard
Storer ......

Warer ....
wWometco

* Change too great to be meaningful.
' Based on Income before tax credit,
2 From continuing operations.

Period/Ended

6 mo. 6/30
12 mo. 4/27
6 mo. 5/30
6 mo. 6/30
9 mo. 6/30
6 mo. 6/30
6 mo. 6/30
6 mo. 8/30
6 moa. 6/30
9mo. 6/16
6 mo. 6/30
6 mo. 6/30
6 mo. 6/30
12 mo. 6/30
6 mo. 6/30
€ mo. 6/30
6 mo. 6/30
6 mo. 6/29
6 mo. 6/30
6 ma. 6/15

Revenues

CURRENT AND CHANGE

461,791,000
272,455,000
32,600,000
65,511,000
45,836.000
49,559,000
240,908,000
130,804,000
96,671,900
175,000,000
1,431,000,000
191,943,000
4,448,218
193,300,000
15,168,661
50,738,000
388,987.000
17,471,000
31,943,000
69,709,000

Net
Change Income
+ 76% 27,474,000
+ 7.6% 5,426,000
+ 10.5% 2,701,000
+ 25% 10,733,000
— 4.4% {1.369,000}
+ 14.2% 6,473,000
+ 79% 19,895,000
+ 28.4% 34,462,000
- 1.0% 1,972,251
+ 46.0% 19,300,000
+ 16.5% 154,800,000
+ 9.5% 11,528,000
+ 1.5% 145,519
+ 17.2% 16.650.000
+ 7.9% 3,060,631
+ 26% 6,470,0004
+ 14.9% 26,846,000
+ 17.6% 1,212,000
-— 7.4% 902,000
+ 18.9% 3,859,000

Change

.

+
+
+
+
+
+
+
+
+
+
+
+
+

|+ +

3%
48.5%
4.7%
5.7%

12.6%

9.0%
15.9%
61.8%

6.6%

8.9%
88.2%
30.0%
14.0%
12.2%
31.0%
64.1%
16.9%
45.3%

+ 96%

.32

64,2

Revenues

428,929,000
253,144,000
29,500,000
63,930,000
47,967,000
43,391,000
223,293,000
101,966,000
97,656,691
119,000.000
1,217.000,000
175,395,000
4,384,442
165,026,303
14,069,542
49,439,000
338,533,000
14,858,000
34,487,000
58,663,000

3 Losses at tirm's subsidiary: All-Star Insurance Corp.
4 Includes pretax gains from repurchase of company’s convertible subordinated
debentures, gains from NHL, and Qains from gircraft sale,

YEAR EARLIER

Net
Income
27,408.000
3,654,000
2,579,000
10,156,000
3,862,000
5,748,000
18,247,000
29,728.000
5,165,401
18,100,000
142,100,000
9.741,000
207,923
14.616.036
2.728,348
4,971,000
21,650,000
1,037,000
1,649,000
3,522,000

Per
Share
1.61

34
1.00
1.32

.75

625
1,06
.79
1.37
1.26
.88
.09
1.07
1.05
1.05
1.49
27
59
8.3

Approx. Total market

Cloging  Closing shares capitall-

Stock Wed. Wed Net change % change 1974 P/E out 2ation

symbol  Exch. July 24 July 17 in week in week High Low ratio (000) (000)

Broadcasting

ABC ABC N 25 3/8 24 1/4 + 1 1/8 4.63 28 3/8 21 §/8 9 164582 4204768
CAPITAL CITIES cce N 33 1/2 32 5/8 + /8 + 2.68 39 1/4 22 3/4 13 T.164 239,994
cas [:33 N 36 3/4 3% 3/4 00 40 25 11 28+092 1,032,381
CONCERT NETWORK® o 1/64 1/4 .00 7/8 1/4 2+200 550
cox COX N 13 1/2 12 3/4 + 3/4 + 5.88 19 3/8 12 1/2 7 5+831 78,718
FEDERATED MEDIA®++ 0 5 3/¢4 5 3/a .00 5 3/4 5 19 820 4,715
GROSS TELECASTING GGG A 8 1/2 9 = 1/2 = 5.55 13 5/8 8 1/2 [] 800 6+ 800
LIN LINB D 3 3 1/8 - 178 = 4.00 6 3/4 2 5/8 3 2,296 6+868
MOONEY* MOON Q 2 3/4 2 34 <00 3 5/8 2 1/4 7 385 1,058
PACIFIC & SODUTHERN PSDU D & 172 4 + 172 + 12.50 & 1/4 3 1/8 38 1+750 7.875
RAHALL RAHL 8] 31/2 3 1/6 + 174 + T.69 [} 3 1/4 -] 1+297 49539
SCRIPPS—~HOWARD SCRP 0 14 1/2 15 o 172 = 3.33 17 1/2 14 172 7 2+589 37+540
STARR SBG M 4 1/2 4 3/4 =~ 1/4 = 5.26 9 4 1/2 4 1,069 4,810
STORER 58K N 14 1/8 14 1/4 = 1/8 - «B7 17 3/8 11 1/4 7 4,751 674107
TAFT TFB N 18 16 + 2 + . 12.50 23 3/8 15 7 Gyllé T4+052
WDODS COMM.* i} 7/8 7/8 <00 1 174 7 292 255
Broadcasting with other major interests Lzt 80:032 GUILCUEL
ADAMS~RUSSELL AAR A 1 1/2 1172 -00 2 1/2 11/2 4 1,259 1,888
AVCO Av N 4 3/8 4 1/ = 1/8 = 2.77 8 7/8 “ &4 11,481 504229
BARTELL MEOQIA BMC A 11/8 1 1/8 .00 2 3/8 1 2 2+257 2+539
JOHN BLAIR BJ N 5 1/4 5 + 1/4 + 5,00 7 172 4 1/8 & 24403 12+615
CAMPTDWN INDUSTRIES® 0 1/4 1/4 .00 /8 1/4 3 1.138 284
CHRiS-CRAFT CCN N 21/8 2 1/8 .00 4 1/4 2 1/8 24 4y162 B+844
COMBINED COMM. CCA A 10 3/4 9 3/4 + 1 + 10.25 13 77/8 7 3+280 35,260
COWLES CWL N [} 5 3/4 + 1/4 + be34 7 1/8 5 5/8 12 3,969 234814
DUN & BRADSTREET DN8 N 25 1/4 25 + 174 + 1.00 36 22 174 17 264555 6T70+513
FAIRCHILD IND. FEN N 5 7/8 5 5/8 + 1/4 + 4ebh 6 3/4 4 1/8 13 49550 26+731
FUQUA FQA N T 3/8 71/8 + 1/4 + 3.50 10 3/4 6 5/8 4 T+273 53,628
GENERAL TIRE GY N 14 1/8 14 3/8 - 174 o 1.73 18 1/4 12 7/8 4 21+51% 303,899
GLOBETROTTER GLBTA i} 2 1/2 2 172 .00 4 3/6 2 172 3 2+T59 64897
GRAY COMMUN.%* u} 7 174 T 1/4 00 8 1/2 6 1/2 5 475 3+443
HARTE-HANKS HHN N 9 1/2 8 3/4 «+ 3 + 8.57 14 174 8 1/4 7 44330 41,135
JEFFERSON=PILOT JP N 23 172 23 1/2 .00 38 1/4 22 1/8 11 24,126 566,961
KAISER INDUSTRIES* Ki A 5 7/8 6 1/8 = 1/4 = 4.08 8 1/2 5 1/8 3 27+487 161+486
KANSAS STATE NET.=* KSN Q 3 1/2 3172 .00 3 7/8 3 1/4 [} le74l 6,093
KINGSTIP KTP A 3 7/8 3 3/6 + 1/8 + 3.33 5 3/4 3 374 o 1ls154 LveTl
LAMBR COMMUN,2++ P 1 1/4 1 1/4 .00 1 1/4 1 1/8 25 475 593
LEE ENTERPRISES LNT A 13 1/& 12 + 1 174 + 10441 13 1/4 10 3/& 9 3,352 4h4v4l4
LIBERTY LC N 11 3/¢ 11 1/8 + 5/8 + 5.61 15 5/8 10 7/8 5 6r632 T7+926
MCGRAW-~HELL MHP N T 7/8 7 3/4 + 1/8 + l.61 9 6 7 230426 184+ 479
MEDIA GENERAL MEG A 22 1/2 22 1/8 + 3’8 + 1.69 26 1/2 20 10 34552 794920
MEREDITH MDP N 9 9 .00 11 3/8 8 1/4 4 2+908 26¢172
METROMEDIA MET N 6 5/8 & 7/8 - 1/4 - 3.63 10 5/8 6 6 br4s7 424711
MULTIMEDIA MMED 8] 11 1/2 12 - 1/2 - 4.16 14 1/4 10 1/2 8 4y388 50r462
NEW YORK TIMES CO. NYKA A 11 3/8 10 7/8 + 172 + 4,59 13 3/4 10 1 10,231 116,377
OUTLET CO. DTu N 8 1/4 8 + 1/4 + 3.12 9 3/4 7 3/4 4 1+379 11+376
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Approx. Total market
Closing  Closing shares capliall-
Stock Wed. Wed Net change % change 1973-1974 P/E out zatlon
symbol  Exch. July 24 July 17 in week In week High Low ratio {000) 1060)
POST CORP. POST 0 6 1/2 6 172 .00 10 374 & 1/4 & B82 54733
PSA PSA N 3 65 1/4 1/4 = 4.00 10 5 172 18 3,181 19,086
REEVES TELECOM RBT A 1 174 1 174 «00 1 374 1 1/8 11 241376 2,970
RIDDER PUBLICATIONS RP 1 N 16 578 16 + 5/8 + 3.90 16 5/8 11 11 8+305 138,070
ROLLINS ROL N 9 5/8 9 + 5/8 + 6.94 19 374 9 8 13,305 128,060
RUST CRAFT RUS A 7 3/8 T 1/8 + 1/4 + 3.50 10 1/4 6 5 24366 17,449
SAN JUAN RACING SJR N 8 1/2 8 7/8 - 3/8 = 4422 13 3/8 8 1/2 6 2,367 20+119
SCHERING-PLOUGH SGP N 61 63 3/4 - 2 3/4 = 4.31 74 3/8 58 172 30 53,823 3,283,203
SONDERL ING SD8 A 5 3/4 5 3/4 .00 10 5 3/4 3 788 44531
TECHNICAL OPERATIONS T0 A 4 174 4 178 + 1/8 * 3.02 4 3/4 & 4 1y 344 59712
TIMES MIRROR CO. TMC N 13 1/2 12 378 + 1 1/8 + 9.09 17 5/8 12 1/8 8 31,4385 423,697
TURNER COMM, #%++ a 3 3/8 3 3/8 .00 3 5/8 3 & 1,373 4,633
WASHINGTON POST CO. Wea A 21 3/4 20 5/8 + 1 1/8 + 5.45 24 3/8 14 3/4 8 4,749 103+290
WOMETCO WaM N 8 1/4 B 1/4 .00 10 1/4 8 6 6,034 49,780
TOTaAL 346,982 6+821,503
Cablecasting
AMECO** ACO 1] /8 7/8 .00 1 7/8 174 1,200 1.050
AMER. ELECT. LABS AELBA 1] 1 1/8 1 1/8 +00 21/8 3/4 3 1,673 1.882
AMERICAN TV & COMM. AMTV a 7172 T 172 - 00 19 1/4 T 172 17 3,181 23,4857
ATHENA COMM.®x 0 1/4 1/4 .00 3/4 1/4 21374 593
BURNUP & SIMS 8SIM a 8 8 3/4 - 3/4 = 8.57 24 1/8 6 9 72907 639256
CABLECOM-GENERAL cCce A 2 21/8 - 178 = 5.88 4 1/2 1 374 25 2+560 5,120
CABLE FUNDING=* CFUN 1] 5 4 3/4 + 1/4 + 5.26 T 3/8 & 3/4 42 1,121 51605
CARLE INFO.++ 0 172 172 .00 3/4 172 1 987 A3
CITIZENS FIN.#*=> CPN A 1 374 1 7/8 - 1/8 - 6.66 4 1/4 1 3/4 2:697 44719
COMCAST=* [1] 2 1/2 2 174 + 174 + 11.11 2 172 1172 10 1,705 4y 262
COMMUNICATIONS pPROP. camy Q 1 172 1172 .00 3 3/8 1 3/8 17 4y761 Trlal
COX CARLE CxC A 5 1/8 5 1/8 .00 15 1/4 o 1/2 9 3,560 18+ 245
ENTRON® ENT a 374 3/4 .00 3/a4 172 5 1.358 1.018
GENERAL INSTRUMENT GRL N 9 3/4 9 5/8 + 1/8 + 1.29 17 178 8 3/4 S 7.060 684835
GENERAL Tvx 1] 1 174 374+ 172 + 66.66 1172 34 63 1,000 1:250
LVO CABLE Lvac (1] 2 3/4 2 3/4 .00 4 5/8 2 3/4 55 1,879 5,167
SCIENTIFIC-ATLANTA SFA A 6 7/8 6 1/8 + /4 + 12.24 9 172 5 7/8 7 917 61304
TELE-COMMUNICATION** TCOM 0 1 374 1 3/4 .00 5 3/4 1 3/4 7 4v852 8y49 1
TELEPROMPTER S % TP N 3 3 00 8 1/4 3 18 164013 48,039
TIME INC. TL N 37 1/8 35 + 21/8 + 6.07 40 174 30 3/4 7 10,381 385+394
TaCoM=* TOCH a 3 2 5/8 + 3/8 + 14.28 4 7/8 2 172 7 634 1+902
UA-COLUMBIA CABLE vacc (1] 4 3/4 5 = 174 = 5.00 6 3 34 11 1,795 8:526
vIACOM via N 4 3/8 4 1/8 + 174 + 6.06 7T 1/2 & 7 3,850 164843
VIKDA®* vIK A 1 7/8 2 S 1/8 = 6.25 4 1 7/8 24534 4,751
TOTAL 85,393 63247463
Programing
COLUMBIA PICTURES=* CpPS N 2 1/8 2 + 1s8 + 6.25 4 3/4 2 6,748 14+339
DISNEY Di1s N 39 3/4 4D 172 -~ EY 1.85 54 172 34 3/4 24 29,155 1.158.911
FILMWAYS FWY A 3 2 374 4+ 1/4 +  9.09 6 2 5/8 3 1,791 54373
FOUR STAR 374 3/4 .00 1 3/8 3/4 1 665,350 499,462
GULF + WESTERN GwW N 20 3/8 20 174 + ls8 + .51 29 1/8 18 3/8 4 14,088 287,043
MCA MC A N 23 23 3/4 = 3/4 = 3.15 26 1/2 19 1/4 [] 8,386 192,878
MGM MGM N 16 3/8 15 3/4 4+ 5/8 * 3.96 16 3/8 9 1/4 12 5:918 96+907
TELE-TAPE*®*++ 1] 172 172 .00 3/4 1/8 24190 1,095
TELETRONICS INTL.* 0 3 3 .00 4 1/8 3 6 943 2,829
TRANSAMERICA TA N 6 3/6 6 7/8 - 1/8 = 1.81 i0 3/8 6 5/8 5 65:115 4394526
20TH CENTURY=FOX TF N 5 5 <00 9 1/8 4 3/4 7 8:280 41,400
WALTER READE** WALT u] 1/8 1/8 .00 1/2 1/8 4,467 558
WARNER wCl N 9 7/8 9 7/8 .00 18 172 9 5/8 & 16+317 161,130
WRATHER WCo A 5 1/8 5 + 1/8 + 2.50 8 1/8 4 1/8 57 24223 11,423
Service TOTAL 831,577 2+912+874
BROO INC. s} 12 7/8 11 172 + 1 3/8 + 11.95 14 1/4 10 3 24513 324354
COMSAT co N 31 3/4 27 174 + 4 1/2 + 16.51 40 3/8 26 1/8 8 10:000 317,500
CREATIVE MANAGEMENT CMaA A 3 3/8 3 3/8 .00 6 5/8 3 3/8 4 1.016 34429
DOYLE DANE RERNBACH poyL ] R 1/4 8 3/4 - 172 = S5.71 11 172 8 1/4 o 1+796 14+817
ELKINS INSTITUTE®#++ ELKN 4] /s 3/8 .00 5/8 1/4 14897 711
FODTE CONE G BELDING FCB N 8 8 .00 11 176 8 5 2+065 16+ 520
GREY ADVERTISING GREY 1] 6 1/2 6 172 - 00 8 3/8 6 1/2 3 14255 8y157
INTERPURLIC GROUP PG N 10 1/8 10 + 1/8 + 1.25 13 9 5/8 o 2+319 23,4679
MARVIN JOSEPHSON® MRVN 1] 5 172 5 + 172 + 10.00 8 172 5 & 357 54263
MCI COMMUNICATIONS+ MCIC Q 2 2 «00 6 172 2 12,825 254650
MOVIELAR MOV A T/8 7/8 - 00 1 5/8 5/8 5 14407 1+231
MPQO VIDEOQTRONICS#% MPQO A 1 3/8 1 174 «+ 1/8 + 10.00 2 578 1 1/8 539 741
NEEDHAM, HARPER MDHMA Q 4 5/A 5 = 3/8 - 7.50 T 1/2 4 5/8 2 918 44245
A. C. NIELSEN NEELB 1] 15 1/4 16 = 3/4 0 4.68 28 14 1/8 14 10,598 1614619
NGILVY & MATHER 0oGIL 4] 14 172 14 172 .00 17 174 12 3/4 5 1,807 264201
PKL CO.%4+ PKL 0 3 1 .00 1 376 1/4 [ 818 gla
J. WALTER THOMPSON JNT N 8 1/2 8 3/4 - 174 = 2.85 12 6 7/8 13 21624 224304
UNTVERSAL COMM *++ 1] 5/8 5/8 .00 374 172 1 715 446
WELLS, RICHs GREENE WRG N 6 172 6 1/8 + 3/8 + b.12 9 5/8 6 1/8 3 14632 10,608
TOTAL 57»701 676,093
Electronics
AMPEX APX N 3 2 7/8 + 1/8 + b4e34 4 778 27/8 8 10,796 32,388
CCA ELECTRONICS* CCAE 1] 1 1/8 1 1/8 .00 1 1/8 5/8 2 a8l 991
COHUs INC. COH A 2 172 2 172 +00 3 7/8 2 1/8 5 14542 3,855
COMPUTER EQUIPHENT CEC A 1172 1 3/8 + 1/8 + 9.09 2 1/8 1 1/4 9 2,333 3,499

Broadcasting Jul 29 1974
42



Approx. Total market

Closing  Closing shates capltall-

Stock Wed. Wed. Nat change % chmge 1973-1974 PIE out zation

symbol  Exch. July 24 July 17 in waek in wee. High Low ratio {000} {060)
CUNKAL cax N 14 t3 5/8 + /8 + 2.75 21 13 6 1,261 174654
GENERAL ELECTRIC GE N 48 3/ 47 3/4 + 1 + 2.09 65 7 172 15 182,114 8,878,057
HARRIS CORP, HRS N 23 1/2 23 172 .00 33 1/2 22 3/4 8 64229 146,381
INTERNATIONAL VIDEO IvCe 0 3 1/8 3 1/4 - 1/8 = 3.84 T 172 3 1/s8 1o 2,728 8,525
MAGNAVOX MAG N 4 1/6 4 3/8 - 1/8 - 2.85 9 7/8 L 18 17,799 754645
M MMM N 70 71 1/2 - 1 1/2 o 2.09 80 1/2 &8 1/2 26 113,100 7+9 17,000
MOTOROLA MOT N 51 L/2 51 /4 + 174 + .48 61 7/8 40 1/2 17 27,968 1+440,352
DAK INDUSTRIES 0EN N 10 1/4 10 1/2 - 1/74 = 2.38 12 7/8 9 1/2 4 1639 16,799
RCA RCA N 13 5/8 L4 - 3/8 - 2.67 21 1rs2 13 1/4 [} Tar 4464 1+014+299
ROCKWELL INTL. ROK N 26 176 26 + 1/4 + «96 28 3/8 25 1/8 6 30,315 795.768
RSC INDUSTRIES RSC A 1 1/8 1 + 1/8 + 12.50 2 1/8 1 7 3+ 458 3,890
SONY CORP SNE N 16 172 17 1/8 =~ 578 = 3.64 29 7/8 16 172 31 1654625 2,732+812
TEKTRONIX TEK N 33 1/2 33 1/2 .00 47 3/4 33 1/2 14 8,646 289,641
TELEMATION++ TINT o 2 2 .00 2 3/4 1 ¥e 12 14050 2,100
TELEPRO IND.*++ 1] 6 7/8 6 7/8 .00 8 2 1/2 43 475 3,265
VARTAN ASSOCIATES VAR N 9 8 1/2 + 172 + 5.88 13 174 6 5/8 8 6+617 5,553
WESTINGHOUSE WX N 13 174 12 3/4 + 172 + 3.92 26 12 172 8 87.876 191644357
ZENITH 1€ N 18 7/8 19 7/8 - 1 o 5.03 31 5/8 18 7/8 8 18,797 354+793
TOTAL 765+ 693 2449614624
GRAND TOTAL 2+167+984 38+052,887

Standard & Poor's Industrial Average 95,92 94.65 +t.27

A-Amerlcan Stock Exchange P/E ratios are based on earnings-par-share * P/E ratlo computed wlth

M-Midwest Stock Exchange

N-New York Stock Exchange

0-Over the counter (bid price shown)
P-Pacific Coast Stock Exchange
ttStock did not trade on Wednesday;
closing price shown is last traded price.

Washington.

Over-the-countér bid prices surplled by
Hornblower & Weeks, HemphlIl-|

Yearly highs and lows are drawn from
trading days reported by Sroadcasting.
Actual figures may vary allghtly.

Noyes Inc.,

ains or losses.
ttStock split.

figures for the last 12 months as published

by Standard & Poor's Corp. or as obtained

through Broadceasting's own research. Earn-
ing figures are exclusive of extraordinary

earnings fifures for last 12
months published by company.
1 No annual earnings figures
are available,

** No P/E ratio is computed;
company registered net losses,

Fates & Fortunes.

Media

Clair R. McCollough relinquishes presi-
dency of Steinman station group, Lan-
caster, Pa.,, but remains as consultant.
Harry J. Shaub Jr., general manager, be-
comes executive vice president. Mr. Mc-
Collough, 71, who has been active in in-
dustry affairs during most of his career,
won National Association of Broadcas:-
ers Distinguished Service Award in 1961.
Mr. Shaub has been with Steinman group
for 25 years. Group owns WGAL-AM-FM-
Tv Lancaster, wTEV(Tv) New Bedford,
Mass. (Providence, R.L), and wDEL-
(AM)-wsTwW(FM) Wilmington, Del,

Liss

)
Connelly

Richard J. Connelly, VP, public informa-
tion, ABC Inc., New York, named to new
post of VP, public relations, broadcast-
ing, in restructuring in which William J.
Liss, public information officer, Judicial
Conference of State of New York, joins
ABC as VP, public relations, leisure ac-
tivities.

Martin Itzikman, Beverly Hills, Calif,,
attorney and former business affairs ex-
ecutive with Winters Rosen Productions
and John Secondari Productions, joins
NBC as manager, compliance and prac-
tices, West Coast, based at Burbank,
Calif. He succeeds Sanford Asher, who
resigned sevcral months ago.

Philip L. Mergener, general manager,
WEEK-TV Peoria, Ill., elected VP of licen-
see Mid-American Television Co., sub-
sidiary of Kansas City Southern Indus-
tries Inc. He continues with same re-
sponsibilities,

John M. Otter, one-time VP in charge of
sales, NBC-TV, named staff consultant,
corporate underwriting department of
noncommercial WNET(Tv) Newark, N.J.-
New York. His consideration as successor
to Norman E. Cash as president of Tele-
vision Bureau of Advertising precipitated
bitter division within that organization’s
board (BrROADCASTING, Nov, 12, 1973, et
seq.).

Thomas H. Reiff, program director, KPRrC-
Tv Houston, elected VP of licensee Chan-
nel Two Television Co.

Ted Ballenger, sales manager, KVOE-AM-
FM Emporia, Kan., named general man-
ager, koDY (aM) North Platte, Neb.

Mary Bates, Avco Broadcasting VP-
communications, Cincinnati, resigns to
join Cincinnati Bell as head of public
relations. Major portion of work handled
by her department reassigned to Avco’s
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wLwT(Tv) Cincinnati promotion depart-
ment under Steve Fisher, promotion-pub-
licity director. Ilze Kalnin and Greg
Stehlin transfer from corporate commu-
nications department to WLWT promo-
tion staff.

Frank L. Jackson, media consultant and
teacher, Governor’s State University,
Park Forest South, Ill., named director of
community relations, wrLD-Tv Chicago.

Melvyn B. Smith, director of information
services, WDCA-TV Washington, named
promotion manager, WFLD-Tv Chicago.

Jane Crandlemire, advertising and pro-
motion director, Auburn Mall, Boston,
named director of development and pro-
motion, noncommercial WwBUR-FM Boston.

Sam Richardson, director of station serv-
ices, kTBC-Tv Austin, Tex., to handle
promotion and public service activities for
station.

Newly elected officers, Colorado Broad-
casters Association: C, A. Denney, KBZZ-
(AM) La Junta, president; Al Perry, KosI-
AM-FM Aurora, president-elect; Steve
Heater, XSPN(FM) Aspen, secretary-
treasurer; nobody is “elected” past presi-
dent; John E, Morrill, reappointed execu-
tive director.

Robert P. Eckel, assistant traffic man-
ager, wLWT(Tv) Cincinnati, named man-
ager of computer sales-traffic systems.
(Corrects July 15 item, which said Mr.
Eckel had joined wLwT in new position;
he has been with station since 1970.)



Broadcast Advertising
LA Carl Spielvogel, ex-

ecutive  VP-opera-
tions, Interpublic
Group of Com-
panies Inc., New
York, named vice

chairman-operations
for Interpublic. He
has been with orga-
nization since 1960
in variety of execu-
tive posts.

Richard D. Rasor,
management  supervisor, J. Walter

%ompson Co., New York, elected senior

William J. Devlin, account supervisor,
Ketchum, MacLeod & Grove, Pittsburgh,
named VP.

William Fagan, account executive, MMT
Sales, named national sales manager,
wToP-Tv  Washington. He replaces
Michael T. Dorsey, appointed regional
sales manager, Top Market Television
Inc., new Post-Newsweek rep firm
(BROADCASTING, June 24.)

Alan Frischer, account executive, ABC
Spot Sales, New York, named national
sales manager, KGo-Tv San Francisco.
Walter M. Perls, Arthur & Wheeler Inc.,
joins Bozell & Jacobs, Chicago, as senior
VP-director of creative services. He suc-
ceeds Arnold Paley, senior VP-creative
director, B&J Chicago, transferred to
B&J San Francisco. George M. Rogers
Jr., director of advertising and media
services, Alberto-Culver Co., joins B&J
Chicago, as VP-director of media serv-
ices.

Charles K. Frodsham, general sales man-
ager, kLMo(aM) Longmont, Colo,
named general sales manager, KSIR(AM)
Estes Park, Colo.

Calvin P. Copsey, VP, WGN Continental
Sales Co. and manager, Los Angeles di-
vision (TV), elected to board of directors
of rep firm. Donald D. DeCarlo, assistant
general sales manager, woN-AM Chicago,
named treasurer of rep firm.

Jon Nottingham, account executive, Har-
rington, Righter & Parsons, Chicago,
named national sales manager, KHOU-TV
Houston.

Bettye Eads, office manager, media buyer
and assistant treasurer, Monte Rosenwald
& Associates, Amarillo, Tex., named
media director. Phil Stanley, broadcast
producer for agency, named creative
director.

Paul M. Nugent, VP-general sales mana-
ger, wxix-Tv Cincinnati, named president
of new agency, J. Christopher Gregg Ad-
vertising & Public Relations, Cincinnati.

John J. Manning, media director, Lord,
Sullivan & Yoder, Marion, Ohio, joins
Intermedia Inc., Cincinnati, as manager,
research and media services, media group
division.

Eileen E. Marcus, public relations, Ev
Clay Associates, Miami, joins Hume-
Smith-Mickelberry Advertising, Miami,
as public relations director.

Dave Champion, associate media direc-
tor, Henderson Advertising, Greenville,

Spielvogel

S.C., joins Advertising Inc., Greenville,
as director of media.

Jerome Greenberg, copywriter, Ted Bates
& Co., New York, named creative super-
visor on agency’s Panasonic account.

William H. Lytle, account executive,

kMBZ(AM) Kansas City, Mo., named
local sales manager.
Robert Gordon, retail development,

wcCBS(AM) New York, named to head
similar but newly created division at
wHAS-TvV Louisville, Ky.

Hyman Farbman, account executive,
WwNDE(AM) Indianapolis, named sales
manager, wziX(aM) York, Pa. He re-
places Clair Miller, who retires after 25
years with station.

Mary Connell Mitchell, national director
of merchandising services, Holland &
Associates, advertising agency, Little
Rock, Ark., named VP-account services.

Audrey S. Beebe, chief assistant to sales
manager, Mectro Radio Sales, Atlanta,
named sales manager.

Sue Brown, Charles Parlato and Aldo
Traina, media supervisors, Foote, Cone
& Belding, New York, named assistant
media directors. Susan Tischler, media
planner, Foote, Cone & Belding, New
York, named media supervisor. Mary
Ann Coffas, media buyer, named media
planner.

Kathy Zwiesler, sales assistant, WHEN-
(aM) Syracuse, N.Y., named assistant
business manager, WHEN-AM-TV,

Reg Travers, salesman, KFBK (AM) Sacra-
mento, Calif., named local sales manager,
KMUV(TV) Sacramento, Calif., channel
31, scheduled to go on air this summer.

James Overman, supervisor, film editing,
KNBC(TV) Los Angeles, named to new
post of manager, sales administration.

James E. Dotter, account executive, Leo
Burnett Co., Chicago, named account
supervisor.

John F. Bruemmer, VP-account super-
visor (Ralston’s Chicken of the Sea ac-
count), D’'Arcy-MacManus & Masius, St.
Louis, James G. King, media director,
and Roy E. Clark, creative supervisor,
relocated to DM&M Los Angeles office.

Olivia Lawrence, continuity director,
wDEF-TvV Chattanooga, Tenn., named
production coordinator and copywriter
for broadcast division, LBJ Productions,
Lindsey, Bradley and Johnston Advertis-
ing Agency, Chattanooga, Tenn.

Programing

Sy Salkowitz, writer-executive, Columbia
Pictures Television (formerly Screen
Gems), joins 20th Century-Fox Tele-
vision as VP-development and produc-
tion (dramatic and action-adventure pro-
graming).

Fred Whitehead, director of development
and sales, Tomorrow Entertainment,
named director of development, Co-
lumbia Pictures Television, Los Angeles.

Stuart Mandel, director of labor relations
and legal affairs, ABC Inc., Los Angeles,
named VP, business affairs, movies for
television, ABC Entertainment.
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John Harmon, announcer, KIKK-AM-FM
Pasadena-Houston, Tex., named program
director, wvoJ (aM) Jacksonville, Fla,

Terrell L. Metheny Jr., operations mana-
ger, WEAM(AM) Arlington, Va,, named
program director, WGSO(AM)-WQUE(FM)
New Orleans.

Mark Driscoll, assistant program direc-
tor, ksLQ(FM) St. Louis, named program
director, wBBF(AM) Rochester, N.Y.

David V.B. Britt, VP of CTW Communi-
cations Inc., Children’s Television Work-
shop subsidiary for cable TV, named to
new post of development VP for non-
profit CTW, New York, to oversee fund-
raising to support its Sesame Street,
Electric Co. and other TV programing.

Paul J. Fuller, general manager, noncom-
mercial WPCR-AM-FM Plymouth, N.H,,
named program director, WLNH-AM-FM
Laconia, N.H.

Homer C. Mason, production manager,
KHQ-TV Spokane, Wash., named program
director.

Gary Robinson, special projects unit di-
rector, kMox-Tv St. Louis, named pro-
gram manager, wGHP-Tv High Point,
N.C.

Theodore F. Kohl, production manager,
WPLG-TV Miami, joins wFLD-Tv Chicago
in same capacity.

Sherry L. Swedenborg, commercial opera-
tions manager, WTTG(Tv) Washington,
joins kKwoN-Tv Denver as operations
manager,

Michael Lee, co-founder, Sacramento’s
Bacchus Theater, and drama director,
City Parks and Recreation Department,
named production manager, KMUV(TV)
Sacramento, Calif.,, which is to begin
operation this summer,

Broadcast Journalism

Bruce MacDonell, executive producer of
special projects, KNBC(Tv) Los Angeles,
named news director, WRC-TV Washing-
ton. Both are NBC-owned stations.

Guy Gibson, news director, WFAA-AM
and kzEw-FM Dallas, named managing
editor, WRR-AM-FM Dallas.

Dale Schussler, news dircctor, WTRF-FM-
Tv Wheeling, W. Va., named editorial
director. Mark Davis, assistant director
and anchorman, WTRF, succeeds Mr.
Schussler as news director.

William E. Beagle, assistant news direc-
tor, wCIT(AM) and WLSR(FM) Lima,
Ohio, named news director.

Joan Seeley, news correspondent, WINz-
(AM) Miami, named interim news di-
rector.

Jon Petrovich, wHAS(AM) Louisville, Ky.
news reporter, joins wWLKY-Tv Louisville
as assignment editor. He will also teach
broadcast journalism at Indiana Univer-
sity Southeast.

Michelle Roth, public service director,
KHJ-AM-FM Los Angeles, named week-
end newsperson.

Mike Michaelson, first assistant to super-
intendent, House Radio and TV Gallery,
Washington, appointed superintendent,
succeeding Robert Menaugh who retired
(BROADCASTING, July 8).



Terry Zahn, teaching assistant, Univer-
sity of Hawaii, joins krrv(Tv) Honolulu
as anchorman-reporter.

Joyce Alspach, xpHo-Tv Phoenix, weather
announcer, joins kKov(aMm) Phoenix, in
same capacity.

Les Coleman, national director of broad-
cast relations, Boy Scouts of America,
joins WAPI-TV Birmingham, Ala., as an-
chorman.

Barbara Tanabe, coanchorperson, KOMO-
Tv Seattle, joins KHON-Tv Honolulu in
same capacity.

Valeriec Lampe, news assistant, wLwT-
(1v) Cincinnati, named general assign-
ment reporter. John W. Getter, anchor-
man, WKEF-Tv Dayton, Ohio, named gen-
eral assignment reporter, WLWT.

Donald E. Scott, weekend news anchor-
man, wLwD(Tv) Dayton, Ohio, joins
wJZ-Tv Baltimore, as general assignment
reporter.

DeQuilla Walker, wisT(am) Charlotte,
N.C., named afternoon newsperson at
wGIv(AM) Charlotte.

Gayle Sinclair, reporter-anchorperson,
wERV-TV Green Bay, Wis., joins WTAE-TV
Pittsburgh as reporter.

Julie Alex, administrative aide to John
Corporon, vice president, news,- wPIX-
(Tv) New York, named to new post of
business manager of station’s news de-
partment.

Cable

Paul G. O’Friel, director, Lincoln Filene
Center for Citizenship and Public Af-
fairs, Tufts University, Medford, Mass.,
named VP and general manager, Warner
Cable of Massachusetts.

James L. Gray, VP-operations, Lozier
Corp., Omaha, Neb,, equipment manu-
facturer, named regional manager, Great
Lakes Region, Warner Cable Corp., Co-
lumbus, Ohio.

James Merriam Sr., chief engineer,
Radio-Television Ceater, Naples, Fla.,
named chief maintenance engineer, Palm-
er Broadcasting cable systems, Naples,
Marco Island and Pine Island, Fla.

J. E. Mankin Sr., manager, LVO Cable,
Tyler, Tex., named president, LVO
Cable, Tyler and Jacksonville. Leon
Eldridge, assistant manager, named gen-
eral manager.

James K. Orwick, salesman, CATV divi-
sion, Jerrold Electronics Corp., named
manager, Midwestern regional office.
Leonard J. Norcia, sales staff, wvJs(am)
and wsTto(FM) Owensboro, Ky., named
general commercial manager of stations
and co-owned Owensboro Cablevision.

Equipment & Engineering

Joseph Garodnick, adjunct professor, de-
partment of electrical engineering, City
College, Stamford, Conn., named to new
post of director of communications sys-
tems, Goldmark Communications Corp.,
subsidiary of Warner Communications
Inc.

Gary D. Miller, manager, Solid State
Scientific, San Jose, Calif., sale office,

joins Stewart-Warner Microcircuits,
Sunnyvale, Calif., as marketing manager.

Donald E. Lefebvre, regional manager,
Commercial Electronics Inc., Boston, re-
joins Telemation as distributor-dealer
sales manager for the Eastern United
States.

William Davis, VP-producer, BF&]J
Video Inc., Baltimore, joins Byron Mo-
tion Pictures, Washington, as manager of
video tape sales.

Emerson

Warren

Leonidas P. B, Emerson, chief, FCC of-
fice of opinions; and review, appointed
to commission review board replacing
Joseph N. Nelson. Succeeding Mr. Emer-
son is David W, Warren Jr., assistant
chief of office of opinions and review. W.
Elliot Ours, chief of regional services
division, field operations bureau, FCC,
Washington, named chief, enforcement
division. Herman I. Branse, attorney-ad-
visor with opinions and review, named
deputy chief, succeeding Mr. Warren.
Harry Fine, assistant chief engineer in
charge of research division, named dep-
uty chief engineer, Office of Chief Engi-
neer, FCC.

Craig W. Moodie, formerly VP of ad-
vertising and marketing for Armstrong
Cork Co. and recently senior VP of
Rogers & Cowan, New York public rela-
tions firm, has formed Craig W. Moodie
& Associates, corporate and marketing
communications firm with headquarters
at 575 Madison Avenue, New York.

Joseph J. Jacobs, formerly VP and coun-
sel, United Artists Broadcasting and be-
fore that assistant to the president for le-
gal and broadcasting division affairs, ABC
Washington, elected VP, ITT World
Corrllcmunications, subsidiary of 1TT, New
York,

Robert Sorensen, VP for marketing and
research, Wamer Communications Inc.,
New York, has resigned to devote full
time to his marketing and research coun-
sel firm, Robert C. Sorensen & Associ-
ates, New York. Warner Communica-
tions and its divisions will be major client.

Jeff Male, producer-director, WCIX-TV
Miami, named video-tape night super-
visor, Consolidated Film Industries, Los
Angeles.

The Rev. Ronald R, Saucci, M.M., voca-
tion director and director of development,
Maryknoll Society, New Jersey, named
director of media relations for Mary-
knoll, Catholic foreign mission society
of America.
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Deaths

John Joseph (Joe) Bernard, 61, veteran
broadcaster who had been inactive in re-
cent years because of failing health, died
July 23 in Houston. He started as sales-
man at wky(aM) Oklahoma City in
1934, was general manager of, succes-
sively, KOMA(AM) Oklahoma City, WGR-
aM-Tv Buffalo, N.Y., krvi(TVv) St. Louis
and KFwB(AM) Los Angeles.

Joe Flynn, 47, Captain Wallace Bingham-
ton in McHale's Navy TV series and
second VP, Screen Actors Guild, died
July 19 of heart attack in Los Angeles.
He leaves wife, Shirley, and two sons.

Morton Lowenstein, 61, president of Se-
lective Broadcast Advertising, Philadel-
phia station representative firm, died
there July 19 after heart attack. He en-
tered broadcast field in 1940's, was
affiliated with several New Jersey stations
before starting rep company in 195S.
Survivors include two sons—one of
whom, Albert, will assume direction of
company.

Stanley C. Saueressig, 58, co-owner of
kZON(AM) Santa Maria, Calif., and
broadcaster since 1939, died June 25 of
bone cancer. He retired as president and
general manager of KZON in 1972, due to
failing health, He ‘i§ survived by wife,
Joan, and son, Timothy.

NOTHING

SUCCEEDS
LIKE NEWS

SUCCESS

It's an axiom of television
broadcasting that the station 5
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market
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good news product,which means, [
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As compiled by BROADCASTING, July 15
through July 19 and based on filings,
authorizations and other FCC actions.

Abbreviations: Al nate.  ann. Junced.
ant.—antenna. aur.—aural. aux.—auxiliary. CARS—
community antenna relay station. CH—critical
hours. CP—construction permit. D—day, DA—di-
rectional antenna. ERP—effective radiated power.
HAAT—height of antenna above average terrain.
khz—kilohertz. kw-——kilowatts. LS—local sunset.
MEOV—maximum expected operation value. mhz—
megahertz. mod.—modifications, N—night. PSA—
presunrise service authority. SCA—subsidiary com-
munications authorization. SH—specified hours, SSA
—special service authorization. STA—special tem-
porary  authorization. trans—transmitter. TPO—
transmitter power output. U—unlimited hours. vis.
—visual. w—watts. *—noncommerciat,

New TV stations

Application

= *Arkadeiphia, Ark.—Arkansas Educational Tele-
vision Commission seeks VHF ch. 9 (186-192 mhz);
ERP 300 kw vis, 60 kw aur. HAAT 1,086 ft.; ant.
height above ground 116 fi. P.O. address: ¢/o Lee
Reaves, 350 S. Donaghey St., Conway, Ark 72032
Estimated construction cost $892,053; first-year
operating cost $55,600. Legal counsel Pierson, Ball
and Doud; consulting engineer Jansky and Bailer.
Principal: Lee Reaves, director. Ann. July 15.

Final actions

a *Anchorage—Alaska Public  Television  Inc.
Broadcast Bureau granted VHF ch. 7 (174-180
mh2); ERP 1034 kw vis, 22.90 kw aur. HAAT
210 ft.; ant. height above ground 230 ft. P.O.
address 308 G Street, Anchorage 99501. Estimated
construction cost $855,125; first year operating cost
$307,000; revenue none. Geographic coordinates 61°
13’ 10" north lat.; 149° 52’ 33 west long. Type
trans. RCA TT-17FH. Type ant. RCA TF-6AH.
Legal counset McKenna, Wilkinson & Kiitner,
Washington; consulting engineer Marvin R. Weath-
erly, Anchorage. Principals: William T, McCaughan
is president of Alaska Public Television Inc.
(BPET-469). Action July 8,

® *Jonesboro, Ark.—Arkansas Educational Tele-
vision Commission. Broadcast Bureau granted UHF
ch. 19 (500-506 mhz); ERP 933 kw vis, 186 kw
aur. HAAT 1,020 ft.; ant. height above ground
945 ft. P.O. address: 350 South Donaghey, Conway,
Ark. 72032, Estimated construction cost $1,004,-
883; first-year operating cost $55,600. Legal counsel
Pierson, Balt & Dowd, Washington; consulting engi-
neer Jansky and Bailey. Principal: Lee Reaves,
director (BPET-487). Action July 8.

a8 *Annapolis, Md.—Maryland Public Broadcastin
Commission. Broadcast Bureau granted UHF ch.
22. (518-524 mhz); ERP 5,000 kw vis, 500 kw aur.
HAAT 874 ft.; ant. height above ground 848 f1.
P.O. address: Bonita Ave., Owings Mills, Md.
21117. Estimated construction cost $1,513.100; first-
year operating cost $256,206. Legal counsel Schwartz
and Woods, Washington; consulting engineer R, S.
Duncan. Principal: Dr. Frederick Breitenfeld, exec-
utive director (BPET-465). Action July 8.

s Alpena, Mich.—Thunder Bay Broadcasting Corp.
FCC granted VHF ch. 11 (198-204 mhz); ERP
316 kw vis, 632 aur. HAAT 665 ft.; ant. height

For the Record.

above ground 497 ft. P.O, address: 1283 Hwy, M-32
West, Alpena 49707, Estimated construction cost
$71,993; first-year operating cost $398,900; revenue
$275,000. Legal counsel McKenna, Wilkinson &
Kittner, Washington; consulting engineer Cohen
& Dippell. Principals: Thomas Scanlan (48.5%),
TV-Radio assistant at Michigan State University,
Charles L. Petch (12.4%), retired manufacturer,
et al. (BPCT-4469). Commission authorized Thun-
der Bay to relocate its main studio one-fifth
mile outside Alpena city limits. Commission also
gramed approval of agreement between Thunder
ay and North American Broadcasting Co., com-
peting applicant for ch. 1], whereby North Ameri-
can's application was withdrawn, Thunder Bay’s
granted and North American reimbursed by Thun-
der Bay for its expenses. Petition and sugplcmemﬂl
petition to deny or designate Thunder Bay appli-
cation for hearing, filed by Northern Entertain-
ment (WGTU Traverse City, Mich.) were dismissed
as not being timely filed. Action July 16.

Actions on motions

® Administrative Law Judge Lenore G. Ehrig in
Jackson, Miss. (Lamar Life Broadcasting Co., et
al.), TV proceeding, scheduled hearing for Nov. 4
in liew of Sept. 16 (Docs. 18845-9). Action July 16.

B Administrative Law Judge Thomas B. Fitzpatrick
in Corpus Christi, Tex. (U-Anchor Broadcasting;
Telecorpus), TV proceeding, granted joint request
for approval of agreement and grant of Telecorpus
application, to extent that agreement as amended
is approved; authorized payment by Telecorpus to
U-Anchor of expenses of $16,5%0 (reimbursement
0o U-Anchor is held in abeyance until review
board acts on petition to enlarge issues and, i
enlarged, favorable resolution in U-Anchor’s favor);
dismissed with prejudice application of U-Anchor,
and retained in hearing status Telecorpus applica-
tion (Docs. 19915-6). Action Jjuly 10; granted mo-
tion by Telecorpus for summary decision as it re-
lates to issue on determination of whether grant
of Telecorpus application would result in concen-
tration of control of TV broadcasting (Doc. 19916).
Action July 12,

s Chief Administrative Law Judge Arthur A. Glad-
stone in Rapid City and Lead, 5.D. (Western Tele-
vision Co.,, Dakota Broadcasting Co.), TV pro-
ceeding, designated Administrative Law Judge John
H. Conlin to serve as presiding judge, and sched-
-\'xleld 9hearing for Sept. 25 (Doc. 20093). Action
uly 9.

Rulemaking petition

FCC received following petition
table of assignments (ann. July 15)

8 Associates for Creative Enterprise in  Media,
University Park, N.M.—Seeks 10 assign ch. 35 to
Salinas-Monterey, Calif. (RM-2408).

to amend TV

Existing TV stations
Final actions

a WALA-TV Mobile, Ala.—Broadcast Bureau
granted CP to change type trans. (BPCT-4729).
Action July 8.

® San Diego—Broadcast Bureau granted San Diego
National League Baseball Club authority to trans-
mit_program material to XETV(TV) Tijuana, Mex.
(BFP-406). Action July 9,
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8 KPUA-TV Hilo, Hawaii—Broadcast Bureau
granted CP to change ERP vis. 3.16 kw; aur.
0.631 kw; ant. height 530 ft.; change type ant.; ant.

structure (decrease height) (BPCT-4647). Action
July 12.
® KAKE-TV Wichita, Kan.—Broadcast _Bureau

granted CP to change type trans. (BPCT-4727).
Action July 8,

s WBNG-TV Binghamton, N.Y.—Broadcast Bu-
reau granted CP to change type trans. (BPCT 4738).
Action July 8.

» KVMP (ch. 29) Tulsa, Okla, and WGLJ (ch. 24)
Memphis—CP authorizations cancelled, call letters
deleted, and pending application dismissed at re-
quest of permittees, Victor Muscat and Cliff B.
Ford. Ann. July 19.

a KGW-TV (ch. 8) Portland, Ore—Broadcast
Bureau anted permit to change ant. system;
granted CP to install aux, trams. at main trans.-
ant. Jocation (BPCT-4707, 4728). Action July 8.

® WNGE (ch. 2) Nashville—Broadcast Bureau
granted CP 1o install precise frequency control
equipment (BPCT-4725), Action July 8.

» WHRO-TV Hampton-Norfolk, Va.—Broadcast
Bureau granted CP to change ERP vis. 1510 kw;
aur. 229 kw (DA); tl)?e trans.; trans. location one
mile east of Bennett Harbor, Va.; change type ant.;
ant. system, and ant. height 1000 ft. (BPET-474).
Action July 8.

» WDSIA-TV (ch. 6) Superior, Wis.—Broadcast
Bureau granted CP to change type trans. (BPCT-
4721). Action July 8.

Actions on motions

® Chief Administrative Law Judge Arthur A. Glad-
stone in Kirksville, Mo. (KTVO 1nc. [KTVO]),
TV proceeding, designated Administrative Law
Judge Herbert Sharfman to serve as presiding offi-
cer, and scheduled hearing for Sept. 23 (Doc.
20100). Action July 9.

s Chief Administrative Law Judge Arthur A, Glad-
stone in Victoria, Tex. (John J, Tibiletti [KAVU-
(TY)D), TV proceeding, designated Administrative
Law Judge Jay A. Kyle to serve as presiding judge;
;cl[mdlusled hearing for Sept. 25 (Doc. 20101). Action
uly 16.

8 Administrative Law Judge William Jensen in
Lansing, Mich. (Gross Telecasting), renewal of
licenses for WIIM-AM-FM-TV, denied intervenor
ACLU’s request to immediately appeal to Review
board ruling of administrative law judge. or_for
modification of that ruling, filed July 9 (Doc.
20014). Action July 9.

8 Administrative Law Judge Chester F, Naumowicz
Jr. in New York (RKQ General [WOR-TV]; Multi-
State Communications) TV proceeding, denied re-
quest by Multi-State for review of financial records,
filed June 25, since Review board by order of
July 5 denied RKO’s requested enlargement of
financial issues, and RKO'S financial experience is
'l]he]ref‘%re not pertinent (Docs. 19991-2), Actlon
uly 10,

Other actions

® Review board in New York TV proceeding
denjed petition by Multi-State Communications to
add issues against RKO General, applicant for
renewal of its license for WOR-TV New York.
Multi-State, competing applicant for new TV, re-
quested addition of Section 1.65 issue, together
with basic qualifications issue against RKO (Docs.
19991-92). Action July 16.

8 FCC invites comments on prime time access
rule waiver policy for 1974-75 broadcast year, since
it appears that prime time access rule, as adopted
in 1970 will remain in effect until September 1975,
Commission is presently of view that same peneral
waiver policies applied hitherto under 1970 rule,
should continue. Staternent on this subject will be
issued by about Aug. 1, 1974. Action July 17.

s FCC denied Avco Broadcasting Corp. and New-
house Broadcasting Corp. waiver of “off-network”
restrictions of prime time access rule. Commission
said grant of waivers could result in circumven-
tion of the June 18 decision of U.S. Court of
Appeals prohibiting commission from putting modi-
;icinit;r_;s of rule into effect this September. Action
uly 17.

Rulemaking action

s Miami, Dallas-Fort Worth and Houston—Rules
extending UHF-TV_land mobile sharing plan by
addition of single UHF ch. for use in urbanized
areas of Miami, Dallas-Fort Worth and Houston
have been adopted by commission. Frequency bands
470-476 mhz (ch. 14) will be available to land
mobile radio services ,in Miamil, 482-488 mhz band
{ch. 16) in Dallas-Fort Worth, and 488-494 mhz




?a{ndl ch. 17) in Houston (Doc. 18261). Action
uly 17,

New AM stations

Applications

= Forsyth, Mont.—Gold-Won Radio Cotporation
sceks 1250 khz, S kw-D. P.O. address: 814 Knight
St., Miles City, Mont. 59301, Estimated construc-
tion cost $73,213. first-year operating cost $50,000;
revenue $120,000. Principals: Mlchael J. Dorris
(26%), B. Dean Holmes (26%), et Mr. Dorris
is engmeer at KATL(AM) Miles Clty and Mr.

Hol.mes is insurance agent in Miles City.
July 1
= Huron, S.D.—Broadcast Bureau accepted for

filing application of Dakota Communications Ltd.
for new AM on 1190 khz at Huron, S.D,, has been
accepted for filing by the Broadcast Bureau. Pro-
posal was technically in vlolauon since it could
involve prohibited overla; Bureau said Dakota
had established propose operalion would not
effect future consideration of class I-A 1200 khz
channel since, due to existing stations, no II-A
facility could be allocated on 1200 khz that would
overlap with proposed operation and not with
existing stations. Action Juily 1

» Montery, Tenn.—Montery Broadcasting Company
seeks 1420 khz, 1 kw-D. P.O. address: Box 591,
Crossville, Tenn. 38555, Estimated construction
cost $28,650; first-year operating cost $32,600;
revenue 540,000 Principal: Edward M. Johnson
(100%) is vice president and general manager of
WCSV(AM) Crossville. Ann. July 11,

®» Wharton, Tex.—Beverly Ann Irish seeks 1500
khz, 500 w-V. P,O. address: 11003 Cedarhurst,
Houston, Tex. 77035. Estimated construction cost
$5,000; first-year operating cost $56,976; revenue
$62,400, Principal: Beverly Ann Irish (100%) is
50% owner of carpet cleaning company, Ms. Irish
requests interim operating authority of KANI(AM)
Wharton, Ann. July 18,

Final actlons

® Sedona, Ariz.—Tabback Broadcasting Co. Broad-
cast Bureau granted 1470 khz, 5 kw-D. PO, Ad-
dress Stutz Bearcat Drive, Sedona 86336, Estimated
construction cost $23,851; first year operating cost
$37,778; revenue 572000 Principal: Joseph P.
Tabback (100%). Mr, Tabback was recently em-

oyed as announcer at KVIO(AM) Cottonwood,
Anz (BP-19505). Action July 10,

= Georgia-Florida—FCC  denied
Dowric Broadcasting Co, for review of review
board decision. Decision granted application of
Integrated Broadeasting Co. for CP for new AM
on 1530 khz at Jacksonville, Fla., and dcmed
application of Dowric for gtation on same fre-
quency at Brunswick, Ga. (Docs. 19448, 19450)
Action July 16.

application by

Existing AM stations

Applications

o WKLY Hartwell, Ga,—Seeks CP to change ant.
site 241 ft, west of present site. Trans. and studio
redescribed as Hwy. 51, 1.6 miles west of Hartwell.
Ann. July 18.

e KHUB Fremont, Neb.—Seeks CP to change ant.
and trans, site to 0.5 miles east of city limits on
Military Ave., Fremont. Ann. July 18.

Starts authorized

» Following station was authorized program operat-
ing authority for changed facilities on date shown:
WOKB Winter Garden, Fla. (BP-19,446), July 9.

Final actions

= KOME San Jose, Calif.—Broadcast Bureau grant-
ed change in studio location: 1245 §. Winchester
Bivd., San Jose; remote control permitted (BRCH-
1212). Action July 9.

= WANM Tallah Fla,—Broad B
granted main Studio location change to 540 W.
Brevard St., Suite B, Tallahassé¢; remote control
permitted (BRC-3716). Action June 24,

& WIRK West Palm Beach, Fla.—Broadcast Bureau
granted CP to change nighttime directional pattern
and add MEOV's (BP-19723). Action July §,

& WRBL Columbus, Ga,—Broadcast Bureau grant-
ed mod. of license to operate trans, remote
control from 1327 Warren Williams Rd., lumbus
{main studio), DA (main and aux.) DA-N (BRC-
3710). Action July 12.

® KLOU Lake Charles, La.-~—Broadcast Bureau
granted mod. of license covering change in main
studio location to 3111 Alamo St.,, Lake Charles,
La.; operate by remote control from main studio
(BTC-3701). Action July 3.

& WGUY(AM) Bangor, Me.—FCC denied
by Bangor Broadcasting Corp., licensee of WGUY,
for reconsideration of Dec. 19, 1973, commission
action in which commission denied "Bangor's re-
quest for rule waiver to permn nighttime operation
of WGUY and returned its application as un-
acceptable, Action July 16,

etition

Summary of broadcasting

According to the FCC, as of June 30, 1974

Not
On air Total on air Total
Licensed STA® CP's on alr CP's authorized
Commercial AM 4,388 2 19 4,409 .58 4,467
Commercial FM 2,503 0 44 2,547 166 2,713
Commercial TV-VHF 505 1 8 514 4 520°°
Commerclal TV-UHF 180 "] 2 192 a5 239"
Total commetrcial TV 696 1 10 706 39 759°°
Educatlonal FM 861 0 23 684 8o 764
Educational TV-VHF 88 0 3 a1 4 -
Educational TV-UHF 131 0 12 143 4 150**
Total educational TV 219 0 15 234 8 24g°°
* Speciai temporary authorization ** includes off-alt licensees
& WKYO Caro, Mich.—Broadcast Bureau granted = Flint, Mich.—Radio Flint Inc. seeks 92.7 mhz,

CP to increase tower height to 340 fi.; condition
(BP-19725). Action July 12.

& WCRM Clare, Mich.—Broadcast Bureau granted
license c0ver1ng pen'm(' trans. and studio location
redescribed as 0 N. Mission, 0,75 milcs south
of Clare (BL-IMGS) Action July 8.

s WTKO Ithaca, N.Y,—Broadcast Bureau granted
CP to install aux. trams,, and ogerale by remote
control from main studio (BP-19726). Action July

& WMYB Mpyrtie Beach, S.C.—Broadcast Bureau
granted CP to change ant.-trans. and main studio
location to 21st Ave,, 0.8 miles northwest of Oak
St. and 21st Ave. intersection, Myrtle Beach, S.C.
and increase ant. height 10 320 ft. to add series re-
sistor; conditions (BP-19703). Action July 9.

s WTGR Myrtle Beach, S.C.—Broadcast Bureau
granted CP to increase power to S kw, add DA
and change typc trans, (BP-19589), Action July 15.

8 KOTA Rapid City, S.D.—Broadcast Burcau
granted CP to change MEOV’'s of N-DA pattern
(BP-19737). Action July 15,

& KOMW Omak, Wash.—Broadcast Bureau granted
CP to increase power (BP-19519), Action July 10.

& KTNT Tacoma, Wash.—Broadcast Bureau grant-
ed CP to change ant, trans. site to S. 23rd and
Union Ave., Tacoma (BP 19,683). Action July 11.

Action on motion

8 Administrative Law Judge Ernest Nash in
Raleigh, N.C, (WLLE Inc. [WLLE]) revocation
of license proceeding, on judge’s motion, postponed
hearing scheduled for Sept. 24 to Oct. 1 in Raleigh
{Doc¢. 19908). Action July 12.

Other action

® Iowa City AM proceeding, FCC granted request
by Johnson County Broadcasting Corp. (KXIC
lowa City) for stay of ¢ommission’s order denying
its application for review of review board decision
(Feb. 8) which granted CP to Braverman Broad-
casting Co. for new AM in lowa City (Docs, 19596
7). Action July 15.

Fines

& KFJB Marshalltown, lowa—Broadcast Bureau,
by letter, notified Marshall Electric Co. that it has
incurred apparent liability for forfeiture of $2,000

for willful or repeated violation of rules by operat-
ing with full power past time of local sunset on
Aug, 1 and 2, 1973, and making improper entries
in operating log without due regard for facts as to
reading ant. base current meter, with identical
entries from April 1 to Sept. 7, 1973. Action July

8 KZOL Farwell, Tex.—Broadcast Bureau by letter,
notified Best Broadcasting Co. that jt has in-
curred apparent liability for forfeiture of $1,
for failure to observe rules by not maintaining
operating frequency within twenty hertz of its
assigned frequency-July 11, 1973, through Feb, 20,
1974, Action July 15,

Bureau, by

8 KTXO Sherman, Tex,—Broadcast

letter, notified KTXO Inc, that it has incurred
apparent liability by cperating with excessive power
during presunrise hours in July and on most days
in Scpt, 1973, and by operating during unauthorized
presunrise hours not permitted under terms and
conditions of PSA. Action July 1S,

New FM stations
Applications

= Flint, Mich.—Fuqua Communications seeks 92.7
mhz, 3 kw., HAAT 300 ft. P.O. address: Box 2297,
Columbus Ga, 31902, Estimated construction cost
$97,352: first-year operating cost $122,650; revenue

1000, Fuqua Communications is owned (100%)
by Fequa Industries (J. B. Fuqua, et al). Fuqua
is 100% owner of several stations, including
WTVW(TV) and WROZ(AM) of Evansville, Ind.
Ann. July 10.
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3 kw. HAAT 300 ft. P,O. address: 487 Boutell Dr.,
Grand Blanc, Mich 48439. Estimated construction
cost $45,068; first-year operating cost $95,000;
revenue $96,000. Principals: Robert Dana MacVay
(50%), Henry M. Jennings (20%), et al. Mr. Mac-
Vay has interest in KLEK(AM)- KJFF(FM) Jefler-
son City, Mo., and in several Michigan newspapers.
Mr, Jennings is a farmer. Ann. July 10,

m *Binghamton, N.Y,—Southern Tier Educational
Television Association seeks 89.3 mhz, 8.7 kw.
HAAT 980 fi. P.O. address: 3311 E. Main St.,
Box 97, Endwell, N.Y. 13760. Estimated construc-
tion cost $149,519; first-year operating cost $77,800.
Southern Tier owns WSKG-TV Binghamton, Prin-
fi;inl:loPhllip P. Jackson, general manager, Ann.
uly 10.

Starts authorized

8 WZLD Cayce, S. C—Au(horlzcd
tion on 96,7 mhz, ERP 3
Action July 9.

= WLKE-FM Waupun, Wis.—Authorized program
operation on 99.3 mhz, ERP 2.8 w, HAAT 300 fi.
Action July 5,

I;:lrogrm-n opcra-
300 fc

Final actions

= Birmingham Southern College, Birmingham, Ala.
—Application for new educational FM on 91.7 mhz
?lsmusssed by request of applicant attorney. Ann,
uly 1

® Enterprise, Ala—Broadcast Burcau granted Jones
Wallace Miller 1067 mhz, 100 kw, HAAT 388 ft,
P.O. address: Box 765 Enlerpnsc 36330. Estimated
construction cost 5155 first-year operating cost
§67,583; revenue 569.160 Principal: Dr, Miller is
veterinarian and businessman in Enterprise (BPH-
8872), Action July 1S,

= Anchorage—Big Coum Radlo. Broadcast Bureau

granted 101.3 mhz, HAAT 155 ft. P.O.
address: 2800 E. Dowlmg Rd. Anchorage 99507.
Estimated construction cost $27,209; first-year

operating cost $15,000; revenue $36, 000. Principals:
Richard C. Cruver Glenn S. Miller and Robert
W, Fleming (33% each) Messrs. Cruver, Miller
and Flcmm* own YAK(AM) Anchorage and
}(llAK(AM) mrbanks, Alaska (BPH-8688). Action
uly 12,

= ¢S h, Ga.—Sa h State College. Broad-
cast Bureau granted 88.5 mhz, 10 w. HAAT 100 fe.
P.O, address: State College Branch, Savannah
31404, Estimated construction cost $21,736. Prin-
cipal: Prince A. Jackson Jr., president (BPED-
1772). Action July 12,

= Nampa, Idaho—Broadcast Bureau granted Idaho
Broadcasting Co. 94.9 mhz, 40 kw. HAAT 2503 ft.
P.O. address Box 160, Nnmpa 83651. Estimated con-
struction cost $1,700 (cqulpment to be leased); ﬁrst-
ycar operating cost §18,000; revenue $24,000, Prin-
cipals: Orval Hansen (33.6%), George A. Freund
(24.2%), Wayne C. Cornils (17.9%), et _al. Group
is also licensee of KFDX(AM) Nampa (BPH-8806).
Action July 15,

® *Springfield, Ill.—Sangamon State University,
Broadcast Bureau granted 91.9 mhz, 50 kw.

500 ft, P.O. address South Shepherd Road, Spnng—
field 62703. Estimated construction cost $261,56
first-ycar operating cost $91,420; revenue none,
Principais: Dr. Robert C. Spencer is president of
?a{\ga{gon State University (BPED-.1659). Action
uly

& Hindman, Ky.—Knott County Broadcasting Corp.
Broadcast ﬁureau granted 107.1 mhz, 5§ kw, HAAT
650 f1. P.O. address: Box 427, Hindman 41822,
Estimated construction cost $22,723; first-year
operating cost $10,000; revenue not given. Prin-
cipals: John Robert Morgan, president. Mr. Morgan
is also licensee of WKCB(AM) Hindman (BPH-
8734), Action July 10.

& Castalia, Ohic—Christian Faith Broadcast Inc.
Broadcast Bureau granted 97.7 mhz, 3 kw. HAAT
300 ft. P.O. address 305 Gildona Dnvc Sandusky,
Ohio 44870, Estimated construction cost 333 343,
first-year operating cost $8,100; revenue $35,000
Principals: Sheiby Gilllam, John R, Mellon, Billy




C. Pounders, James Gray and Leo Blanton (cach
20%). Mr. Gilliam is Castalia clergyman. Messrs,

Mellon, Pounders and Blanton are employes of
Ford Motor Co., Sandusky, Ohio. James Cray is
¢cement HRnisher at Castalia (BPH-8527). Action

July 9

s Pageland, 5.C.—Broadcast Bureau granted CP (o
Pageland Broadcasting for 1510 khz, 500 w-D.
P.O. address: 1009A, Westview Drive, Hartsville,
S.C. 29550. Estimated construction cost $37,235;
first-year operating cost $47,906; revenue $55,000
Principals: Louis M. Cook (©1%), et al, Mr. Cook
is sales manager of WHSC(AM) Hartsville (BP-
19580). Action July 15.

a8 Yorktown, Va.—Cradle of Democracy Broadcast-
ing Co. Broadcast Bureau granted 94.1 mhz, 50 kw.
HAAT 500 ft. P.O. address: Box 941, Yorktown
23690. Estimated construction cost $46,900; first-year
operating cost $39,900; revenue 537000 Prmcnpals
william H. Eacho Jr. (25%), et al, Mr. Eacho is
electrical engineer and advisor to WYCS(FM)
Yorktown (BPH-8816). Action July 10

Action on motion

& Chief Administrative Law Judge Arthur A. Glad-
stone in Neenah-Menasha, Wis. (Total Radio and
Evangel Ministries) FM proceeding, designated
Administrative Law Judge Byron E. Harrison to
serve as presidin, g Judge; scheduled hearing for
Oct. 7 (Docs. 20103-4). Action July 15,

Other actions

® Review board in Santa Paula and Fillmore,
Calif., FM proceeding, in response to request by
Class A Broadcasters In¢., added issue against
william F. and Anne K. Wallace, applicants for
new FM in Santa Paula, to determine whether
they have violated ex parte rules. Mutually exclu-
sive applications of Jerry Lawrence and Wallaces
for new FM in Santa Paula, and of Clark Ortone
and Class A for new FM in Fillmore, were desig-
nated for hearing on Nov. 14, 1973 {Docs. 19865-8).
Action July 16.

® Review board in South Lake Tahoe, Calif., FM
proceeding, in_ response 1o request by New World
Broadcasting Co., applicant for new FM on 100.1
mhz at South Lake Tahoe, added community
ascertainment issue against Entertainment Enter-
prises, competing applicant for same facilities. Its
request for addition of community ascertainment
issuc against KOWL Inc., third applicant for
gaﬁililligs. was denied (Docs. 19978-80). Action
uly

Rulemaking petition

FCC reccived following petition to amend FM
table of assignments as shown (ann. July 15):

s WINJ-FM Atlantic Beach, Fla.—Seeks to assign
ch. 283 to Jacksonville, Fla, and ch. 288A to St.
Augustine, Fla., and delete ch, 285A from Atlantic
Beach (RM-2405, fo be treated as counterproposal
in doc. 20002).

Rulemaking action

8 FCC amended FM table of assignments to assign
ch. 292A to Glennville, Ga.; ch. 280A to Pinckney-
ville, Ill.; ch. 228A o Boyne City, Mich.; ch. 276A
to Johnstown, Ohio; ch. 265A to Huntington, Tenn.;
ch. 296A to Graham, Tex., and ch. 269A to Kil-
marnock, Va. Each is first FM assignment to its
community (Doc. 9963). Action July 9.

Designated for hearing

8 Amsterdam, N, Y.—Mutually exclusive applica-
tions of Community Service Broadcasting Corp. of
Amsterdam (BPH-8664) and WKOL Inc. ( PH-
8743), for CP for new FM on 97.7 mhz at Am-
sterdam have been designated for hearing by
Broadcast Bureau (Docs. 20105-6)}. Action July 17.

® Neenah-Menasha, Wis.—Applications by Total
Radio and Evangel Ministries, for new FM to
operate on 100.1 mhz, with 3 kw and ant. height
of 300 fi. at Neenah- Menasha, have been desi
nated for hearing by Broadcast Bureau (BP]E
7907, BPH-8118). lIssues to be determined include
efforts by Total Radio on communily ascertain-
ment, which would better serve public interest
(Docs. 20103-4). Action July 10.

Existing FM stations

Start authorized

= Following station was authorized program operat-
ing authority for changed facilities on date shown:
KEBR Sacramento, Calif. (BPH-8560), July 8.

Final actions

s KKOP Redondo Beach, Calif.—Broadcast Bureau
pernmted remote control outside the ceity limits:
1957 W. 144th St., Gardena, Calif. (BRCH-1213).
Action July 12.

& WGAY-FM Washington — Broadcast Bureau
granted CP to change trans. location to 5202 River
Rd., Bethesda, Md.; install new trans.; install new
ant.; increase ant. height; change TPO; ERP 17
kw: ant. height 770 ft.; remote control from main

studio in World Building, Silver Spring, Md. (BPH-
9029). Action July 17.

s *WLCA(FM) Godfrey. lll.—Broadcast Bureau
granted license covering new station (BLED-1266).
Action July 12,

s WXRD Woodstock, Ill.—Broadcast Bureau
pranted liccnse covering changes; studio location
and first remote control: Old Court House on
Square., Johnson Street, Woodstock, 111, (BLH-
6251). Action July 8.

8 WNGO-FM Mayficld, Ky.—Broadcast Bureau

granted CP 10 install new ant.; change transmis-

sion line; ERP 6.6 kw: ant. height 140 fi. (BPH-
9025). Action July 11,
s KROF-FM Abbeville, La.—Broadcast Bureau

granted license covering new stalioni ERP 3.0 kw;

ant. height 240 ft. (BLH-6254). Action July 12,

s KPEL-FM Lafayette. La.,—Broadcast Burcau
granted CP to change trans. location to 0.2 miles
east of Louisiana 92 and 1.3 mi, south of US 90,

Lafayette; install new (rans; install new ant.; in-
crease ant. height; change TPO; ERP 100 kw; ant.
height 459 fi. (BPH-8747). Action July 11.

s KMLB-FM Monroe, La.—Broadcast Burcau
gr:lmtlefi CP to install new ant. (BPH-9026). Action
uly L1

s WHNE Birmingham, Mich.—Broadcast Burcau
granted CP to install new trans.; ERP 49 Kkw
(BPH-9010), Action July 11,

s *KSJR-FM  Collcgeville, Minn. — Broadcast
Bureau granted CP to change transmitting equip-
ment; install nmew ant.: change ant. system; add
girlculsnr polarization to ERP (BPED-1T739). Action
uly 8.

u KIMO(FM) Jefferson City, Mo. — Broadcast
Bureau granted license covering new station; trans,
—studio location 3103 S, Ten Mile Dr.. Jefferson

City: ERP 3.0 kw; ant. height 300 fr. (BLH-6244}.
Action July 12.
s KWKI1 Kansas City, Mo.—Broadcast Bureau

granted CP to install new trans. (BPH-9027). Ac-
tion July II.

® *WUNC Chapel Hill, N.C.—Broadcast Bureau
granlcd CP to install new trans.; install new ant.;
change transmission line; add vertical polarization
(BPED-1769). Action July 8.

®» WAVT-FM Poltsville, Pa.—Broadcast Bureau
permitted remote contrul from WPPA trans, site:
Norwegin township, 666 ft. north of Pousville city
limits, (BRCH-1209). Action July 9.

s WXRY(FM) Columbia, §.C.—Broadcast Bureau
granted mod. of license to change remote control
location outside city limits to WZLD(FM) studio
site at 1303 State St., Cayce, 5.C.; special condi-
tion (BRCH-1214). Action July 15.

s WFBC-FM Greenville, S.C.—Broadcast Bureau
permitied remote control from studio site at 505
}!ullhgrrord 5t., Greenville (BRCH-1210). Action

s WWWZ Summerville, S.C.—Broadcast Bureau
granted license covering new station (BLH-6236).
Actlon July 8.

3 WIKA(FM Centervilie, Tenn.—Broadcast Bureau
granted license covering new station; ant.; E 3.0
kw; ant. height 300 ft. (BLH-6243). Acuon July 12,

s WXRA  Woodbridge. Va.—Broadcast Bureau
granted CP to install new alt. main trans, (BPH-
9024). Action July 11.

s *WVPB Beckicy, W. Va.—Broadcast Bureau
granted license: studio location and remote control:
Raleigh Co. Airport. State Rt. 9/9 (WSWP-TV
Bldg.), Beckley (BLED-1267). Action July 11.

1 WNNO-FM Wisconsin Dells, Wis.—Broadcast
Bureau granted license covering new station; ERP
}f{ k\iv: ant, height 320 fi. (BLH-6242). Action
uly 12.

Action on motion

% Administrative Law Judge James F. Tierney in
Ypsilanti, Ann Arbor and Plymouth, Mich. (East-
ern Michigan University [*WEMU(FM] et al.), FM
educational procecding. scheduled hearing for Dee.
3 (Docs. 19911-14). Action July 12

Rulemaking action

s Chief, Boardcast Bureau,—On request of National
Association of FM Bruadcasters, extended from
July 25 to Aug. 26 time for filing comments, and
from Aug. 26 to Sept. 30 for reply comments, in
matter of AM-FM program duplication (Doc
20016). Action July 6.

Renewal of licenses,
all stations

= Broadcast Bureau granted renewal of licenses for
following stations, co-pending auxil., and SCA’s
when appropriate on July 16: KBYE(AM) Okia-
homa City; KCRT(AM) Trinidad, Colo.; KDLS
(AM) Perry, lowa; KEXS(AM) Excelsior Sprmg.
Mo.; KILR(AM) Estherville, lowa; KOSI(AM)

Aumr.t Colo.; KQAD-AM- FM Luverne, Minn.;
KSOK(AM) Arkansas City. Kan.; KWSH(AM)
Wewoka, Okla.; WCHB(AM) Inkster, Mich.;
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WDAY(AM) Fargo, N.D.; WGSB(AM) Geneva,
1.; WNAM{AM) Meenah-Menasha, Wis.; WYGO

(A M Corbin, Ky.. KDOK(AM)} Tyler, Tex.;
KNUE(FM) Tyler.

® Broadcast Bureau granted renewal of licenses
for following stations on July 18: KVLH(AM)

Pauls Valley, Okla.; WVIS(AM) Owensboro, Ky.;
T\YWRL(AM) New York; KWBA(AM) Baytown,
ex.

= KAIT-TV Jonesboro, Ark.; KFPW-TV Fort
Smith, Ark.—FCC denied apphcanon of George
T. Hernreich for renewal of license for KAIT-TV
Jonesboro. Hernreich's application for license to
cover CP for KFPW-TVY Fort Smith, was granted.
Action July 9.

8 KGO-TV San Francisco—FCC granted (E) hca—
tion by ABC for renewal of license for K
(BRCT-62), subject to outcome of civil anmrust
suit filed by Justice Department against network,
and licensce’s immediate notification to commis-
sion of final disposition of case. Action July 9.

s WLUC-TV Mar%uelle. Mich.—FCC granted ap-
plication by WLUC Inc, for renewal o?rlicenSe of
WLUC-TY Marquette (BRCT-301). Petition by
William J. Malandrone, mayor of Marquette, for
S.Ie{uall of renewal appllcallon was denied. Action
uly

Modification of CP’s,
all stations

Broadcast Bureau granted following CP modifica-
tions on date shown:

® KGPD(AM) Clovis, Calif.—Extend completion
date to Jan. 2, 1975 (BMP-ISSIB) Action July 15,

& WWKI(FM} Kokomo, Ind.—lnslall aux. ant.
and aux. trans, at 304 No. Main St Kokomo (main
studio}; aux. trans.; aux, ant.; ant, system;
ERP 1.85 kw; ant. height 135 fl (BMPH 14159},
Action July 11.

B WFIA-FM Louisville, Ky.—Change ant.; change
ant. system: ERP 950 w; ant. height 490 ft.; re-
mote control permitted (BMPH-14144). Action July
1L

= WQPM(FM) Princeton, Minn.—Change trans.;
change ant.; change ant. system ERP 1 kw; ant.
height 300 f1. (BMPH 14149). Action July 11,

8 *WXXI-FM Rochest N.Y.—Extend comple-
llla)n date to Dec. 27 (BMPED—IIZS) Action July

s WPTM(FM), Roancke Rapids, NC—Chan
trans, change ant.; change 0O; ant. height 3
ft.: add circular polarization to ERP' ERP 3 kw
(BMPH-14161). Action July 12,

s WCTM(AM) Eaton, Ohio—Extend completion
time for new station to Jan. 12, 1975 (BMP-
13819). Action July 12.

s KEYH(AM) Houston—Extend completion time
to Nov. 15 (BMP-13820). Action July 12.

s KREW-FM Sunnyside, Wash.—Reduce height of
tower and change type trans.; change ant. and ant,
height (BMPH-14160). Action July 10.

8 WCLG-FM Morgantown, W, Va.—Change trans.;
change ant.; change modulation and frequency
monitors (BMPH-14158). Action July II.

Translators

Actions

® KO2HU, KO9LY Abiquiu rural area, N.M.—
Broadcast Bureau granted Abiquiu Village TV As-
sociation CPs for mew VHF translators: (1) on
ch. 2, rebroadcasting KNME-TV Albu lg r ue,
N.M., and (2) on ¢h, 9, rebroadcasuf
Albuquerque (BPTTV-4996-7). Action July 3

8 W6SAC Ithaca and Cortland, N.Y.—Broadcast
Bureau granted Public Broadcasting Council of
Central New York CP for new UHF translaior on
ch. 65, rebroadcasting WCNY-TV Syracuse, N.Y.
(BPTT-2634). Action July 3.

8 W62AH Nedrow and Onondaga Indian Reserva-
tion, N.Y.—Broadcast Bureau granted Public
Broadcasting Council of Gentral New York CP for
new translator station on ch. 62, rebroadcasting
}VFNY-TV Syracuse, N.Y. (BPTT-2636). Action
uly 3

8 W6SAC Syracuse University and South Syracuse
area, N.Y.—Broadcast Bureau granted Public
Broadcasting Council of Central New York CP for
new UHF translator on ch, 68, rebroadcasting
WCNY-TV Syracuse (BPTT-2637). Action July 3.

8 K69AP Morgan, Milion and Mountain Green,
Utah—Broadcast Bureau granted Morgan county
CP for new UHF (ransiator on ch. 69, rebroad-
casting KUED-TV Salt Lake City (BPITT-2620).
Action July 3.

Ownership changes

Applications

s WIBX(AM)-WBIQ(FM) Utica, N.Y. (AM:
95.0 khz, 5 kw, DA-1; FM: 98.7 mhz, 25 kw)—



Professional Cards

JANSKY & BAILEY
Atlantic Research Corperation

5390 Cherokee Ave.
Alexandria, Va. 22314

(703) 354.2400
Member AFCCE

—Established 1926—
PAUL GODLEY CO.
CONSULTING ENGINEERS

Box 798, Upper Montclair, N.J. 07043

Phone: (201) 746-3000

Membar AFOCOR

EDWARD F, LORENTZ
& ASSOCIATES

Consulting Engineers
(formerly Commercial Radio)
1334 G St., N.W., Suite 500
347-1319
Washington, D. €, 20005
Member AFCCE

COHEN and DIPPELL, P.C.
CONSULTING ENGINEERS

$27 Munsey Bldg.
(202) 783-0111
Washington, D,C. 20004

Member AFCCE

A, D, Ring & Associates
CONSULTING RADIO ENGINEERS
1771 N St., N.W. 2962315
WASHINGTON, D. €, 20035
Member AFOCE

GAUTNEY & JONES
CONSULTING RADIO ENGINEERS
2922 Telestar Ct. (703) 560-6800

Falls Church, Va. 22042
Member AFCORE

LOHNES & CULVER
Consulting Engineers
1156 15th St., N.W., Suite 606
Washington, D.C. 20005
(202) 2962722
Member AFCCE

A. EARL CULLUM, JR.
CONSULTING ENGINEERS
INWOOD POST OFFICE
BOX 7004
DALLAS, TEXAS 75209

(214) 631.8360
Member AFCCE

SILLIMAN, MOFFET
& KOWALSKI
711 14th 5t., N.W.
Republic 7-6646

Washington, D, C, 20005
Member AFOUR

STEEL, ANDRUS & ADAIR
2029 K Street, N.W.
Washington, D.C. 20006
(301) 827-872S
(301) 770-7470
(202) 223.4664
Member AFCCE

HAMMETT & EDISON
CONSULTING ENGINEERS
Radio & Television
Box 6B, International Airport
San Francisco, Cafifornia 94128
(415) 342-5208
Member AFOOE

JOHN B. HEFFELFINGER
9208 Wyoming Pl. Hiland 4-7010

KANSAS CITY, MISSOURI 64114

JULES COMEN
& ASSOCIATES

Suite 716, Associations Bldg.
1145 19th St., N.W., 659-3707
Washington, D. C. 20036

Member AFCOR

CARL E. SMITH
CONSULTING RADIO ENGIMNEERS
8200 Snowville Road
Cleveland, Ohio 44141
Phone: 216-526-4386
Member AFPCOE

VIR
CONSULTING RADIO ENGINEERS
Aspliutinns and Field Engineering
omputerized Frequency Sorveys
345 Colorado Blvd.—80206
(303) 333-5562

DENVER, COLORADO
Member AFCCE

E. Harold Munn, Jr.,
& Associates, Inc.
Broadcast Engineering Cansultants
Box 220
Coldwater, Michigan 49036
Phone: 517.278.7339

ROSNER TELEVISION
SYSTEMS
CONSULTING & ENGINEERING

250 West 5Tth Street
New Yark, New York 10019
(212) 246-3967

JOHN H. MULLANEY
CONSULTING RADIO ENGINEERS
9616 Pinkney Court
Potomac, Maryland 20854

301 - 299-3900
Member AFCCE

MERL SAXON
CONSULTING RADIO ENGINEER
6§22 Hoskins Street
Lufkin. Texas 75901
634-9558 632-2821

DAWKINS ESPY
Consvlting Radio Engineers
Applications/Field Engineering
P.0. Box 3127—Olympic Station 90212
BEVERLY HILLS, CALIF.
(213) 272-3344

Service Directory

Oscar Leon Cuellar
Consulting Engineer
1563 South Hudson
(303) 756-8456

DENVER, Colorado 80222
Member AFCCE

COMMERCIAL RADIO
MONITORING CO.
PRECISION FREQUENCY

MEASUREMENTS, AM-FM-TV

Monitors Repaired & Certified

103 S. Market St.
Lee’s Summit, Mo, 64063
Phone (816f 524.3777

CAMBRIDGE CRYSTALS
PRECISION FREQUENCY
MEASURING SERVICE
SPECIALISTS FOR AM-FM-TV

445 Concord Ave.
Cambridge, Mass. 02138
Phone {617) 876-2810

SPOT YOUR FIRM'S NAME HERE

To Be Seen by 120,000* Readers—
among them, the decision making sta-
tion owners and managers, chief engi-
neers and technicians—applicants for
am fm tv and facsimile facilities.

*1970 Readership Survey showing 3.2
readers per copy.

confact
BROADCASTING MAGAZINE
1735 DeSales 5t. N.W.
Washingten, D. €. 20036
for availabilities

Phene: (202) 638-1022




Sceks transfer of control of WIBX Inc. from
Margaret Bowen Shepard (88% before; none after
to Frederic C. Bowen (10.5% before; 98.5
after). Consideration: $12,000 per year for life.
Principals: Mrs., Bowen is step-mother of Mr.
Bowen, general manager of WIBX. Ann. July 19,

s KEED{AM) Eugene, Ore. (AM: 1450 khz, 1 kw-
D, 250 w-N)—Seeks assignment of license from
Century-Pacific Broadcasting to Town Crier Broad-
casting for $182,830. Sellers: John W, Mowbray,
majority owner of KQIN(AM) Burien, Wash,;
Chris Wedes, Seattle television personality, and
James O'Neal. Buyers: Margaret J, Powell (75%),
business c¢onsultant; A. J, and Charlotte Summers
(25%), owners of construction firm. Ann, July 16.

s *WLCH(FM) Lebanon, Tenn. (88.7 mhz, 10 w)
—Seceks assignment of license from Bernarr Mac-
Fadden Foundation to Castle Heights Foundation
for unspecified amount, since station is being sold
as part of Castle Heights Military Academy. Ann.
July 19,

s KLBJ-AM-FM Austin, Tex (AM: 590 khz, 5
kw-D, 1 kwN; FM: 937 mhz, 97 kw)—Seeks
relinquishment of positive control of LBJ Co. from
Clauﬂia T. (Lad{ Bird) Johnson (57.7% before;
49.3% after) to Lynda Bird Robb and Luci Bird
Nugent (each 16.9% before; 21.1% after). No con-
sideration. Ann. July 19,

s KINT-AM-FM El Paso, Tex. (AM: 1590 khz,
7 kw-D; FM: 91.5 mhz, 60 kw)—Sceks assignment
of license from Sun Country Broadcasting Co. to
Taber Broadcasting Co. for $475,000. Sellers:
Lawrence M, Daniels, president _and general man-
ager, et al. Buyers: James M. Taber, F. Wallace
Taber, Alan Pickens (33%4% each). James Taber
has been emploged by KLIF(AM) Dallas and
KROQ-AM-FM Burbank, Calif. F. Wallace Taber
is president of several film and TV production
companies. Mr. Pickens is employed by investments
firm. Ann. July 19.

8 KBEL(AM)-KWDG(FM) [dabel, Okla.; KIMP-
AM-FM Mt. Pleasant, Tex.—Seeks transfer of con-
trol of Idabel Broadcasting Co, and_Mt. Pleasant
Broadcasting Co., respectively, from Ruby Stanley,
executive of Winston Ward estate (51% before,
none after) to Waylon O., David H. Ward and
Glenda Ward Hays (each 15% before, 32% after),
by wlll. Ann. July 16.

s KENE(AM) Toppenish, Wash., (AM: 1490 khz,
1 kw-D)—Seeks transfer of control of Radio Broad-
casters Inc. from John R. DiMeo, Don L. Down-
ing and Al Winn (100% before, none after} to
Donald R. Nelson (none before, 100% after). Con-
sideration: $125,000. Principals: Mr. Nelson is
general manager of KXLE-AM-FM Ellensburg,
Wash,, and, with Messrs, DiMeo and Downing.
owns it and KBKW(AM) Aberdeen, Wash. (His
shares in both stations are being redeemed for
$15,000.) Ann. July 16,

s WGLB-AM-FM_ Port Washington, Wis. (AM:
1560 khz, 250 w-D, DA; FM: 100.1 mhz, 3 kw)—
Seeks transfer of control of WGLB Inc. from
Kleeco Radio l-(l69'2% before, none after) to Daniel
C. Palen and Howard J, Fuys (30.3% before, 100%
after). Consideration: $90,000. Principals: Thomas
Davis is president of Kleeco, Mr. Palen is president
and general manager of WGLB Inc. Mr. Fuys is
general cales manager and sports director of WGLB-
AM-FM. Ann. July 19.

Actions

n KZOT(AM) Marianna, Ark, (1460 khz, 500 w-D)
—Broadcast Bureau granted assignment of license
from Robert B. Whitaker to Delta Broadcasting
for $45,000. Seller: Mr. Whitaker (100%). Buyers:
Dixie Lewis and Sylvester Hurling (each 50%). Mr.
Hurling is manager and Mr, Lewis is employe of
KZOT (BAL-8011). Action July 12.

s KLMR{AM) Lamar, Colo. (920 khz, 5 kw-D, 500
w-N)}—FCC granted applications by KLMR Inc. for
renewal of license of KLMR, and for transfer of
control of KLMR Inc. from Douglas D. Kattle
(75% before, none alter) to Dennis Behan (25%
before, 100% after). Consideration: $477,325,
Principal: Mr. Behan, manager of KLMR, also has
interest in KATO(AM) Safford, Ariz.; KSIL(AM)
Silver City, N.M., and Media Cable TV Systems
Inc., Lamar, Colo.,, CATV operator, Commission
said in view of deficiencies in Equal Employment
Opportunity Program proposals in both _applica-
tions, grants were subject to conditions (BTC-7373).
Action July 16.

s WTRL(AM) Bradenton, Fla.—Broadcast Bureau
granted transfer of control of WTRL Broadcasting
Inc,, from J. McCarthy Miller Jr. (40% before;
28% after) to Boris Mitchel (40% before; 52%
?ftler)s Consideration: $56,003 (BTC-7415). Action
uly J.

8 WPAS(AM) Zephyrhills, Fla. (1400 khz, 1 kw-D,
250 w-N)—Broadcast Bureau granted assignment of
license from Art Advertising Co. to Charles F.
Wister for $79,000. Seller: Robert A, Artabasy,
et al. (100%). Buyer: Mr. Wister (100%) also has
interest in WFSH(AM) Valparaiso, Fla. (BAL-
8069). Action July 15.

s WATL-TY {ch. 36) Atlanta—FCC granted as-
signment of CP from U.S. Communications of
Georgia to Briarclif Communications Group for
$23,500. Sellers: U.S. Communications of Georgia
is 80% owned by U.S. Communications Corp.,

controlled by A.V.C. Corp.,, A.V.C. wholly owns
WPHL-TV Philadelphia. Buyers: Don ennedy
(30.5%), broadcast producer; D. R. Jones (30.5%),
attorney; et. al. (BAPCT-494). Action July 17,

s KAQNFM) Wailuku, Hawaii—Broadcast Bureau
granted Kirk Monroe assignment of permit to
Maui Broadcasting Corp. of which he will own
70% (BAPH-556). Action July 11,

8 WKKS(AM) Vanceburg, Ky. (1570 khz, 250 w-D)
—Broadcast Bureau granted assignment of license
from Karl Kegley to Ohio Valley Broadcasting Co.
for $80,000. Seller: Mr. Kegley (100%). Buyers:
Avery L. Stanley, Charles Jordan Jr. and Phillip
R. Hull {each 33.33%). Mr. Stanley hag law prac-
tice in Vanceburg. Messrs. Hull and Jordan are
?irlectlosrs of Vanceburg bank (BAL-8055). Action
uly 15.

s KDEA(FM) New Iberia, La. (50 kw, 99.1 mhz)—
Broadcast Bureau granted transfer of control of
KDEA Stereo Radio Inc. from Lindsey Dumond,
Joe Jefferson, Gilbert Courtois, et al. {(97.8% be-
fore, none after) to Donald Bonin {none before,
97.8% after). Consideration: $122,875. Principal:
Donald Bonin is general manager of KDEA (BTC-
73-74). Auction July 5.

s WWWS(FM) Saginaw, Mich. (107.1 mhz, 2 kw)
—FCC granted assignment of license from Clark
Broadcasting Co. to WWWS Radio Inc. for $150,-
000. Objections to application by WAMM Inc,
licensee of WAMM(AM) Flint, Mich., were denied.
WAMM, which requested that assignment appli-
cation be denied or designated for evidentiary hear-
ing, contended that WWWS Radio failed to ascer-
tain properly community needs and it was not
financlally qualified to acqulre and operate the
station, Sellers: Lumphra L, Clark, president, et al
(100%). Buyers: Frank P. Lloyd (27.2%), Achilles
Angelicchio, Lehman D. Adams, Freeman Martin
(each 14%), et al. Mr. Perry owns WTLC(FM)}
Indianapolis. Mr. Angelicchio has real estate and
other business interests in Indianapolis. Dr. Adams
is dentist and Dr. Martin practices medicine. both
in Indianapolis (BALH-1890). Action July 10.

s KSHO-TV Las Vegas—Broadcast Bureau grant-
ed Channel 13 of Las Vegas Inc. acquisition of
positive control by Arthur Powell Williams Family
Group (50% before. 100% after) through purchase
of stock by corporation from Ettlinger Group (50%
before, none after). Consideration: $1,157,481.76
{BTC-7184).

s WBLS(FM) New York, N.Y. (107.5 mhz, 2 kw)
—Broadcast Bureau granted assignment of license
from Judick Broadcasting Co. to¢ ICBC Corp., for
$1,350,000. Sellers: Harry, Sylvia and Morris Novik
(100%). Noviks have interest in WPUT{AM) Brew-
ster, N.Y. Buyers: Inner City Broadcasting Corp.
(100%), black-owned parent company, also owns
WLIB(AM) New York. Many principals include
Clarence Jones, publisher of Amsterdam News,
?nd lzlgberta Flack, singer (BALH-1917). Action
une 28,

s WINW(AM) Canton, Ohio (1520 khz; 1 kw-D,
DA)—Broadcast Bureau granted assignment of li-
cense from Radio Canton to North America Radio
for $460,000. Sellers: Margaret L. Wardlaw (55%)
and John J. Laux (45%). Ms. Wardlaw has interest
in KIST(AM) Santa Barbara, Calif.; Mr. Laux is
director of greeting card firm. Buyers: Jack T.
Steenbarger and Earle E. Wise (50% each). Mr.
Steenbarger is businessman in Canton; Mr. Wise
is attorney there (BAL-8122). Action July 5,

s WTIS-AM-FM_ Jackson, Tenn.—Broadcast Bu-
reau granted WTIS Inc. assignment of licenses to
parent corp. Radio Station WTIS Inc. (BAL-8140.
Action July 9,

8 KWHO-AM-FM Salt Lake City—Radio Station
KWHO assignment applications to Marvin C. and
Rhea S. Zitting dismissed by mutual consent (BAL-
8096). Ann. July 16.

Cable

Final actions

s CATV Bureau granted following operators of
cable TV systems certificates of compliance: Gen-
eral Television of Delaware, Seaford Del. (CAC-
1357); Florida TV Cable, Volusia County, Fla.
(CAC-1532); Cable Television Co., Charlotte, N.C.
(CAC-2210); Lake Cable TV, Painesville, Ohio
(CAC-2945); Tele-Cable Service Corp., Borrego
Springs, Calif. (CAC-2848); Long Island Cable-
vision Corporation of Riverhead, Aquebogue (CAC-
2971), Riverhead (CAC-2972), Calverton (CAC-
2973), Jamesport (CAC-2974), South Jamesport
(CAC-2975) and Flanders (CAC-29TD), all New
York; Swea City Cable TV, Swea City, Iowa (CAC-
3120); General Electric Cablevision Corp., East
Peoria, Ill. (CAC-3187), Brooke Point Cable-
vision, Hernando county, Fla. (CAC-3318); Rush
County Cable Television, Rushville, Ind.; (CAC-
3435): Southern Oregon Cable TV, Roseburg, Ore.
(CAC-3437); Laurens County Cablevision, Laurens,
S, C. (CAC-3465); Community Cable Television,
Paw Paw, Mich. (CAC 1546): UliraCom of Rock-
mart, Polk county, Ga. {CAC-3591); Rowan's T.V.,
Culver, Qre. (CAC-3628); Continental Cablevision
of Springficld, Springfield, Ohio (CAC-3640); Conti-
nental Cablevision of Ohio, Fairborn, Ohio (CAC--
3641); Mid-Continent Cable Systems, Salisbury, Mo.
(CAC-3676); Armstrong Ultilities, Poland town-
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ship (CAC-3686) and Canfield township (CAC-
3687); both Ohio; Antenna Systems Co!’p., Stock-
holm (CAC-3701), and Brasher (CAC-3702), both
New York: Lawrenceville Cable TV, Lawrenceville,
Va, (CAC-3708); Cablecom-General of Altus, Altus,
Okla, (CAC-3766); Scc-Mor; Hollis, Okla. (CAC-
3767y; Cablecom—éeneral. Mangum (CAC-3768),
and Hobart (CAC-3769), both Oklahoma; Lower
Delaware CATYV, South Bethany, Del. (CAC-3776);
Tele-Vue Systems, Lynnwood, Wash., (CAC-3779);
Raeford Cable TV Co., Raeford, N.C. (CAC-
3803); Red Springs Cablevision Co., Red Springs,
N.C. (CAC-3804); St. Pauls Cablevision Co., St.
Pauls, N.C. (CAC-3805).

s Homestead Air Force Base, Fla.—FCC granted
application by Telecommunications Contracting In-
ternational for certificate of compliance to begin
cable service at Homestead Air Force Base, lo-
cated In Miaml, major TV market (CAC-3565).
Teleconmmunications oroposed tn carrv_ Florida sig-
nals WPLG-TV, WTVJ, WCKT, *WPBT, *WSEC-
TV, WCIX-TV, WLTV Miami, and WKID Ft.
Lauderdale. Action July 16,

s Decatur. [ll.—Application by General Electric
Cablevision Corp. for certificate of compliance to
substitute signal of WGN-TV Chicago for that of
WTTV Bloomington, Ind., on its cable system at
Decatur, located in Springfield-Decatur-Champaign-
Jacksonville, IIl., major TV market, has been
granted by commission (CAC-2511). Decatur cable
svstem presently carries Illinois signals WAND
Decatur; WCIA, WICD Champailgn; WICS Spring-
field; and *WILL-TV Urbana. In addition, the
system is certified to carry, but is not now pro-
viding KPLR-TV S§t. Louis and WTTV Blooming-
ton, Action July 17,

s Harmony, Evans City, Cranberry and Jackson,
Pa.—FCC granted applications of Armstrong Util-
ities for certificates of compliance to begin cable
service at boroughs of Harmony and Evans City,
and townships of Cranberry and Jackson, Pa.
(CAC-923, CAC-924, CAC-925, CAC-926). Cable
communities are located in Pittsburgh, major TV
market. Armstrong proposed to carry KDKA-TV,
WTAE-TV, WIIC-TV and *WQED Pittsburgh;
WFMI-TV, WKBN-TV and WYTV Youngstown,
Ohio; WJAC-TV Johnstown, Pa.; WSTV-TV Steu-
benville, Ohio, and WTRF-TV Wheeling, W, Va,
Action July 17.

s Chamberlain, S.D.—Leapfrogging provisions of
rules have been waived and application by Missouri
Valley TV Co. for certificate of compliance to sub-
stitute signal of KOA-TV Denver, for KSOO-TV
Sioux Falls, §.D., on its cable system at Cham-
berlain, has been granted by commission (CAC-
1089). Cable system, which serves approximately
450 subscribers, currently uses its five-channel ca-
pacity for carriage of KSOO-TV Sjoux Falls,
KORN-TV Mitchell, *KTSD-TV Pierre, KPLO-TV
Reliance. S5.D.. and WTCN-TV Minneapolis-5t.
Paul. Action July 17.

® Washington state—FCC granted Cable TV Puget
Sound, operator of interconnected cable TV sys-
tems in nine communities in Seattle-Tacoma, Wash.,
maior  market, certificate of compliance to add
CBUT Vancouver, B.C., to its systems. Cable TV
Puget Sound serves Greater West Pierce county,
East Pierce county, South King county and Penin-
sula as well as Fircrest, Sumner. Milton. Fife and
Puyallup, Wash. It carries *KCTS-TV, KING-TV,
KIRO-TV, and_KOMO-TV Seattle, KTNT-TV,
e TV, *KTPS and KTVW Tacoma. Action
uly 16,

8 CATV Bureau dismissed following applications
for certificates of compliance at request of appli-
can {(action on dates shown): Pulaski County Cable-
vision, for Pulaski county, Ark. (CAC-882), Jug'
15, Keyser Television Company, for McCoole, Md.
(CAC-3533), June 17; Long Island Cablevision
Corp.. for Eastport (CAC-3086) and Speonk, N.Y.
(CAC-3087). July 3; Clear-Vue TV, for Oakland,
Qkla. (CAC-2404), July 17; Karnack Corp., for
Cuero. Tex. (CAC-3162), June 13; Keyser Televi-
-s[ion %)mpany, for Keyser, W. Va. {CAC-3532),
une 17.

Initial decision

s Berkley township and Beachwood borough, N.J,
—Clear Television Cable Corp., has been ordered
to cease and desist from any further violation of
rules as of Jan. 1, 1975, in initial decision by Ad-
ministrative Law Judge Byron E. Harrison. Judge
waived provisions requiring systems to car on
request any TV station which places grade or
better contour over community served, until Jan.
1, 1975, to allow systems to be brought into com-
pliance (Docs. 20039-40). Ann. July 12.

Other actions

8 FCC ruled that appolntment of Peter J. Alden,
citizen of United Kingdom. as corporate officer
of Warner Cable Corp. is not contrary to public in-
terest. Warner controls, through subsidiary corpo-
rations, some nine _microwave common carrier
licenses, nine cable TV relay licenses, and 44 busi-
ness radio licenses. Action July 16.

s FCC continued Cable Television Advisory Com-
mittee on Federal-State/Local Relationships and
Cable Television Technical Advisory Committee for
two years, subject to Office of Management and
Budget approval. Action July 16,
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Help Wanted Management

Assistant general manager, prospering FM, M.OR.,
vicinity Aurora, Illinois, Must be experienced in all
phases of operations. Excellent growth opportunity.
Send complete resume. Box G-139, BROADCASTING.

We're an AM/FM in a mushrooming medivm-market.
$20K, plus profit sharing & part ownership for
right person. You'll settle permanently and assume
heavy sales and management responsibility. Provide

resume, references, pictures. Replies will be con-
fidential. Equal opportunity employer. Box G-191,
BROADCASTING.

Help Wanted Sales
Continued

Help Wanted Announcers
Continued

Salesperson for small market AM station located in
Santa Barbara County, Calif. Immediate opportunity
for aggressive persons with management potential.
Draw against commission. 301-424-5654, B05.734-5656.

Country Music Station looking for DJ/Salesperson
ready to make money. Contact Robert Freeman, 7397
West Central, Wichita, KS &7212. 316-722-0018.

Help Wanted Announcers

Mornings, hard work, long hours. Copy, some sales,
start tomorrow, stay a while. Tape and resume fo
KDDA, Box 720, Dumas, AR 71639.

Strong salesperson needed for top station in South-
eastern market of 300,000. You would sales
manager with opportunity to manage one of nine
stations in our group. Box G-215, BROADCASTING.

Dynamic salesperson to become sales manager at
major market station. Minorities encouraged. Box
G-216, BROADCASTING.

Expsrienced account executive can move uvp fo sales
manager at our medium market East Coast station.
If you can recognize opportunity when you see it,
you may be the one for the job. $32,000 salary plus
override. Box G-217, BROADCASTING.

Manage an already profitable station in our group,
make it more so and your income could reach 35K
next year. Delightful Eastern market of 250,000,
Box G-218, BROADCASTING.

General Manager, top rated MOR Station in North-
east. We are major chain listed on NYSE. If you
know Sales and Programing, send complete resume
with salary requirements to Box G-262, BROADCAST-
ING.

Southwest New Mexico—Beavtiful music FM stereo
station looking for a top-notch manager/salesperson.
A great opportunity in a growing market. Guar-
antee: commission, company insurance, et¢. Do not
apply unless you have a proven frack record and
at least three years experience. Equal opportunity
employer. Send complete resume to Dave Button,
General Manager, KSVP AM/FM, 317 West Quay,
Artesia, NM 88210, 505746-2751.

Help Wanted Sales

Meed dynamic Sales Manager to irain & supervise
Northern Calif. Rocker (21 in d4-station market) Sales
staff of three men, great salary, commission, over-
ride, car, hospitalization and expenses. Young, ex-
panding company with terrific opportunities. Send
complete resume first time. Box G-177, BROAD-
CASTING.

Salesperson needed who can double as reporter or
DJ for small-macket FM in Indiana. Flat 20% on paid
sales. Don’t plan on surviving on our news/board
salary. Box G-284, BROADCASTING.

We need a versatile radio salesperson with sales
manager and management potential. Should be able
to do solid copy and production on occasional ac-
counts and board work. J-station group in Colorado,
Arizona and New Mexico, with other acquisition
pending, offers variety of opportunities. Answer
Gordon Stafford, KLMR, P.O. Box 890, Lamar, CO,
81052, An equal opportunity employer.

50,000 watt WAPE Jacksonville. North Florida’s Oaly
Million Dollar Radio Station seeks an aggressive self
starting account executive. Booming market. Estab-
lished account list. Great professional staff and ex-
cellent salary (base plus commission). Send recent
picture and resume to: R;g Mack, Local Sales Man-
ager, WAPE Radio, Box 486, Orange Park, FL 32073.

Looking for young aggressive salesperson. Will pay
top commission. Send application to WEAM, 2131
Crimmins Lane, Falls Church, VA 22043

Can you sell, do some air work and/or production?
Then | need you. Three openings for persons with
those abilities. Famous Grand Stand area of South
Carolina. Good working and living conditions. AM is
MOR, FM is stereo country. Call me and let’s talk.
Wayne B. Sawyer, WGTN Georgetown. 803-546-4161.

Radio salesperson, picturesque D.C. suburbs serving 2
richest counties in world. AM Top 40. Station owned
b; chain operator. Salary open. Phone collect. 703-
471-7676 or write WOHKN, P.O. Box 666, Herndon,
VA 22070.

Announcer. News. Sports, Production. Send resume,
tape. MOR Station. KFRO, Longview, TX 75601.

Experienced country and MOR announcers. Must be
personable on air and on remotes. Send complete
resume, tape and picture first letter {0 Raymond Saadi,
KHOM, P.O. Box 422, Houma, LA 70360.

Announcer contemporary station. First phone desira-
ble. Tape and resume to Bruce Whelle, KICS-AM-FM,
Hastings, NE 48901,

Radio as a career? Willing to learn all facets of radio?
Married J)ersons preferred. First ticket required. If
interested contact Program Director, Art Brooks,
KPOW, Box 968, Powell, WY, B2435

Qpportunity of a lifetime. Contemporary music for-
mat. AM drivetime shift. Heavy production a mustl
Number one station for over 25 years. Send tape,
Seas;anlu to R. M. McKay lll, Box 113, Columbia, TN

Qpportunity for announcer. Possibility of P.D. Ex-
cellent facitities to work with. Call 314-584-B577.

Classical music announcer for new concert music
format in major midwest market, Commercial experi-
ence desired. Send tape and resume to: Ray Ose,
P.O. Box 1470, Anoka, MN 55303.

Help Wanted Technical

Exparienced hroadcast squipment salesperson wanted
for Dallas-based company. Excellent salary plus com-
mission. Send complete information first letter, All
replies answered. Box (-85, BROADCASTING.

Experienced Engineer—Announcer College Town, Sub-
urban Cleveland Mod Country. Directional. Superior
environment. New Equipment, Salary Open. Box G-
242, BROADCASTING.

Major market FM needs qualified chief engineer.
Must be capable of maintamin? top quality stereo
systemm _and have good wvoice for a very light air
trick. Group ownership with full benefits. Send
::‘sgrne with first letter to Box G-274, BROADCAST-

We're on our way up—like to come along? If you
have the personality to build numbers—we want you.
Up tempo MOR. Equal Opportunity Employer. Unique
benefits. Workers only. Tape and resume to: KWBB,
Box 486, Wichita, KS 67201,

KWHW will have an opening for an announcer in
Avgust—Need 3rd phone endorsed, must be experi-
enced, with good production and news presentation.
Personal interview is 4 must. Have both AM, auto-
mated FM in new studios. Contact George 8atchelor,
1-405-482-1450, or write Box 577, Alws, QK 73521.

1st Phone Jock needed for Central Virginia full-timer.
Send resume, tape and photo to Don Martin, WCHV
Radio, P.O. Box 5387, Charlottesville, VA 22903.

Experienced Top 40 type jock, no jiver, good produc-
tion, opportunity for advancement, better pay guaran-
teed with results. No floaters, no egos, no staff
hassles, get together with progressive, creative opera-
tion. Rush tape, resume, WIPE, Box 1307, Americus,
GA 31709. E.O.E.

WI5Z, Baltimore county, needs a heavy-weight mid-

day jock, strong on production. Call Bill Barden,
Program Director at 301-761-1590.
Young aggressive newsperson wanted for small

market. Grow with us in the midwest, send tape
and resume st letter. WLCL, P.O. Box 311, Lowell,
IN 48356.

5,000 Watts, full-time station seeking mature staff
annovncer. M.O.R. WPHM, Port Huron, MI. Tape and
resume to P.O. Box 247.

QXI-FM Atlanta, Wanted: Contemporary announcer
with provan capacity in competitive situations, Send
tapes and resumes immediately to: Bill Sherard,
WQX| Radio, 2970 Peachtree Road, N.W., Atlanta,
GA 30305. EQE.

Announcer for five to 12 Midnight. MOR. At least 1
Year experience, mature voice. Send tape and re-
sume to W. P. éumm, Jr. WRIN, Radio Park, Racine,
WI 53405,

Good Jock/Salesperson. Central Florida 5 KW med-
ern country. Excellent deal. Company expanding.
Must be good. Tape/resume Tom Joyner, Box 727,
Deland, FL or call 904—736-3700. No collect calls.

Country Music Station looking for DJ/Salesperson
ready to make money. Contact Robert Freeman, 7397
West Central, Wichita, KS 67212, 316—722-0018.

Experienced rock jock w/knowledge of music, pro-
motion and production needed at fiagship station of
Midnight Sun Broadcasters in Anchorage, AK. Tapae,
pic., resume reqbuired. Salary commensurate with ex-
perience. Must be stable. Write, Bob King PM, P.O.
Box 1160, Anchorage, AK 99510. Please no calls.

Immediate opening for couniry music radio an-
nouncer. Room to grow in sales or programing. Send
tape, resume to Henry Beam, P.O. Box 1011, Prince-
ton, WV 24740, 304.425-2151.

Engineer experienced in operation and maintenance
of RCA UHF transmitter. For the right individvai, this
could lead to a supervisory position. Box 285,
BROADCASTING.

Immediate opening, Chief Engineer-Operator, four
tower directional Southeast. Proof experience, good

g
position, good future. Box G-300, BROADCASTING.

Chief Operater peeded immediately. Good working
conditions, excellent equipment. Advancement in
3-station group in Colorado, Arizona and New Mexico
with other acquisition pending. Must be an experi-
enced engineerl Contact J.R. Henderson, KLMR Radio,
Lamar, CO 81052. An equal opportunity employer.

First-Phone chief for 100,000-watt, 24-hour FM,
emphasis on iransmitter and studio maintenance,
with secondary exrerience in recording of concerts
for syndication, Salary $9000-10,500. KWMU, Univer-
sity of Missouri-St. Louis, 8001 Naturai Bridge, St.
louis 63121, No calls. Full resume and salary re-
qriremenls in first letter. An Equal Opportunity Em-
ployer.

Chief Engineer for successful small market non-direc-
tional FM. Maintenance, installations, proofs. Op-
portunity, stability, advancement for reliable, ex-
perienced individval. Manager, KOFO, Ottawa, KS.

First phone engineer-announcer, WAMD, Aberdeen,
MD 21001.

Broadcast enginesr/technician. Minimum reéquirements
include 3 to 5 years broadca